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WARNING:

THIS PARTS MANUAL IS INTENDED ONLY TO ASSIST QUALIFIED PERSONS IN
IDENTIFYING SPECIFIC REPAIR PARTS. THIS PARTS MANUAL IS NOT A SERVICE
REPAIR MANUAL NOR IS IT A SUBSTITUTE FOR A SERVICE REPAIR MANUAL.
UNQUALIFIED PERSONS SHOULD NOT ATTEMPT TO SERVICE THE EQUIPMENT
DESCRIBED IN THIS PARTS MANUAL, WHETHER BY IMPROPER USE OF THIS

PARTS MANUAL OR OTHERWISE. ANY UNQUALIFIED PERSON ATTEMPTING TO
SERVICE SUCH EQUIPMENT MAY INADVERTENTLY CAUSE DAMAGE TO THE
EQUIPMENT AND/OR CAUSE INJURY TO HIMSELF OR TO OTHERS. USERS OF THIS
PARTS MANUAL ARE ADVISED THAT A.B.DICK COMPANY WILL NOT BE LIABLE
FOR ANY PERSONAL INJURY OR PROPERTY DAMAGE ARISING OUT OF ANY USE
OF THIS PARTS MANUAL FOR PURPOSES FOR WHICH IT WAS NOT INTENDED.

IMPORTANT NOTICE:

The information contained in this publication is proprietary to A.B.Dick Company. No part of this
document may be reproduced, stored in a retrieval system, or transmitted, in any form or by any
means, electronic, mechanical, photocopying, recording, or otherwise, without the prior written
permission of A.B.Dick Company. Further, the custodian of this document shall ensure that no part
of this document shall be used for any purpose other than that for which it is intended without the
prior written permission of A.B.Dick Company.



MODEL 8915/8920 OFFSET DUPLICATORS
GENERAL INFORMATION

NOTE TO USERS OF CATALOGS:
The part numbers for all differences in electrical values,
wherever possible, have been moved to the bottom portion
of that particular index page.

PARTS IDENTIFICATION AND ORDERING INSTRUCTIONS

|.  Order Repair Parts by part number only. Do not order by figure and index numbers.
Il. Itis not impossible to have two or more of the same index number with different part
numbers. In such cases, please read the full description for your particular needs.
lll. The following symbols and abbreviations are used consistently as aids in identification:
A. Symbols
1. (%) Part of an assembly and not sold separately.
2. (") Is used for all other pertinent remarks.

B. Abbreviations

1. O.S. = Operator Side

2. N.O.S. = Non Operator Side
3. L.D. = Inside Diameter

4. 0O.D. = Qutside Diameter
5. O.A.L. =Overall Length

6. NPT = National Pipe Thread
7. V. = Volts

8. Hz. = Cycles Per Second
9. Amp. = Amperes

10. HP. = Horse Power

11. Dia. = Diameter

12. A/R = As Required
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Paper Guides and Mounting Bar

FIGURE 1
Paper Guides and Mounting Bar
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Paper Guides and Mounting Bar

Index Part Figure 1 Units
No. No. Description Per Assy.
1 073394 SCREW = TRUMD <.ttt b e ne e st nneenan e e 3
2 073385 CLAMP = AQJUSTING ..ttt ettt ettt sb e b e eae e e r e sen e e ne e nan e nneenneenars 3
3 014225 SCREW = 8-32 X 1/4 .ottt bttt 4
4 073472 SPRING - GUIdE REIAINET ...ttt e 2
5 073469 PLATE = RELAINET ...ttt ettt ettt et b et r e en e e enaeenane s 1
6 072292 NUT = TRUMD ettt st b et e n e e sne e eesneenane s 1
7 073467 GUIDE = BACK ...teeuttitieet ettt ettt sbe e et b et et e e b e et e e nne e nab e e neeenne e 1
8 073468 PLATE = CONET ettt ettt eb et s b e et e b e e e n e e b e e eareenneenane s 1
9 075887 KNOB - MiICro GUIAE, 3/8-24 .......cociiiiiiiieeit ettt ettt st ne e s 1
10 400657 PLATE - Micro GuIde, L.H.. .ot e 1
11 100579 PIN - ROIl, .199 O.D. X 840 O.A.L. .ottt e 1
12 078429 WEIGHT - Paper, Standard .........cooooeeiiiiieeie et e e e s sase e seeeeeseeeeennneeesnneeean 1
12 074652 WEIGHT - Paper, Light WeIght ... 1
14 111075 SCREW = 1/4-28 X 7/8 ...ttt e 2
15 150085 NUT = 1/4-28 ..ottt ettt e sae et e e eae e et e e st e e b e e snbeeneenane s 5
19 072197 STUD ettt h et et h et a e bt r e h et r et eenan e res 2
20 076888 BAR - Mounting, LONG SWING UP ...eoiiiiiiiiee ettt e e s 1
22 076893 STOP - Paper Guides, SWING UP Bar.......cccooiiiiiiiiiiiieie ittt 2
23 195367 SPACER - .2551.D. X 437 O.D. X 377 oottt 4
24 195327 ANCHOR = SPHING ..ttt t sttt esae e e bt e sa bt e beesar e e saeeaane e beesneenee e 1
25 076890 SIDE PLATE - O.S., SWING UP GUIAE Bar .......coiciiiiiiiiieiie it 1
25 111055 SCREW = 10-32 X 9/16 ..ottt ettt st e 4
27 192142 SPRING - 243 0.D. X .720 O.A.L. oottt et 1
28 076889 SIDE PLATE - Swing Up Guide Bar, N.O.S. ..o 1
29 195359 NUT - AdApter, LatCh.....cccooiiiiiiiieie et 1
30 014230 SCREW - 1/4-28 X /2 .ottt et e 1
31 076887 BRACKET = S0P .eiiitieitiieieeite ettt ettt ettt b e st ss e e st e e sb e e ean e e b e e e abeeabe e snbeenneenane s 1
32 196171 KNOB = MICIO GUIE ......eeiieeetie ittt ettt ettt sae e b e e s e e bt e snn e e nneennne s 1
33 400658 PLATE - Micro Guide, R.H.. ....coiiiiiiii et 1
34 100583 SCREW - Guide Plate Mounting, 1/4-28 X 1/2 ..o 2
35 194897 STUD - Micro GUIdEe AGJUSTING ....eeeeeieeiiieeeiieeetee e see et st e et e et e e st e e st e e seneee e saneeesneeeeans 1
36 075886 SHAFT = IMICIO GUIAE ....eeeieiiiieeiee ettt b et sb et e e e e nne e e nes 1
37 075890 KNOB - LOCK, 1/4-28 X 1-1/32 ..ottt e 1
38 075888 PLATE = RETAINET ...ttt sb et b e n e e nn e e sneenane s 1
39 400656 BRACKET ASSEMBLY - Dual Micro Guide AdjuStment ...........cccceriiieiiniiieniceeeee e 1
40 100177 SCREW - Set, (NYIOK), 1/4-28 X 1/2 ..uoiiitiiiieeee et 4
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Cover Assembly

Index Part Figure2 Units
No. No. Description Per Assy.
1 402941 COVER ASSEMBLY - N.O.S., TOP - 8900 SErES .....ceiiveeieeririeniieeiiesiee ettt 1
1 402941B COVER ASSEMBLY - N.O.S., Top - 8900 Series (BIAack) .........cccererrrierrieeriee e 1
2 017539 COVERASSEMBLY - 1Nk, N.O.S. ...ttt 1
2 017539B COVER ASSEMBLY -Ink, N.O.S. (BIACK) .....ceeitiiiieeiieiieeiee sttt 1
3 014311 SCREW = 8-15 X 5/8 ...ttt ettt ettt ettt she e n e ne e b s 8
4 101145 SCREW = 10-32 X 7/16 ettt sttt ettt b et sab e s be e e et et e e enneenne e 14
5 017537 COVERASSEMBLY -1NK, O.S. ..ottt st 1
5 017537B COVER ASSEMBLY - 1INk, O.S. (BIACK) ....certiiiiiiieiiee ettt 1
6 017541 DECAL = INK ettt ettt b e et b e e b e b nar e neennne s 1
7 000884 L I o= =Y o S 8
8 402947 COVER ASSEMBLY =TOP ..ttutttiuteeiee sttt estee sttt sie sttt sse et esse st esseesane e sbeesneenne s eneenneenanes 1
8 402947B COVER ASSEMBLY -TOP (BIACK) ...ceutietieeiiieitie ettt 1
9 017603 DECAL - Water CONMIOL.......ceeiiiiieetee ittt ettt ettt et et e aee b sen e e neenane s 1
10 017608 DECAL - Operation CONIOl ........ocueeiueiiiieiie ittt sne e s 1
10 402803 DECAL - Operation CONIOl .......cicueiiuiiiiiesie ettt sttt n e e enneenane s 1
11 017607 DECAL - FOIM ROIIEIS ..ottt sttt et et e et e st e sn e e seneeneenaee s 1
12 191500 ACTIVATOR (For Decals)(Not HUStrated) ..........ccceereiiieeieeiiiesieeeie e 1
13 017604 DECAL - BUCKIE CONIO ......eiiiiiiiieiee ittt sttt b e b e nneenane s 1
14 017606 DECAL - AI/NacuUM CONIOl .....cccueiiiieiiieiii ettt sttt be e snn e nneenane s 1
15 017605 DECAL - Paper Height REQUIALOL ..........ooiiiiiiiiiieeeei e 1
16 402961 SOUND DAMPENER - Top Cover N.O.S. (Not lllustrated) ..........cccceriieiieniienieeeeee e 1
17 172857 DECAL - Lateral Paper AdJUST .......cueueiieeeeieee ettt et e et e st e e b e e sneeeeneeas 1
18 402874 DECAL - DFVE/PUMP ...ttt ettt sa et nb e e b e ne e b e e s e e nneennne s 1
19 402963 DECAL - IMage RAISE/LOWET ........eeiuiiiiieiieeite ittt ettt ettt see e et st e neenne e eenneenane s 1
20 402964 DECAL - TabIE CranK ......ccceeeiiiiiiieiee ittt et b e sie e s esseesn e see e neennne s 1
21 402965 DECAL - Table Release 1
22 402966 DECAL - Maximum Load 1
23 403476 PANEL - 8915 ..ottt b et h et h et et h e n e bt r e b r e reenaee s 1
23 403615 PANEL - 8915 (FOr BIack MaCKINE) ........cccueriieriiieiieitie ettt 1
24 403477 PANEL - 8920 ..ottt ettt et b ettt h et e st et sh et ean e b et bt e bt e beeneenane s 1
24 403616 PANEL - 8920 (FOr BIack MACKINE) ........ccccueriieiiiieiieitit ettt e 1
25 402978 COVER ASSEMBLY - LOWET O.S. ...ttt sttt ne e e 1
25 402978B COVER ASSEMBLY - LOWEr O.S. (BIACK) ....ceiuteeieieiee ittt 1
26 010321 PANEL - BASE, REAI .....c.uei ittt ettt 1
27 403620 COVER/ CONTROL BOX ASSEMBLY -Lower N.O.S. ..ottt 1
27  403620B COVER/ CONTROL BOX ASSEMBLY - Lower N.O.S. (BIaCK) .......ccceitierieriee e 1
28 196222 SCREW - Painted, 10-32 X 5/8 ..ottt e 4
29 100485 LOCK = WASIET ...ttt ettt et e et e e bt e st e e b e e snbeeneenane s 4
30 191500 ACTIVATOR (For Decals)(Not HUSErated) ..........ooceeeiiuieeeiiee et 1
31 402960 SOUND DAMPENER - Upper Top O.S. (Not lllustrated) ...........cccoeeiriiinieriic e 1
32 402959 SOUND DAMPENER - Lower Top O.S. (Not lllustrated) ...........ccceverriieniiniic e 1
33 402815 DECAL - CirCUIt BraKEN ......eeieii ittt sttt s 1
34 402816 DECAL - Drive PUMP MOTOF ...ttt sttt st nne e s 1
35 402810 (D] 07 R 0]y [ T=Te1 (o] £ S PSPPSR OPP VPPN 1
36 402871 COVER ASSEMBLY = CONIOI BOX ..cuvtiitieriiietieiieeiee sttt sttt se e sne e s nne e ns 1
36 402871B COVER Control BoX (BIACK) .......ceiueeiuiiiiieiie ittt 1
37 025405 GASKET ..ttt etk b e b et a e eh et b et b et e R e b e be e nne e nan e e ae e e ears 1
38 400545 LABEL = SNOCK ...ttt ettt ettt ea et sh et h et n e nn et s 1
39 402812 DECAL - TranSfOrMET TOP ...eeveiiurieieeiitiesiiesitt et e ettt et sseesse et esae e s be e sneesaneeseneenneenane s 1
40 403624 DECAL - Component ID (8900) ......c.eeiuierueeriienteeeieeiteeseeesseesireesseesiseesteesaeeesbeesmresseesereenseesanes 1

NOTE: 196222 screws are used to attach redesigned covers. If a new cover is installed in place of the
previous design, holes must be drilled and tapped to accommodate mounting cover.
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Knobs, Handles and Cranks
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FIGURE 3
Knobs, Handles and Cranks
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Knobs, Handles and Cranks

Index Part Figure 3 Units
No. No. Description Per Assy.
1 017819 [ ] RS 1
2 071398 HANDWHEEL DISK ... .ottt sttt e st e e et e e sste e e saeeeeanbeeesnneeesnneeeeanteeesnneas 1
3 196248 T 0] T RSP OUS 2
4 017739 [ ] SRS 1
4A 014921 PIN - Roll, .135 O.D. x .890 O.A.L (NOt illustrated). ........cccoocueeeiiiiiiier e 1
5 011371 HAN D LE .ot e e e e e e bttt e e e s e e e e e e s e bn e e e e e e e aanbr e e e e e anrreeeas 3
6 072052 LOCK = SPHNG eeeiveeieeeeeeeeeeee e eee s eee e e st e e s et en s et eeseen s eessenneee et essn s sesesneneneeens 3
7 196249 SCREW - ShOUIAEE, 14 - 28 ...ttt st ettt e et e e s ne e s eane e e sabee e e 1
8 017744 [ Yy 0o o1 () RS 1
9 197456 | PP PPP PP PRPPN 2
10 001552 SCREW = 8-32 X 3/8 ... eeieiiitie ettt sttt ettt s ettt e e bt e e a et e e s be e e snee e snee e e anre e e e 1
11 016921 [N ] RS 1
12 401997 HANDWHEEL ...ttt ettt e e ettt e e e e et e e e e s e ane e e e e e e annbb e e e e e annnneeeas 1
13 195088 SCREW - HANAWNEEI ..o ettt sttt st e e sbee e e 1
14 017739 KNOB - Print AQJUSTING, «.eeiveeeeiiieiiiee sttt sttt e st e e bt e e e ste e sense e e snbeeesneeesanes 1
15 039642 RING - VINYI, 185 X .075 ettt sttt et e st e e et e e sne e e e snte e e enseeesnneas 9
16 196247 SCREW - Special, 10-32 X 1-1/8 ..ttt ettt s 1
17 017806 KNOB ASSEMBLY - BUCKIE AGJUSTING ....eeiiiiieiiiieeiiee ettt sttt st s 1
18 014529 SCREW = DIV .ttt ettt ettt sttt e et e e ettt e e st e e e saseeesmbeeesneeeeanseeeanteeeenseeesaneeeeanseeennns 3
19 017750 DIAL - Buckle AdJUSTING KNOD ........ouiiiiiiiiiiee e 1
20 017738 KNOB - BUCKIE AQJUSTING ..eeeee ettt e st e e e e e e e snes 1
21 017714 CRANK ASSEMBLY - Table RAISE .....ceiiuiiiiiiiieiiiee ettt 1
21A 017715 HANDLE ...ttt e e e e s e et e e e e s b b e et e e e e b e e e e e e e annbe e e e e e anreeeeaeaan 1
21B 003042 HANDLE LOGCK ...ttt ettt ettt e e st st e e e eb e e e amte e e smseeeenbeeeenneeesnneas 1
22 017803 HAND CRANKASSEMBLY ...ttt ettt ettt st e st e e et essee e e snbe e e anbeeesanes 1
23 017715 HANDLE ...ttt et e e e e st e e e e e b bttt e e e e a b e e e e e e e annte e e e e e anbeeeeaeaan 1
24 003042 HANDLE LOGCK ...ttt ettt e ettt e e st e e st e e e sbe e e e ante e e smseeesnneeeeneeeennneas 1
25 014966 PIN - Roll, .264 O.D. X1.355 QLA L. .ceiiiiiiii ittt sttt neee s 1
26 001781 SNAP RING ...ttt ettt et e e ettt e s bt e e e sb bt e e sabe e e saseeeeabeeesanteeesabeeesnbeeenan 1
27 072620 SCREW - Shoulder, 10-32 ....cooiieiieeeiiee ettt st e et e et e e st e e s be e e snaeessnseeeanneeennne 1
28 196244 ST 0] T RO OTS 2
29 017595 CRANKARM ASSY . ittt ittt sttt ettt st e bt e et e e saae e e s be e e snbe e e saseeeanbeeesneeesasneeesnbeeennee 2
30 196246 SCREW - DOWEI, 14-28 ...ttt ttee st e st e e st e e e st e e e ente e e saneeeeteeesanseeesaneeeanseeennns 4
31 017735 [N ] RS 4
32 017582 KNOB ASSEMBLY - Back JOgger AdJUSTING .......couuiiiiiiiiie et s 1
33 016574 WASHER - .315 1.D. X .887 O.D. X .047 ...ttt ettt e snee e sneee s 1
34 016933 [N (@S =T Vo oo o =Y RS TR 1
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Control Panel

Index  Part Figure 4 Units
No. No. Description Per Assy.

403621 PANEL - Control ASSEMDIY .......ooiiiiiiiiii ettt e et st e e e nae e e et eesnneas 1

1 402819 PANEL = CONEIOL ...ttt ettt sttt s b et sb et e b e et e eae e bt emeeeneeneesaeeneas 1

2 253365 SWITCH = SEAN ittt b e s e b e es b bt ab e e bt e e e ene e e eaes 1

3 403623 HARNESS - CONrOl PANEI ..ottt st s 1

4 193823 KINOB ... ettt a et et a et eh et e bt et e b et e eh e h e e bt ehe e bt ean e nne e nne s 1

5 018229 NUT = HEX = 15/32-32 ...ttt et ettt b e bttt b et it e nn e st neenaeas 2

6 001755 WASHER ...ttt ettt ettt h et bt et e bt e bt ehe e bt e a e e bt et e eae et saeeeeaneenrenaeen 1

7 025525 SPEED CONTROL ASSEMBLY - RUN ...ttt ettt 1

8 100835 LOCKWASHER ...ttt ettt s h et ea bt et b e e e sae e sbeeneenaees 1

9 403622 LABEL - Speed COoNtrol/Start ...........occuiiiiiiieee ettt s s 1
10 402829 BRACKET ..ttt ettt et h e et e et et b e et b e s b e eb e b e e bt eh e e n e ene e neeae e renaees 1
11 001279 SCREW = 8-18 X 1/2 .. ettt ettt et rb et b et b et b et e b b e 4
12 039655 SCREW = 4-40 X 7/16 ..ottt ettt se e et et sh et b e bt sb e et e ese et e ene e e enes 2
13 017799 BRACKET - CONIOl PANEI ...ttt ettt eene e sneeas 2
14 401920 BEZEL - CONtrol PANEI ......cviiiiiii ettt sttt et et 1
15 001220 SCREW = 10-32 X 3/ ....uieieeiueeiiteee ettt ettt b et ae ettt esa e e e e sheeeesheeneesae e besbe e beese e beennenseenes 4
16 017797 BRACKET = PivOt, LEft ...ttt s 1
17 017163 BRACKET - PiVOt, RIGNt ..ottt s s 1
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Receiving Tray Assembly

FIGURE 5
Receiving Tray Assembly
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Receiving Tray Assembly

Index Part Figure 5 Units
No. No. Description Per Assy.
1 010221 RECEIVING TRAY ...ttt ettt ettt e e e e ettt e e e e e aante e e e e e s ntaeeaaeeasnteeaeeeannsseeeeeaanssenean 1
2 010223 BACKSTOP ASSEMBLY ....eeiiiiiieiiie sttt e ettt s et e e ste e e st e e saee e et e e snseaesnseeeansaeesnseeeanseeeanseeesnnees 1
3 010226 GUIDE ASSEMBLY - N.O.S ..ottt ettt e et e e e e st e e e e s eteee e e e s ennnneeeeeeannnees 1
4 010225 GUIDE ASSEMBLY - .S, ..ottt ettt e e et e et e e et e e e teeeenteeesnneeesnteeeeanaeesaneeeeansenennns 1
5 077037 ST N[ T 10T 1= RS 2
6 066035 SPRING - PlAE .ot e e et e e e e st e e e e e s et et e e e e e e nnae e e e e e nreeeeaeaannes 1
7 001060 RING - Retaining, .204 1.D. .....ooi oottt e et e st e e s e e e s e e e nnne e e snteeeenaeennnneas 2
8 001097 RING - Retaining, 182 L.D. ....oiiiiiiieiii ettt ettt b e e s 4
9 111089 SCREW - 5/168-24 X 5/8 ...ttt et e e ettt e e e et e e e e e nnae e e e e e nnteeeeaeannes 2
10 196470 S 10 15 OSSR 2
11 010364 TRAY BAILASSEMBLY ....ooiiiiiieeiiit ettt see sttt e e ettt e e st e e ssaeesseeeeasteeeenseeesnseeeeasseeennsaeesnneeenn 1
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Safety Guards - Part |

FIGURE 6
Safety Guards - Part |
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Safety Guards - Part |

Index Part Figure 6 Units
No. No. Description Per Assy.
1 402786 N L I 0 2 SRR 2
2 074717 S U I (o] o TR 2
3 403642 GUARD ASSEMBLY - MaSter/BlanKet ..........ceeeeeeieieieiieeieieieeeeeeeeeciievsteeee e e e ee e e e e e e e e eeeeeeesnnns 1
4 150085 [0 1071 R 1
5 150083 I L I 1 0 2 PR 1
6 402155 2T Y YO S I Y o] o U 1
7 111056 SCREW - HeX WaSher10-32 X 5/8 ......uuuueeeireieieieiiieieeeee et earavee e s e s e e e e e e e e e e e s e s snnnanes 1
8 111073 SCREW - HeX WaSNEI 1/4-28 X5/8 .......oeeeeeeeee et e e e e e e e e e e e e e e e eaes 1
9 190731 I L o I I o SRR 1
10 254475 INSULATION = SWICH 1.ttt ettt e e e e e e e s e s eeaeeeeeesesessssnssssesessnrnnnes 1
11 253211 SN AT 1L R 1
12 100961 S O 1L N 2
13 402754 FILLER PLATE - Guard Shaft RetaiNer .........cuuuuiiiiiiiiiieeeeeeee e 1
14 150085 I L I o RSP 1
15 001594 SCREW = 1/4-28 X 1/2 oottt e et e e e e et a e e e e e e e e sasasaeeeeeeseeaeananas 1
16 402755 20 1YL = = T (U o] =Y U 2
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Safety Guards - Part Il

FIGURE 7
Safety Guards - Part I
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Safety Guards - Part I

Index Part Figure 7 Units
No. No. Description Per Assy.
1 253211 SWITCH - SAFELY GUANTS ....c.eeeiieeiee ittt st rb ettt e e et sab e e naeesaeeerbeesaneenres 2
2 254475 INSULATION = SWICRN ...eeieieieitieieite ettt e et e e e teeseesteeneeeseenseeaeeseeneeaseeneesneannas 2
3 101983 SCREW = 8-32 XT-5/8 ...eeiieiieiiiiee ettt e e ettt e e e e sttt e e e s e abe e e e e e eansneeeeeeannnteeeeaeanres 3
4 010388 COVER - SWICNES ... .ttt sttt ettt et e e ne e sae e e beeeaeeenrs 1
5 402016 ] O 4 = SR 2
5A 402020 2 2 7 < RSP 1
6 403646 GUARD - AQUEAMALIC ....eeieeeitee ittt sttt et e e e b st eenae e sabe e saeeenneenrs 1
7 111070 SCREW = 1/4-28 X 7/16 oottt e e e e sttt e e e e sttt e e e e e nbeeeaeeeannteeeeeesnsaeeaaesannes 4
8 150085 N L I 2 RSP 4
9 010378 2] Y O I T TS 1
10 403647 (0 7 {0 | o USROS 1
11 014921 e | T o | i D B = USSR 1
12 010379 BRACKET = N.O.S. ittt ettt et e e e et e e st e e atee e eseeeessteeeanseeeenneeesasaeeeanseeennnes 1
13 001073 RING - Retaining, .57 71.D. ..o s 1
14 001060 RING - Retaining, .208 1.D. .......ciiiiiiieiii ettt ettt ettt et b e sen e e neenaee s 1
15 025667 CAM ASSEMBLY - GUAK .. ..eitiiiiieitii ettt sttt ettt sbe e st sbe e st e et e e s e e e beesabeeneenans 1
16 010384 STV el I 10 = 1 (o RO UPRTRN 1
17 402020 21 0 S S 1
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Safety Guards - Part Ill (8915 Only)

FIGURE 8
Safety Guards - Part Il (8915 Only)
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Safety Guards - Part lll (8915 Only)

Index  Part Figure 8 Units
No. No. Description Per Assy.
1 101494 SCREW = 1/4-20 X 5/8 ...ttt ettt ettt ettt se e r e 2
2 016318 GUARD - Tray - 8915 ONIY ...eeiiiiiieesiie ettt st sb et b e ne e e eneennns 1
3 076898 DECAL ..ttt bt h e eR et h et e et e b et e r e b e nne e e reenane s 1
4 150085 NUT = 174228 oottt h ettt esa et et e e eae e et e s b e e ean e e nbe e e neenaee s 2
5 100657 SCREW = 10-32 X 5/8 ettt ettt e 1
6 001575 SCREW = 10-32 X 5/16 ieiiiiiiieiieeeie ettt 1
7 014248 N L 0 72 TP P PP PR OUPTPPRPI 2
8 072051 SHIELD .ttt st h et b et n e R r et an e nan e nes 1
9 111058 SCREW = 10-32 X 7/8 ittt ettt sb et 1
10 076869 GUARD = REAI ittt ettt h et b ettt e bt sa bt e ebe e ean e b e e e an e e be e e enneenans 1
11 111054 SCREW = 10-32 X 1/2 ittt et st 1
12 101976 SCREW = 1/4-20 X 3/4 ..ottt et bt e 2
13 010402 SHAFTASSEMBLY ...ttt ettt sb e b e s e e b st eenne e nan e e nbeeenneenes 2
14 001080 RING - Retaining, .302 1.D. ..ottt 1
15 403658 GUARD - Impression = 8915 ONIY .....c.coiiiiiiiiiieeiie ettt 1
16 111054 SCREW - Hex, Washer HEAM ...ttt e e e e e e e e e e e e e e e e e e 2
17 197318 BRACKET - MagnetiC CatCh ........cc.ciiiiiiiiiie ettt 2
18 102607 CATCH - MagnetiC, SLYIE 1 ...t e 2
19 190731 NUT-PLATE .ottt bttt b et e bt e e e bt e bt e sab e e sb e e eae e et e e e areebeesn b e eneenane s 1
20 150085 LOCKNUT ...ttt bttt b et e bt e et eeb e e sab e e sb e e ean e et et e mreebeesareeneennne s 2
21 010420 GUARD - DeliVEry ROIIEE ......oiiiiieiieetit ettt 1
22 403045 BRACKET ASSEMBLY - IMP. SW. ..ottt 1
23 100961 SCREW = 8-32 X 7/8 ...ttt ettt b et et e ae e n e sae e n e ne e n e s 1
24 253211 SWITCH - GUAIT, IMP. ettt rb et er e b s e sne e st sneeeane e 1
25 074717 L O ST TSTP PSP PP UPPRROP 1
26 014808 N LU PSS TP PPURPRPRPI 1
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Aguamatic - Part |

20

FIGURE 9
Aquamatic - Part |
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Aguamatic - Part |

Index Part Figure 9 Units
No. No. Description Per Assy.
1 012141 BOTTLE - REPEIIENT ...t e e e et eaneas 1
2 017747 VALVEASSEMBLY ...ttt et e sttt et e eesee e e e seeemeeeaeeneeeseeseaneeaaeaneesneesesneeneesneensesnnens 1
3 014507 RING - Retaining, .095 L.D. ..o s 2
4 073308 SPRING - VAIVE PiN ...ttt sttt st b e st neenane s 1
5 040868 SEAL - BOE CaP .ooieeiieeiiiieiieieie ettt bttt e sae e sn e b e e ereenree e 1
6 080536 BT Y | P 1
7 017820 (07N e = o 1 (SRS PSR 1
8 400543 WASHER = RUDDET ...ttt ettt er s 1
9 080581 [ ] PP RP PP PPPR 2
10 073530 TROUGH ASSEMBLY - Stainless Steel, M-8920 .........cccccoiiiiiiiiiiie e 1
14 191586 L (O] =SOSR 1
15 080505 BEARING ...ttt e b n e e e e b e e e e anre e e e ne e nnnes 2
16 080504 HOUSING = BEAING ..t eteeiuteetie ittt ettt ettt ettt b e et sse e sae e e beesaeeebeesmbeebeesabeenneenane s 2
17 014372 SCREW - Set, 10-32 X 1/4 oottt ettt bbb s ees 4
18 014518 RING - Retaining, .8395 L.D. ... 2
19 076184 ROLLER - DUGOF, RUDDE ...ttt ettt e et e e e e e aare e e e e e eanraeeeas 1
20 073542 SPRING - 3/80.D. X 1-5/168 O.A.L. ettt st 2
21 073540 SPRING - Compression, 23/32 O.D. X 1-1/2 O.A.L. .o 2
22 080541 CARRIER ASSEMBLY - O.S. ...ttt sttt nae e ene s 1
23 080539 CARRIER ASSEMBLY - N.O.S. ..ottt ettt nne s 1
24 001416 BUSHING ...ttt et e s h e e st e e eae e e e s b e e e e be e e snn e e e sabe e e enneeenane s 2
25 064059 ROLLER ettt ettt b et b e et e bt e sab e ekt eeae e e bt e et e e beennreenneenane s 2
26 001096 RING - Retaining, 190 L.D. ... 2
27 073532 LI 7 2 SRR 1
28 072052 (O] I | o Yo7 USSR 1
29 011371 N[ = SRR 1
30 010177 SHAFTASSEMBLY ...ttt ee ettt e ettt et et este e e e eee e e e eaeeeeeseeaaeameeaseaneesseeneeaseensenseensesseenes 1
31 *017708 LEVERASSEMBLY .....uiiiiiiiieiteee et iete et ettt e seeeeeaaeaeeseeaeeseeaneesseemseaseenseeseanseeneanseaneesaeaneesneanens 1
32 001978 PIN - Roll, .135 O.D. X 765 O.A.L. e 1
33 *007958 CAMASSEMBLY ...ttt h ettt b e bt ae e st e sae e eas e e s b e e eabeeabe e sabeeeaeesabeesaeeeaneenees 2
34 *076821 S Y o TP UP PP UPRP PPN 1
35 195396 PIN - Taper, 8250 O.A.L. .o 2

* Not Procurable Separately
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Aguamatic - Part |l

FIGURE 10
Aquamatic - Part Il
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Aguamatic - Part Il

Index Part Figure 10 Units
No. No. Description Per Assy.
1 111089 SCREW = 5/16-24 X 5/8 ...ttt 2
2 010148 FRAME - 0.8, ittt bttt s h et bt e s b et et e e ehe e et e e sae e sabe e sbeeeaneesebeebeenaee s 1
3 007966 FRAME - NLO.S. ottt h bbb bbbt ettt ettt renr e 1
4 191384 WASHER - 1255 LD, ittt sttt bt b nane s 2
5 003578 NUT = /4520 ettt ettt s he e bt e eae e et e e eae e et e e sabeeneesbeeenbeenneeenrs 2
6 001099 RING - Retaining, .283 L.D. ..o 2
7 080524 SCREW - SHOUIAET ...ttt ettt st b e st e sae e sane e beesneenaeeaa 2
8 012422 DUCTOR GEAR ASSEMBLY ..ottt ettt st nne e ene s 2
9 001772 WASHER - SPriNg, 3/8 1.D. .ottt 1
10 082050 GEAR bbbt ae e bt eh e e e Rt b et e bt e bt e bt enae e nane e aeeeareeres 1
11 001750 WASHER - 1328 L.D. ittt ettt b ettt b e e e neenaee s 1
12 004074 WASHER = 9/168 LD, ettt s b e e nr e 1
13 064189 SCREW = LOCK ...ttt ittt sttt sttt sat ekt e et e e b e e s abe e bt e sab e e saeesaneesbeesnneeneeaa 1
14 080505 BEARING ...ttt h e e e bt e e e e e nne e e n e e nnns 2
15 001080 RING - Retaining, 302 L.D. ... 2
16 014390 SCREW - Set, 1/4-28 X 1/4 .ottt 2
17 080599 LG o PO UP PP UPRPPURPN 1
18 076315 ROLLER - ROUGN, COPPET ...ttt ettt ettt ettt sttt be e et e e s e e e e nne e e eaneas 1
19 080591 HOUSING - BEANNG ..ottt ettt ettt n e b et e e e enrs 1
20 014372 SCREW - Set, 10-32 X 1/4 ottt 2
21 150085 NUT = 1/4-28 ..ttt e e bt e e st e e sa et e e e bt e e enn e e sneeeeanreeeaaee 2
22 111073 SCREW = 1/4-28 X 5/8 ..ottt ettt sttt st ae e sae et saeeene e e 1
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Aquamatic Control Lever Assembly

FIGURE 11
Aquamatic Control Lever Assembly
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Aquamatic Control Lever Assembly

Index Part Figure 11 Units

No. No. Description Per Assy.
1 014304 SCREW - 1/4-28 X 1-1/2 .ottt e e ettt e e e e st e e e e s nree e e e s ennneeeeaeeannnees 1
2 001832 N L I 2 S 2
3 072953 SPRING - Compression, 5/16 O.D. X 5/8 O.A.L. ..o 1
4 021150 WASHER = 1256 1.D. ..ottt ettt e st e e st e et e e e ante e e eane e e snseeeeanteeeanneeennneaean 2
5 014793 L NS = T g 7 X R 2
6 001080 RING - Retaining, .306 LD .....cocoiiiii e 1
7 150085 N L I I 2 S 1
8 080537 S 1 5 OSSR 1
9 017548 LEVER ASSEMBLY ...ttt ettt ettt e e e sttt e e e e e st e e e e s ntae e e e e s e nnteeeeeeannseeaeeeannnneeeas 1
10 072052 ST 1N [ T e S E 1
11 011371 HANDLE ..ottt ettt e e ettt et e e e e aaeeeee e e e aneeeeeeeanteeeaaeaansneeeaeeaannneeeaeeannsneens 1
12 073244 ECCENTRIC SHAFT AND PINION ASSEMBLY ...ttt 1
13 000006 PIN - Taper, 5820 O.A L. ..ottt e s e e et e e s enae e e st e e esaeeenneeesnneeenn 1
14 *073246 GE A R e e e e ——e e e e e e antateae e e et teeeeeeaanbateaeeeaanteeeeeeaanraneaeeaanne 1
15 *073245 T RPN 1
16 111068 SCREW = 1/4-28 X 5/16 ..eeeeeeeiee ettt e et e et e e s tee e s aea e et e e ennte e e enseeeensaeesanseeesnneeeansenennns 2
17 021203 WASHER - 1/41.D. X 1/2 O.D. X /32 oottt e e 2
18 073252 BUSHING ...ttt e e e et e e e e e e e bt e e e e e s nteeeae e s sseeeaesaannseeeaeeansteneaeaannsenens 1
19 073250 LEVER ASSEMBLY - N.O.S. ..ottt ettt sttt st e st e b st neesane s 1
20 073248 LEVER ASSEMBLY - O.S. oottt ettt st e et e b e e e e nannes 1
21 071566 I O 1R J SRR 1
22 071567 I SRR 1
23 014605 BUSHING ...ttt e et e e e e sttt e e e e e sn et e e e e e nbeeeeeesessnseeaeeeanseeeeeeaannseeens 1
24 057507 L Y RSP 1
25 070125 1101 S 1
26 014808 N1 I 1 0 72 PSPPSR 1
28 190118 S 110 0 S 1
29 190103 110 L OSSR 1
29A 040782 SPRING - Tension, .318 O.D. X 1-7/32 O.A.L. ceeeiiiieei et 2
30 001094 RING - Retaining, 253 ..ot e e e et e e et e e st e e e nte e e enaeeennaeeenneeeennneas 2
31 014805 NN L 4 o O S 1
32 043097 WASHER - LOCK, 456 1.D. ...ttt et e e e st e e e e e e e e e s nnaeeeeeeaan 1
33 193606 S 10 15 SO 1

* Not Procurable Separately
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Waver and Oscillating Rollers
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FIGURE 12
Waver and Oscillating Rollers
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Waver and Oscillating Rollers

Index Part Figure 12 Units
No. No. Description Per Assy
1 073011 COUPLE ASSEMBLY ...ttt sttt ettt eh bt sh et sttt ene b b nneas 1
2 000014 L e 1= o 1= R O o 1 N SR 1
3 *073014 (01 @ LU 1 I N USRS 1
4 *073012 ST A S 1
5 084413 L0 OSSR 1
6 111073 SCREW - 1/4-28 X 5/8 oottt 2
7 150085 N L I 1 S 4
8 080295 21 0 R 2
9 084412 L1 115 RSP PPRRRN 1
10 076189 ROLLER ASSEMBLY - Ink and Repellent ROIIEr ..........ccoiiiiiiiiiiiii e 1
11 197041 I | 10 5 SRS 2
12 196475 NUT = SPECIAL ..eeeieeieieee ettt e e et e s e e e abn e e e enbe e e sneeeesneeean 2
13 001094 RING - Retaining, 470 LD. ..ottt bbb eane s 2
14 076193 ST 1 PR SRRR 1
15 076194 L PR 1
16 190387 BUSHING ...ttt et e et e e e e st e e e ste e e esneeesnseeeeasteeeanseeesnseeeensteeeanneeesnnanenn 2
17 076191 ROLLER - NYION 11 1/8 OLA.L. ettt e e e e e e nnae e e e e e snneeeas 1
18 071514 ROLLER ASSEMBLY - OsCillating RIEr .....c..coveiiiiiiiiiiriereetese s 1
19 001804 N1 I 1 0 72 SRS 2
20 073193 SCREW = SPECIAI PN ...ttt 2
21 014390 SCREW - Set, 1/4-28 X /4 .ot 2
22 196475 NUT = SPECIAL ...ttt et b e shb e e bt e sbe e et eesaeesabe e saeeenneean 2
23 076026 12 (0 ] I I - TR 2
24 080694 0 PSS SSPS 1
25 001497 BUSHING - .504 1.D. x .629 O.D. X .825 O.A.L. cciiiitiiiiiieterieeee et 1
26 076029 ST SRR 1
27 014523 RING - Retaining, 2.456 L.D. ....oooiiiieeiie ettt e e e nnae e e nnnee e snneeean 1
28 080698 L0 7Y = {5 TR 1
29 080263 L PR 1
30 080699 2 I P ERSUURRRN 1
31 080695 PLUG AND CAM ASSEMBLY ..ottt sttt r et ere e sne 1
32 001497 BUSHING - .504 1.D. x .629 O.D. X .825 O.A.L. .cciiiiiiriiieiieterieeeeeeeeeeiee e 1
33 071516 RO I I o T N 1Y o O 1
34 111074 SCREW = 1/4-28 X /4 oottt et e e st e e et e st e e e st e e enste e e easeeeenteeesanaeeensseaeanreeennns 2
35 400646 A P ettt e e e e teeeeee e e aa—eeeeeaaatteeeeeaatbeteeeeaabateaeeeaanteeeeeeaanreeeaaeaannn 1

* Not Procurable Separately
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Rider Roller

FIGURE 13
Rider Roller
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Rider Roller

Index Part Figure 13 Units
No. No. Description Per Assy.
1 087496 WAVERLEVER AND SHAFT ASSEMBLY ......oitiiiiiiiieiintenie sttt 1
2 087497 LEVER AND SHAFT ASSEMBLY .....ooitiitiitiieieieiee ettt st ere s 1
3 192900 PIN - Taper, 750 O.A. L. ...ttt e e e e er e 2
4 *073116 LEVER et e e et e e e s e e e e e e nnnees 1
5 *080297 LEVER ettt e e n e s e e e e e e e e annes 1
6 *080317 ST 1Y PO PP PP URPP RPN 1
7 080298 SCREW - Shoulder, 10-32 ......ccciiieiiieieiinierit ettt ettt ere e nne 2
8 080299 TRUGCK ..ttt ettt bttt bt ekt e ehe e e e ke e eaeeeabe e sh e e eaneesaeeebeesaeeenbeesaeesnee e 2
9 101051 NUT 5 10-32 ettt ettt e e b e st e e e esn e e e e b e e e s nr e e s ann e e e anne e e enn e e e anneas 2
10 073339 SCREW - ECCENIIIC ... iteeitiieteeitee ettt ettt ettt ettt st eae e san e e nbeesae e e beesnseebeeans 1
11 001702 WASHER - 1195 LD, e s e e s e e e e 1
12 001812 NUT 5 10-32 ettt e e b e e et e e ean e e e s b e e e s nr e e s anne e e snre e e enn e e e anneas 1
13 111073 SCREW - 1/4-28 X 5/8 ...ttt ettt sttt b e st ne e s an e e be e e enns 3
14 073108 BRACKET = WAVET ...ttt sttt s e e s s e e s et e e snn e e e nbn e e s anne e e nnneas 1
15 111076 SCREW - 1/4-28 X 1.000 ....ceeiiuiiiiiiieeiiee et sree ettt e st e st e e sane e e sbe e e snne e s snneeeanreeennee 1
16 073234 BRACKET - Oscillating Rider ROIIET ........coouiiiiiiiiiii et 2
17 150085 NUT = 174228 .ottt ettt e e bt e et e e e s h e e e et et e sne e e e abn e e e anre e e naneas 3
18 111077 SCREW - 1/4-28 X 1-1/8 .ottt s e e aee 1
19 102431 SCOREW .ttt b ettt h et h e bRt e b e e b et e b e e b e bt e nae e e be e aeeeare et 1
20 001778 RING - Retaining, 222 1.D. .....cociiiiii e 4
21 073004 BUSHING ...ttt ettt e e st e e eas e e e s b e e e e be e e smne e e sabeeeeaneeenane s 4
22 073152 COLLAR .ttt b et bbbt e ae e e A bt e eh et e Rt e he e e b e e ebe e e b e e nae e e be e beenaeeenres 4
23 001207 SCREW - Set, 8-32 X 3/16 ittt e e e 4
24 403106 L2 (O] I = B = {Te L=Y SR = (1 o] o Y=Y U 2
25 192766 WASHER - .385 L.D. ittt sttt sab e et e e sab e s bt e eae e et e e sneenee e 2
26 111079 SCREW =1/4-28 X 1-1/2 oottt s et ne e e s e e enee 1
27 197472 SPACER .o e a e h et b e e a et b e e et e b sab e e ae e nan e e beenaeeenres 2

* Not Procurable Separately
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Ink Distributor and Ductor Rollers

FIGURE 14
Ink Distributor and Ductor Rollers
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Ink Distributor and Ductor Rollers

Index Part Figure 14 Units
No. No. Description Per Assy.
1 403672 CAMSHAFT .o e e e e bbb 1
2 001956 PIN - Taper, .156 O.D. X .988 O.A.L. ....ooiiiiiiiiieiee ettt e 3
3 079912 GEAR CAM SHAFT L. s e s 1
4 *017990 CAM = CaM SNAE ..iceeiticeeet et et 1
5 *073048 SHAFT = CAM oo e e e 1
6 *076727 GEAR - Cam  Shaft.......ccoiii 1
7 001094 RING - Retaining, .399 L.D. ...coiiiieie e e 5
8 150085 NUT = 1/4-28 ..o e s 2
9 073123 SCREW - Shoulder, 1/4-28 .........oooiiiic s 2
10 014180 SCREW - 1/4-28 X 1.000 ....ooiuiiieiiiriieirenieent ettt ettt sre e b b e nreeneene s 1
11 073120 BEARING - Bracket, N.O.S. ... 1
12 073094 SCREW - Shoulder, 1/4-28 ... e s 2
13 073091 BEARING - Bracket, O.S. ...ttt ettt et nre s 1
14 076199 ROLLER AND GEAR - Distributor, Nylon ...........cccooiiiiiiiiiic e, 1
15 *073059 GEAR . e 1
16 101332 PIN - Spiral, .103 0.D. X .760 O.A.L. ...ioiiiiiieiieiertt et 1
17 001049 RING - Retaining, .277 LD. ..o s 2
18 021203 WASHER - .255 1.D. X .500 O.D. ....ooiiiiiiiiiii e 2
19 054409 SPRING - Compression, 21/64 1.D. X 1-13/16 O.A.L. ..ccoiiiiiiiiiiee e 1
20 084422 LEVER ASSEMBLY =DUCHON .....ocuiiiiiiiiiiiicci s 2
21 084421 BUSHING - Special, .253 1.D. ....coeiiiiiiiitiitieti ettt 1
22 001047 RING - Retaining, .340 L.D. ... e s 1
23 073107 ANCHOR - SPFING ..ttt e e 1
24 072625 SPRING - Tension, 11/32 O.D. X 1-1/8 O.A.L. ..eioiiiieieiceetet e 1
25 403670 SHAFTASSEMBLY - ACtUALING .....ooiviiiiiiiiiiiicc s 1
26 077459 SCREW - ECCENHC, 10-32 ...ttt ettt e e e e e e e e e e e e e s b s e eeeaaeeeeenees 1
27 193774 TRUGCK ..ttt e et s et s et s bt e e bt e b e b e e n e aeenneean e nne e 1
28 150083 NUT = 10-32 .o e s bbb 1
29 014902 PIN -Taper, .750 O.A.L. .o s 2
30 403107 ROLLER - DUCLOr, RUDDET .......uuuiiiiiiiiiiieieieieee e ettt e e e e e e e e e eaeaeeeeeesessesnnssnssssnrenees 1
31 403669 BAR = TE@NSION ..o s 1
32 014741 WASHER - Spring, .267 [.D. X .572 O.D. ...ccoooiiiiiii i 1
33 017639 STAND-OFF .. bttt er e et et e e e et ee e s e e b e s e e r e e e reean e re e 2
34 017640 SPRING - LOCKOUL ...ttt e e b 1
35 111053 SCREW = 10-32 X 7/16 .o e e e s 2
36 001098 RING - Retaining, .33971.D. ..coiiiiii e e e s 1

*Not Procurable Separately
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Waver Roller

FIGURE 15
Waver Roller
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Waver Roller

Index Part Figure 15 Units
No. No. Description Per Assy.
1 100576 RING - Retaining, 469 L.D. ... s 1
2 191289 L NS o T 0 1 I SR 1
3 073043 WAVER AND CAM GEARASSEMBLY ......oiiiiieieiiesieeie sttt e e eeeseeeeesaeeneesneensesneens 1
4 001432 BUSHING ...ttt e e st e e e et e e e st e e e sateeeanseeesneeeesnseeeansaeesanseeesnseeeansenennns 2
5 080349 S 10 15 OSSR 1
6 001721 WASHER - 380 1.D. ..ttt e e e et e e e e sttt e e e e e nbeee e e e e e nnteeeeeeannaeeaeeaan 1
7 190254 N L N I T S 1
8 014750 WASHER - Lock, .391 1.D. X .887 O.D. ..eoeiiiiiieiie e esee et e seee e st e e snae e nnae e snneeean 1
9 195385 ST ittt e e e e e ettt e e e e e aa—eeee e e e ateeeeeeaabteeeeeeaanbateaeeeaannteeeeeeanteeeeaeaanra 1
10 076218 GEARASSEMBLY ...ttt ettt e et e e se e et eae e st et e aaeameesaeaeeaaeeeesneeneeaneeseensenseensenneanes 1
12 001797 L NS = T 1 T 18 I SR 1
13 001048 RING - Retaining, 470 LD. ....cooii e 1
14 111055 SCREW = 20-32 X 9/16 .oieieieeeiiee e see e ettt e e ttee st e e st e e saeaessteeeennteeeenseeeanseeesnnseeeanseeeansenennes 4
15 073894 T I 1 PPN 2
16 075931 BUSHING ASSEMBLY .....tiiiiitieieetieie ettt et e st ae e ee e eneeseeeeeseeenaesseensesneenseensesseeneesseenens 2
17 001497 BUSHING ...ttt e e st e st e e st e e e see e e sateeeansaeesneeeeanseeeansenesnseeesnsennansenennns 2
18 014248 N1 I 0T SRR 4
19 073482 L@ 11 ] | T PSP SPRPRRN 1
20 014207 SCREW - Set, 1/4-28 X B/8 .....eeeieeeeeeeiee et ete et see st e et e e et e s saee e e snteeesnaeesnneeeenneeeennes 1
21 e ROLLER AND SHAFT ASSEMBLY ..ottt ettt ie st see st e st eneesseeneesneeeesneeneas 1
22 071513 SHAFT ASSEMBLY ...ttt ittt ettt e te et e et e tesseesseeseeseesneesseaneeseeeneesseensesseenseeneanes 1
23 079905 GEAR - (Field REPL. ONIY) ..ottt sttt st s neeas 1
24 014921 PIN - Roll .135 x .890 (US€ 079905 GEAI) ....ccuveeieeeeeiiiiee e eiiiee e e eeieee e e e sieee e e e neeeeae e 1
24 001976 PIN - Roll .135 X .827 (US€ 073710 GEAI) ...eeeiuiiiiieieiiiieniee sttt ettt 1
24 014910 PIN - Taper, 875 O.A.L. ittt et e e e et e et e e sbe e e e nneeeeneeas 2
25 073710 (C = o (=Y o =T o) @ oY S 1
26 *073037 T A SRR 1
27 071511 RO I I o T N 1Y T o O PSS 1
28 080473 BEARING .....oeiiiiiitiiie ettt ettt ettt e e e ettt e e e sttt e e e e e snteeeee e e ntbeeeeeeaanneeeaeeeaannreeeeeannras 1
29 080433 2] | 1
30 014157 SCREW - 1/4-28 X 1-1/4" oottt ettt e st e et e e erae e e st e e e e saeesneeeesnneeenn 3
* Not Procurable Separately
*** Not Available As An Assembly
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Upper Form Roller and Shaft Assembly

FIGURE 16
Upper Form Roller and Shaft Assembly
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Upper Form Roller and Shaft Assembly

Index Part Figure 16 Units
No. No. Description Per Assy.
1 014819 NUT = B/1B-24 ..ottt et e e e e ettt e e e e e aste e e e e e sntaeeeaesansseeeaeseannseeeaeeannnres 3
2 076481 SCREW = ECCENIIIC ....eeiieieitit ettt sttt sttt s shb e e b e e sab e e rbe e saneebeesaeesanee e 2
3 100400 PIN - Roll, .131 O.D. X .548 O.A L. e e e e e e e 1
4 072272 LEVER - LOCKING STUT .....oiiiiiiieiie ittt sttt 2
5 014912 PIN - Roll, .167 O.D. X 515 O.A L. ettt e e et e e e sneee s 1
6 073446 FORM ROLL LEVER - Upper Maching, N.O.S. ..ot 1
7 014108 SCREW - Set, 10-32 X 3/8 .cociciiieeiieiiiie et e e tte e e stte e s st e st e e e eae e s nee e e snaeeesnseeesnaeeesnneeenn 1
8 073338 SPRING - Compression, 9/16 O.D. x 1-17/64 O.A.L. (Red) ...coeieiiiiiiiiiieeeeeee e 1
9 073327 SLEEVE ..ottt ettt et e e e e et ——e e e e e e a—eeeeeeaanteeeeeeaabbeeeeeaaannaeaeeeannreeeeeeaan 1
10 403108 ROLLER - Rubber, Upper FOrm 2" Di@. ...cccceiiieiieeieeiie et s ee e e 1
11 073316 BEARING ... .eeieiiie ettt ettt e ettt e e st e e et e e s ae e e e s teeeaanae e e naeeeanteeeanee e e neeeeanteeeanneeennnees 2
12 001577 SCREW = 8-32 X 7/16 .eeteiiiiieiiiiie ettt ettt e e ettt e e e e sttt e e e s nsee e e e s e annsaeeeeeannaeeeaeaan 2
13 073098 L I [N = SRR 2
14 073097 e ISP 1
15 073444 FORM ROLL LEVER - Upper Maching, O.S. ...t 1
16 073320 SHAFT ASSEMBLY ...ttt ettt ettt ettt et s eeseeeseeete e eeeteeneeeseaseaneeaneaneesaeaneesaeeneesneansesseans 1
17 001978 PIN - Roll, 135 O.D. X 765 O.A. L. ettt e e e snree e e e e eneee 1
18 001980 PIN - Roll, .135 O.D. X .B40 O.A.L. c.eeiiiiiiieie ettt s 1
19 196246 SCREW - FOrm ROl KNOD ...ttt st 1
20 017735 N[ = PSR 1
21 039642 RING = VINYI ettt e e ettt e e e e st e e e e e s s be e e e e e sansseeeaeseannsaeeeeesnsseeeanann 1
22 072271 STUD = LOCKING -eeeutieittteiteit ettt sttt ettt st sb e st sbe e eae e e nbe e e e e e be e sabeeabeesabeesnnesanee e 1
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Lower Form Roller and Shaft Assembly

FIGURE 17
Lower Form Roller and Shaft Assembly
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Lower Form Roller and Shaft Assembly

Index Part Figure 17 Units
No. No. Description Per Assy.
1 014819 NUT = B/1B-24 ..ottt et e e e e ettt e e e e e aste e e e e e sntaeeeaesansseeeaeseannseeeaeeannnres 4
2 076481 SCREW = ECCENIIIC ....eeiieieitit ettt sttt sttt s shb e e b e e sab e e rbe e saneebeesaeesanee e 2
3 100400 PIN - Roll, .131 O.D. X 548 O.A.L. oot e e 1
4 072272 LEVER - LOCKING  StUd .....oiiiiiiiiiii ettt 2
5 014912 PIN - Roll, .167 O.D. X 515 O.A L. ottt e et e e e e sneee s 1
6 101033 SCREW - Set, 8-32 X 1/2 ittt sttt st ae e s b e s ee b e 1
7 014108 SCREW - Set, 10-32 X 3/8 .eiiiiiieeiieiiiie et eee e sttt e e ste e s st e st eeeeae e snee e e snaeeeansenesnaneesnneeean 1
8 073445 LEVER - Form Roll, Lower 2.4" Dia. N.O.S. ...ooooiiiiii ittt e e 1
9 193917 SCREW - ShOUIAEN,  1/4-28 .....ooeiiiiieiee ettt sttt sae e st saeesnee e 2
10 072278 ANCHOR - Spring, N.O.S. ..ttt sttt be e sneesneeans ]
10 072277 ANCHOR - SPriNg, O.S. ..ttt sttt e sbe e s ar e e be e eneenaee s 1
11 150085 NUT = /4228 .ottt e e ettt e e e e et e e e e e sstaeeeeesasaeeeaeeeansaaeeeeeannsaeeeeeannnres 2
12 195930 SPRING - Compression, 25/64 |.D. x 1-15/64 O.A.L. (2.4" Dia.) ...cceeveeenereneenieeieenieeieee 2
13 073327 SLEEVE ..ottt ettt e ettt e e e et e e e e e e e a—teeeeeaanteeeeeeaabaeeeeeaaantaeaeeeaanreeeeaeaan 2
14 403109 ROLLER - Rubber, Lower FOrm 2.4" Dia. ........cccooiiiiiiiiiiireieeeeeeeeee e e e e e e e snaeeeeees 1
15 073316 BEARING .....eeieiiie ettt ettt e et e e e sttt e e s e e e st eesae e e e s teeeansaeeeneeeeanteeeanee e e neeeennaeeeanneeennneen 2
16 001577 SCREW = 8-32 X 7/ ettt et e e ettt e e e e st e e e e e e nnte e e e e ennntaeeaeeann 2
17 073098 L I N = SRR 2
18 073097 e N ISR 1
19 072271 STUD = LOCKING ..ttt st s e anesne e e 2
20 073443 LEVER - Form Roll, Lower (2.4" Dia.) O.S. . ...eiiiiiieiiii et 1
21 196246 SCREW - FOrm ROl KNOD ...ttt st 1
22 073320 SHAFT ASSEMBLY ....ooitiitieieete ettt et e seeseesee st e s tesseesteeseeateenseaseenseeseesseeneesseeneesseensesseensenseans 1
23 001978 PIN - Roll, .135 O.D. X 785 O.A L. .eoiiiiiie ettt tee e e eee et e et e e nnneeesneee s 1
24 001980 PIN - Roll, .135 O.D. X .B40 O.A L. ..eoiiiiiieeiie et e e et e e et e e nnneeesneeean 1
25 039642 L\ LG RV o Y SRR 1
26 017735 [ ] S 1
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Form Roller Separator Shaft

FIGURE 18
Form Roller Separator Shaft
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Form Roller Separator Shaft

Index Part Figure 18 Units
No. No. Description Per Assy.
1 076399 SHAFT ASSEMBLY  KIT ettt e e e e e e e nnneeeas 1
2 014507 RING - Retaining, 097 LD. ..ot e e e nae e s nnae e e snaeeean 2
3 190382 PIN = SPIING CliP oottt e et sne e e b e e s anre e e enneas 2
4 190383 SPRING = CliP cooeiieiiie ettt et ee e et e e et e e seeeesteeeeaneeeeanseeeanseeesaneeeaneeeeanseeeanes 2
5 192798 WASHER = 507 LD .ottt et e et e e ss e e e st e e sneeeennteeennseeesnneeeansanennn 1
6 100969 RING - Retaining, 453 LD. ..o e 1
7 194590 L0 ] SRR 1
8 076388 SHAFT ASSEMBLY ...ttt ettt ettt et sbe e st e e s e e et e e saeeeneesaeeebeesneeenns 1
9 071594 COLLAR = ECCENIIC ..eeeiitiee ettt e e e s e e e e 1
10 014372 SCREW - Set, 10-32 X 1/4 ..ottt et e e e s eae e snee e e nnte e e e neeeennnes 1
11 000009 PIN - Taper, 750 O.A.L. oottt e e e e e et e st e e e nteeeseneeeesnseeeanneeeenns 1
12 001978 PIN - Roll, 135 O.D. X 765 O.A.L. ot e e 1
13 *071595 I USSR 1
14 *071649 (07 O R TSR SPPPRRN 1
15 *076389 ] 1 e SRR 1
16 *071648 (O 1Y e N TSR 1
17 *055535 (0 I L SRR 1
18 111068 SCREW = 1/4-28 X 5/16 oottt ettt e ettt e e e ettt e e e e st e e e e s e nne e e e e e eanneeeeaeeaan 4
19 073029 BUSHING ..ottt s e ettt et e e st e e see e e s se e e e s teeeanseeesmseeeaseeeanseeeanseeeanseeennnees 2
20 076386 L L SR PPPRR 1
21 001473 BUSHING ...ttt e ettt e e e ettt e e e et te e e e e e anteeeeee s ntaeeaeeeaannteeaeeannnseeeaaann 1
22 021203 WASHER - 1/4 1.D. X 1/2 O.D. X 1/32 oottt 4

* Not Procurable Separately
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Ink Metering Assembly

FIGURE 19
Ink Metering Assembly
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Ink Metering Assembly

Index Part Figure 19 Units
No. No. Description Per Assy.
1 018364 BUSHING ASSEMBLY - N.O.S. ..ottt sttt see e e neenaee s 1
2 001497 BUSHING - .830 OL.A L. <.ttt ettt ettt sae e e ne e sae e e beesaeeennes 1
3 111051 SCREW - 10-32 X 5/16 .oouiiiiiiiiiieitit ettt sttt sttt st sbe e st sb e st b e snbeeaeesnres 4
4 018368 SHIM - BUShiNG, N.O.S. .. et e e et e e et e e st e e e ate e e eneeeenneeeean AR
5 018360 SEAL - INK  ROHEK ...ttt et b et b e st esae e s ab e e ae e ean e e e 2
6 010156 ROLLER - InK,  RUDDET ...ttt ettt st nae s 1
7 018362 BUSHING ASSEMBLY - O.S. ..ttt ettt st et sbe e sbeesaeesane e 1
8 014646 BUSHING - 1.255 QLA L. ittt ettt neeas 1
9 001413 BUSHING - .750 OLAL. <.ttt st ae e e b b e et e sae e e beenaeeennes 1
10 072620 SCREW - Shoulder,  10-32 ..ottt rae e et e be e saeeenns 1
11 001785 RING - Retaining, .903 L.D. ...ooooiiieeiie ettt e et s e st e e snae e e snteeeennaeeenaeean 1
12 100863 SCREW et ettt ettt bt e e b e bt e bt nhe e et e nae e ea b e nbe e et enres 1
13 010150 METERING BLADE ASSEMBLY ...ttt ettt et sttt ee b e e s nane s 1
14 402197 BLADE - Ink FOUNAIN (PKA.) ..eeieiiiiiiiieeie ettt st st 1
15 102333 SCREW ettt ettt bt e b e bt e b e nhe e e a b e e nae e e be e nae e st e enres 6
16 000666 LOCK WASHER ...ttt ettt b e eae e et e e e et b e s it e e ne e sab e e nbeeenneetes 6
17 073512 SCREW - INK AQJUSTMENT ...t e e 15
18 010155 SPRING - SCreW, TEeNSION ..ccoeiiiiiei it e e e e e e e e e e e e e r e e e e e eaeaeaeeeeeeeaan 1
19 018378 END PLATE - O.S.and N.O.S. ...ttt ettt ne e e s 2
20 010151 BASE - Machined INK FOUNTAIN ........oiiiiiiiiieeee e 1
21 190646 1210 ]I ] o oYU Lo =Y PR PRR 4
22 102333 1210 N PSPPSR 2
23 073411 INKIKINTFE. ...ttt ettt bttt bt st e b e s e bt e bt e she e et e e eaeeen b e e smeeenbeeseeeenbeenaee s 1
24 000011 PIN - TP, 122 X 7/8 ettt ettt b et e b e te b b e naeenaee s 1
25 403662 TIE BAR - Metering Assembly AdJUSIMENT ........ooooiiiiie e e 1
26 001812 N LU 0 72 PSPPSR 1
27 001260 SCREW - AJjusting, 10-32 X 1-1/4 .....oiieiee ettt e 1
28 196264 SCOREW .ttt bttt b e b h e bt eh e e et be e e bt eb e et e e nae e e be e aeeeareeees 2
29 017636 [V o e Tod (o 10| TR P TS OUPPR 1
30 018366 EXTENSION ASSEMBLY - KNOD ...ttt ettt nae e n 1

i 402196 METERING BLADE KIT - Consisting of Blade, Lockwashers, Screw Sealant and Instructions. 1
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Ink Metering Linkage
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FIGURE 20
Ink Metering Linkage
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Ink Metering Linkage

Index Part Figure 19 Units
No. No. Description Per Assy.
1 196248 SCREW - INK FOUNTAIN ..ottt st e e e e 1
2 039642 RING = VINY Lottt ettt et e st e e st e e s st e e e ss e e e enseeesmseeeaseeeenseeeanseeeanseeennnees 1
3 017739 KNOB - INK FOUNTAIN ....eiiitiiiiee ettt e e 1
5 001094 RING - Retaining, .394 L.D. ..ottt sttt ee e s 1
6 001046 RING - Retaining, .283 L.D. ....ooiiiiiiiiii ettt et ettt e s 4
7 016574 WASHER - 315 LD ittt e e e et e e e e e s nbe e e e e sannteeaeeeannneeeaeeaan 1
8 076734 LINK - OPErating LEVET ......ceiiiiiiieeiieiteeste ettt ettt ettt sttt sttt be e et e b e snbeenaeesane s 1
9 080635 LEVERASSEMBLY ...ttt ettt ettt b ettt be e st sa e e sab e e sbe e sae e e beeembeenbeesnbeenneesaneas 1
10 001497 BUSHING ...ttt e e e s ettt e e e e st e e e e e e aanteeeeeesntaeeeaesassaeeeeeeanseeeeeeennsenenn 1
11 080630 PAWL - OPErating LEVET .....coiuiiiiiiiie ettt sttt sttt sbe e e b e e e e enne s 1
12 080634 SPRING - OpErating LEVET ......ciiiiiiiiiieeiie ettt sttt sttt seeeeneenaes 1
14 001076 RING - Retaining, .824 L.D. ... 1
15 017702 LEVER = INK CONEIOL ...ttt sttt b e et e b e b e e nneenaee s 1
16 072052 (010 QS o] 10T TP PP PPPP 1
17 011371 L I SRR 1
18 014808 N1 I 0T TSR 1
19 072411 ST ittt ettt et e e e et — e e e e e e h——eeee e e ateeeeeeaatbeeeeeeaanbateaeeeaanteeeeeeaanteeeeaeaanra 1
20 150085 N L I I SRR 1
21 073078 LATCH AND PIVOT ..ottt b ettt b e st e sae e st e e sae e eas e et e e et e e nbeesabeenneesane s 1
22 041291 SPRING - Tension, .986 O.A.L. ...t e e e e e e e e e e e e e e e e e s e s enaas 1
23 071181 SCREW - ShOUIAEN, 1/4-28 ...t et e ettt e e e e et ee e e e e e nnae e e e e e snteeeaaesnnes 1
24 014921 PIN - ROIl, . 135 0.D. X .890 O.A L. oo iiiiieiiee et eeee et et e e et e et e e st e e snae e e nnaeeennseeeennees 1
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Master Cylinder Assembly

FIGURE 21
Master Cylinder Assembly
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Master Cylinder Assembly

Index Part Figure 21 Units
No. No. Description Per Assy.
1 ox MASTER CYLINDER ASSEMBLY .....ooiiiiiiieie et ettt eee sttt st ensesseenseeneessesneesseeneas 1
2 014504 RING - E, 146 1.D. X .335 O.D. X 027 ...ootieeieieie et ecte e eseee e see e eeee e see e e e enee e e 4
3 076762 N[ = SRR 1
4 190329 SPRING - Compression, .417 O.D. x .375 O.A.L. X .0322 ....ccooiiiieieieeeeeeeee e 2
5 001702 WASHER - 195 1.D. X .500 O.D. X 037 ..ioiiiiiiiiieii e stee e see e see e see e s e e e sreee e 2
6 001292 SCREW - 8-32 X 5/16 .eiiiiiiiiiie ettt ettt e e e st e e e e e e e e e s e nnte e e e e e snreeeaeenn 4
7 072442 SPRING - Tension, .343 O.D. x 2.000 O.A.L. X .040 ...c.ccciiiiireiieeeee e 2
8 076535 BRACKET ASSEMBLY ...ttt e e ese e te e e saeeeesneesaesneeseeeneeseeeneeeseenseaneenes 1
9 001060 RING - E, .208 I.D. X .527 O.D. X 027 ccoeiieiieeieieeieete et see e see e ee st sne s 1
10 021203 WASHER - 254 I.D. x .500 O.D. X .029.....coiiiiiiieiiieeieeesieeesee e siee e seeeesseee e seeeeseaee e 1
11 003268 WASHER - 254 [.D. X .500 O.D. X 047 ...ttt 1
12 014754 WASHER - Spring, .260 1.D. x .448 O.D. X .005 ....coiiiiiiiiiieeiiee e 1
13 076769 PIN BAR ASSEMBLY ...ttt ettt sttt este e e e aeeaseeneeseeaneeseeeneesaeeneesseenseaneenes 1
14 076761 N[ = SRR 1
15 014164 SCREW - Cap, 8-32 X 7/16 oottt ettt st e e e e e e e e e e e e e e snreeeaeenn 4
16 076755 HINGE ...ttt et e e sttt e et e e e st e e st e e e e steeeanseeesnseeeansseeeneeeeanseeeansanenneeaesnnennnn 1
17 084484 STOP PLATE AND CLAMP ASSEMBLY - 3/32 LD .eeoiiieieieese e see e 1
18 072512 SPRING - Tension, .343 O.D. x 3.031 O.A.L. X 085 ..coooiiieiriiee e 2
19 192919 SCREW - KNUMEA, 1/4-28 .......eeeeeeiieeeeie ettt et e s ee e enee e s nae e e anteeennneeesnreeennaeeennnes 2
20 192997 SPRING - Compression, Conical, .593 O.A.L. ..o 2
21 076109 TAIL CLAMP ASSEMBLY ...ttt sttt e st este et e eaeesee e e saesseessesseessesneensesnsesseans 1
22 014111 SCREW - €ap, 1/4-28 X 5/8 ...ueeeeeiiieeeie e eee ettt se e s tae e sesee e s e e stee e snaeesnnaeeeenseeennnes 7
23 076122 SCREW - DOWEI, 1/4-28 ...ttt ettt e e e e e e e e e s e nnte e e e e e snseeeaeenn 2
24 078909 L] PR 2
25 001065 RING - Retaining Internal, 2.089 O.D. X 085 ......ccccoeiiriiiiiiiieiie e eniee et 2
26 078714 BEARING - .7874 1.D. X 1.8504 O.D. ..oooiiiiiiiiiie ettt e naee e e 2
27 078908 L] PR 1
28 076774 SCREW = PiVOt, 1/4-28 .....eeeiieie ettt ettt e e sttt e e et e e st e e e sae e senee e e snseeeanseeesnnees 2
29 076126 PIN - Knurled, .256 O.D. X 1.125 O.A.L. oot 2
30 076397 MASTER CYLINDER ...ttt et e e e eesneesee s e e seeeneeseeeneeeseeneeeneenes 1
31 191808 WASHER - 203 I.D. X 1/2 O.D. X 020 ....cuutiiiiieieieieeieeestieeesee e seeeeeieeessnee e sneeeesneeeennes 2

*** Not Available As An Assembly
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Master Cylinder Shaft and Support Arms
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FIGURE 22
Master Cylinder Shaft and Support Arms
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Master Cylinder Shaft and Support Arms

Index Part Figure 22 Units
No. No. Description Per Assy.
1 100141 SCREW = 1/4-28 X 1/2 ..ottt ettt sttt st ae e sae e et esneeenee e 6
2 080972 SPACKER ..ot a e h e b et b e e et b e sabe e ne e nhe e be e e ears 6
3 084409 BEARING ASSEMBLY - O.S. ittt sttt st b et b e st nae e et s 1
4 084409 BEARING ASSEMBLY - N.O.S. oottt bbb nane s 1
5 193600 BUSHING ...ttt bttt b e st b e sab e e sb e e eat e e sbe e enbeebeesabeeneenneean 1
6 014206 SCREW - Set, 10-32 X 3/8 ..iciuiiiuiiiiieiieetie ettt ettt ettt st sae e st sae e st e s beeeneenneenas 2
7 078955 COLLAR ...ttt b ettt b ettt e bt s h bt e bt eh et e bt e ea et e ke e e b e e b e sabe e ne e e he e e beenaeeenres 1
8 014450 RING - Retaining, .727 L.D. X 044 ...ttt 1
9 078960 S Y e USSR 1
10 001094 RING - Retaining, .394 [.D. x .800 O.D. X 044 ......cciiiiiiiieieet e 2
11 072394 [ YL@ PP UPPR 2
12 072392 [\ QS 10T o] o Yo g ST 2
13 150089 NUT = B/8-24 ettt b e s he e bt e e ae e bt eeae e et e e shbeeneesbeeebeenneeenrs 2
14 014121 SCREW - 3/8-24 X 1-1/4 oottt st nb e st aeesne e e 2
15 195721 SCREW - 5/168-24 X 1-1/4 oottt et sttt sae e e 2
16 001834 NUT = B/18-24 ..ttt ettt b e bt eeae e s e bt e s ae e eab e e sbe e e b e e nbeeenbeenaeesnras 2
17 001821 N LU I 2 USSR 2
18 014172 BOLT - 1/4-28 X 3-3/4 oottt ettt b e st nae e s e ae e eane e 2
19 072416 LG T USSR 2
20 072415 SPRING - Compression, .794 O.D. X 2.937 O.A.L. .o 2
21 010421 BLOCK - Cylinder SUPPOIT A .....eeiiiiiiiieiit ettt st e s e e sare e e 2
22 014972 PIN - Spirol, 3/16 O.D. X 15/16" ...t 1
23 101146 PIN - Spirol, 3/16 O.D. x 1-1/4" (Blanket, Guard STOP) ........cccceeiiiiiniieeiiiee e 1
24 080715 SCREW - ShOUIdEr, B5/16-24 ....cc.eeiiiiiiee ettt ettt sttt st ae e s st eesnee e 2
25 017077 STUD - 9/16" Pivot, 5/16-24 ENd W/FIALS .......eoiiuiiiiiiieeiee it 2
26 014372 SCREW - Set, 10-32 X 1/4 .ttt ettt st sae e st e aeesnee e 2
27 072422 COLLAR ..ttt b et b ettt b e a bt e a e R et bt e ea et e b e e e et e b e ea bt e ne e e he e e beenaeeeares 1
28 083313 ARM - SUPPOI, 9/16" PIVOL ...eoeiiiiiiiiieie ettt ettt s 2
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FIGURE 23
Operation Control Lever
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Operation Control Lever

Index Part Figure 23 Units
No. No. Description Per Assy.
1 010158 LEVER AND SHAFT ASSEMBLY ...ttt sttt sttt sttt be e st e naeesane s 1
2 014350 SCREW - Cap, 10-32 X 5/16 ..ueeiieiieiiiee et ete e sttt e ettt e s e st e e seae e sneeeessaeeennseeesnneeesneeennnes 5
3 021861 WASHER - (196 1.D. .t e e e e et e e e e st e e e e e s e nnaeeeeeeannaeeeeeaan 4
4 073524 SLIDE ...ttt ettt ettt e e te e e et e e e et e e aateeaanteeeanteeeaseeeaneeeensteeeaneeeanneeeanreeeann 2
5 075643 T X O 1 SRR 1
6 075644 S 11 5SS OPRPRRN 1
7 064589 SPRING - Tension, .250 O.D. X 1.187 O.A.L. ittt 1
8 073107 (0 SR 1
9 014808 N1 I 0 PR 1
10 071611 Y SRR 1
11 191034 S L0 OSSR 1
12 001060 RING - Retaining, .208 1.D. .......ooiiiee e s 2
13 071606 T o PRSP 1
14 402024 ST U ittt e e e e e b et e e e e e ha—eeee e e ntaeeeeeaabaeteeeeaanbateaeeeannteeeeeeaanteeeaaeaanra 1
15 191934 ST ittt ettt e e e e et e e e e e e e aa et eee e e ataeeeeeaatbeeeeeeaanbeteaeeeannnteeeeeeaanteeeaaeaanra 1
16 000666 WASHER - LOCK, .194 1.D. (SPIIt) .eeeveeiiieiieiie ettt 1
17 001812 N1 I 0T SRR 1
18 064234 LI 1 SRR 1
19 020379 SPRING - Tension, .3750.D. X 1.593 O.A.L. oottt e 1
20 001095 RING - Retaining, 245 1.D. ..ot 2
21 071596 I PSR 1
22 071610 5] 1 S 1
23 071598 CAM Lttt ettt et e e e et et e e e e e aa—eeeeeaaatteeeeeaasbeeeeeeaabeteaeeeaanteeeeeeaanraeeaeeaanna 1
24 018062 L NS o 2 B 1 I R 1
26 014520 RING - Retaining, .B83 1.D. ....ooiiiiieiiiie e cee st e s e seee e st e e e s e e e nne e e snaeeeeneeennnees 1
27 014709 WASHER - 767 1.D. ettt e e e ettt e e e e et e e e e e s nbeee e e e aennteeeeeeansaeeaaeaan 1
28 071603 I Y TR 1
29 071601 I Y PR 1
30 193397 SPRING - Tension, .390 O.D. x 1.821 O.A.L. (15t DeSign) ....ceeveeiriiiiieeeiieeeeeee e 1
30 073542 SPRING - Tension, .375 0.D. X 1.046 O.A.L. ..oooiiiiieiet et 1
31 001048 RING - Retaining, 4683 1.D. .ot e e eas 1
33 076698 I Y PP 1
34 076702 I Y RS 1
35 193007 SPRING - 250 O.D. X 1T.140 O.A.L. oo e 1
36 022343 SPRING - Tension, .187 O.D. X 887 O.A.L. .ottt e 1
37 084407 S Y N SR 1
38 017744 LEVER ASSEMBLY - Operation Control Hub ASSemDBIY .......ccccoeeiiiiiiiiiiiic e 1
39 197456 | PSP USRRN 2
40 196249 SCREW - Single LEVEr CONLIOL ....couiiiiiiiieitieree ettt st 1
41 017819 N[ = TSR 1
42 150085 [0 107 €1 S 1
43 402889 SPRING ANCHOR ..ottt e e e e e tee e sae e e e ssteeennseeesnseeeeseeeeanseeesnneeesnsenennn 1
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Upper Side Frames

Index Part Figure 24 Units

No. No. Description Per Assy.
1 084291 SCREW - SQhOUIAEE, 3/8-24 ...ttt e et e e e e e e e e e e nnaeeeeaennees 1
2 194823 SCREW - Shoulder, 3/8-24 (Chain Guard PivVOt) ..........ccccoiiiiiiiniiniie e 2
3 021911 WASHER - .578 1.D. X .875 O.D. it 1
4 084289 BUSHING - ECCENIIIC ...ttt et sttt b et b e sb e enaeesane s 1
5 076825 PLATE - HEA SUPPOIT ...ttt ettt ettt ettt sbe e e s e e nbe e et e e naeesnneas 2
6 073140 SCREW - PiVOt, 3/8-24 X 5/8 ..cc oottt ettt e e et e e e e et e e e e e s nnaeee e e e nnnes 1
7 191427 SCREW - ShOUIAEH, 3/8-24 ......ooieeeeeiiieeee e eee et e ettt e st e e e et e e sneeeenseeeeenseeesnneeeaseeennns 2
8 111099 SCREW = 3/8-24 X 7/8 oot et eee et e st e et e st a e s taeeennte e e esseeesnteeeeanaeeennneeeansenennes 2
9 191428 WASHER - .510 L.D. X 1.000 O.D. ..ottt ettt e e st e e e e e sneaeeeeeean 8
10 150089 N L N I T S 8
12 072349 SCREW - ECCENIIC, /4728 ...ttt ettt e e e e et e e e e e eanes 4
13 072424 SPRING - Compression, .537 O.D. x 1.343 O.A.L. X .083 ....coiiiiiiiieie e 2
14 072389 2 10 S 4
15 016206 FRAME - UPPEI, O.S. ittt ettt sttt e s e s et e e sne e e s nbe e e s anne e e nnnees 1
16 016207 FRAME - Upper, N.O.S. . ettt et e bt e sne e e s en e naneas 1
17 403662 LI L 7 A SRR 1
18 072170 TIE BAR = 5/16-24 ...ttt ettt ettt e e e ettt e e e e ettt e e e e nbeee e e e e e nnteeeeeeanneeeaaeaan 1
19 074324 BUSHING ASSEMBLY - (10-32 TArEad) ......ceceieerieiieeieeie et eeee sttt e e see e seeeneas 1
20 007745 0 OSSR 3
21 150085 N L I I PR 2
22 021268 WASHER - .2651.D. X .437 O.D. X .015 e e 3
23 111074 SCREW = 1/4-28 X B/4 oottt et e e st e e st e e st e e e nnte e e snneeesnteeesanaeeennneeeanseeennes 2
24 084406 LI L 7 A SRR 2
25 001260 SCREW - Adjusting, 10-32 X 1-1/4 ..ottt e e e e enae e snee e e nneeeenee 1
26 193601 SCREW - ShoUIdEr, 5/16-24 ......ouiiiiieieieeeeee ettt ree e see s e e s e teene e neeneeseeenes 7
27 074323 BUSHING ASSEMBLY - (10-32 Thread) ......ceceieerieieesiesie e siesie et eee e eee e see e seesneeseesneas 1
28 014606 BUSHING - .6291.D. x .753 0.D. X .630 O.A.L. w.ooiiiieieiee e 1
29 211054 SCREW = 1032 X 1/2 ittt ettt e e et s e e e st e e e nnte e e snneaeetaeesanseeesnseeeansenennns 4
30 014807 N L I I PR 4
31 001812 N1 I 0T SRR 1
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Master Cylinder Lever Assemblies

Index Part Figure 25 Units
No. No. Description Per Assy.
1 190148 SPRING - Tension, .406 O.D. X 2.312 O.A.L. oo 1
2 014808 N L I Y 1 S 2
3 072442 SPRING - Tension, .343 O.D. X 2.000 O.A.L. oot 1
4 072350 LEVERASSEMBLY ...ttt ettt ettt st et n ettt ettt renre e 1
5 071560 I PR 1
6 001818 N L 2 2 SRS 1
7 001740 LOCKWASHER - .262 1.D. X .500 O.D. X .025 ......coiiiiiiieiiiieiee ettt s 1
8 072357 SCREW = ECCENIIIC ...eeiueieitii ettt ettt sttt ettt ettt sa e e ae e sab e e nbeesaeeebeesnseeneeaas 1
9 072358 I 1L PP UURRR 1
10 100891 SCREW - 1/4-20 X 1.000 ..eooieeeeiieiie et e eee e stee e st e e s esteessseeeesteeeeseeesnnneeesnseeeaseeesnnneeesnseeenn 1
12 001080 RING - Retaining, .302 1.D. X .660 O.D. X .037 ...ccciiiiiiiiiiiiieiie et 2
13 072370 LEVER ASSEMBLY = LatCh ..cviiiiiiiiiiieiee ettt 1
14 014807 N L I I S 1
15 072373 ST ittt e e e e b e e e e e e e haeeeee e e e ateeeeeeaataeteeeeaanbeteeeeeannnteeeeeeaanteeeeaeaanre 1
16 072511 SPRING - 250 O.D. X 1.125 O.A L. coiiiieiee ettt et e e et e e e e 1
17 041777 SPRING - .312 0.D. X 2.344 O.A.L. oottt e e et e e 1
18 001060 RING - Retaining, .208 [.D. X .527 O.D. X .027 ....ccceotmiiririninreneenieieeeeeeeiene e 1
19 021203 WASHER - .254 1.D. X .500 0.D. X .029 ...ttt e e 1
20 001062 RING - Retaining, .250 L.D. X 027 .....ooieeiiieeeeie e eee et e et ee e e st e e e e s e snaeeeeneeennnees 1
21 016574 WASHER - .3151.D. X .687 0.D. X 047 ..ottt e e e e e e e snaaee e 1
22 072386 LINK ASSEMBLY = LAtCh ..cuiitiiiiiiiitiie ettt 1
23 150085 N L I S 2
24 072388 ST U ittt et e e e e ettt e e e e e hateeee e e e ateeeeeeaabbeeeeeeaanbateaeeeannnteeeeeeanteeeeaeaanre 1
25 014727 WASHER - .3821.D. X .750 O.D. X .029 ...cctiieeiieeciee et e eeee e e snee e s neee et e e sneeesneee s 1
26 400991 LEVER ASSEMBLY = POWET ....ctiitiititentest ittt ettt sttt r st se s sn ettt ene st anenre e 1
27 192323 SCREW = ECCENIIIC ...eeeiiii ettt ettt san e e e b e s nne e e e eeas 1
28 072367 TRUGCK ettt ettt e ettt e et e e st et e e an bt e e e neeeanseeeeanteeeanseeeannaeeeanseeeanseeennneeennneeenn 1
29 001446 BUSHING ...ttt e et e e et e e e et e e e see e e sateeeanseeesneeeesnseeeanseeesnseeeanseenansenennns 1
30 072369 311 SRR 1
31 072129 S 10 15 USSR 1
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FIGURE 26
Blanket Cylinder Assembly
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Blanket Cylinder Assembly

Index Part Figure 26 Units
No. No. Description Per Assy.
1 014192 SCREW = 5/16-24 X 3/4 ...ttt et e e et e e e e e st e e e e s aae e e e e e e nseeeaeeeannteeeeeennees 2
2 014721 WASHER - Lock, .326 1.D. X .600 O.D. X .080 ....coieiiiiiiiieeieiiiieee e eeiieee e e s sreeee e s e e e e e sneaeeeeeens 2
3 e CYLINDER ASSEMBLY - BIANKE! ......coiiiiiiiiiiee ettt e et e e e et eeaeanns 1
4 014748 WASHER - .328 1.D. X 1.250 O.D. X 1093 .. ..ttt et e e e e e e e e snnae e e e e 2
5 078532 CAM ASSEMBLY - Blanket Cylinder N.O.S. .....ooo ittt 1
6 078527 KEY - WOOrUFf, #5005 ... ettt ettt e e e e et e e e e et e e e e e e anneeeeaeeannneeas 2
7 078551 SPACER - 1.000 [.D. X 1.500 O.D. X .259 .....eiiiiiiiiiiieeeeieiee e esiieee e e e e e e e st ee e e e sesaeeeaesenneees 1
8 001066 RING - Retaining, Internal, 2.320 O.D. X .081 .....ooiiiiiiiiie e s 1
9 078520 BEARING -.984 1.D. X 2.047 O.D. ...uiiiiii ettt ettt st e e s e e e e nnre e e e e e nnreeeas 1
10 111057 SCREW = 10732 X 3/4 ..eeeeiee ettt ettt e e e s ettt e e e e e s ste e e e e e s saeeeaeeeasseaeaeeeannnseeaeeennres 6
11 150083 N1 I 0 e R 6
12 012705 HOUSING - NLO. S ittt e e e e sttt e e e e st e e e e s e sseeeeeeeannteeeeeesnnsaeeeas 1
13 078533 ARM ASSEMBLY - BIlanket CYINAET ......oooiiiiiiie ettt e e e eeeeean 1
14 076083 CAM ASSEMBLY -Blanket Cylinder O.S. ........ooiiiiiiie et e e e snree e e e e 1
15 078524 SPACER -51/64 1.D. X 1. 250 O.D. X . 547 ..ottt ettt e e e e e e e e e nnnee 1
16 001065 RING - Retaining, Internal, 2.089 O.D. X .085 ........cciiiiiiiiiiiee e 1
17 078714 BEARING - .7874 1.D. X 1.8504 O.D. ...ccoitiiie ettt ettt et e e e s e e e e e snntae e e e e snsaeeeas 1
18 012703 BEARING HOUSING - O.S. .ottt et e e ettt e e e e st e e e e s nne e e e e e e snnseeeeeeansneeeas 1
19 078526 SCREW - PiVOt , 5/168 = 24 ...ttt ettt e et e e e e st e e e e s e nba e e e e e s e snteeeesesnntaeeeaesnnnes 1
20 078525 R L PSPPSR 1
21 076093 CLAIMP = LOWET ettt ettt e ettt e e e ettt e e e ettt e e e s e ante e e e e e snntseeaeesannbeeeaeeaansseeaaeeannnseeaeeannnres 2
22 014151 SCREW 10-32 X 1/2 .. eeeiee ettt ettt e ettt e et e e e e st e e e e sa b ee e e e s easntaeeaeeannsbaneaeesnnsnneeeeaanes 16
23 076092 (O I | U o] o= PP PSP UP RSN 2
24 100392 1NN IS =t SRR 4
25 014313 SCREW - Set, 1/4 228 X 1.00 ...eiiiiieiiieie ettt e e e e e e et e e e e setra e e e e e sssnaeeaeeannnteeeeeennres 4
26 190236 SCREW - Socket Head, 1/4 =28 X 1-1/2 ...coceie ettt e e e enes 4
27 1-3665 I N i I O I N | < O PR 1
***Not Available As An Assembly
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FIGURE 27
Print Adjusting and Blanket Cylinder Assembly
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Print Adjusting and Blanket Cylinder Assembly

Index Part Figure 27 Units
No. No. Description Per Assy.
1 018579 (0 5 SRR 1
2 018469 LN 7 OSSR 1
3 003586 WASHER - (NOt HHUSTrated) ...t e e e e sneeeee s 1
5 111073 SCREW = 1/4-28 X 5/8 ..ottt ettt et e et e s e e st e e s nee e s neeeeanteeeenaeeenneeean 3
6 084089 LT = SR 1
7 018577 RING ASSEMBLY - RH. ittt e e e e e e st e e e e e nbnee e e e e e nnsaeeeas 1
8 078554 GEAR ASSEMBLY ..ottt ettt s e sttt s e e sste e e st e e eneeeeseeeeanteeeaneeeeneeeeanteeennaeeanneeean 1
9 014570 PIN - Drive LOK, .076 O.D. X B/16 .oiiiciieeiie et eee s e see e e e e e e nae e e enneas 5
10 078553 ] PSR 1
11 014257 SCREW - Cap, 1/4-28 X 1-1/4 ..o ettt e st e et e e nnee e snneeean 2
12 078556 SCREW - Special, 1/4-28 X 1-3/16 ..ociieieeeiie e etiee et e se e e s e e e nnaeesnnneaesnneeeas 1
13 020138 SCREW - Shoulder, 10-32 ...ttt e et e e e s e e e e e e eneae e e e e e saneeeeeeeaan 2
14 076403 CYLINDER = BIANKEL ....eeieitieeeiiieeiie e see et stee st e e st e sataeestaeeennteeesnneeesnsaeesnnsesennseessnsenennn 1
15 078415 L] USSP 1
16 078552 1IN (@ ] SRR 1
17 017739 [ L ] S 1
19 039642 N LG R o Y PR 1
20 111055 SCREW = 10-32 X 9/16 oottt ettt e e ettt e e e st e e e s e nntaeee e e annaeeeaeaan 3
21 150083 NU T = 1032 it et ettt ettt e e e ettt e e e e e e aa et e ee e e s nbeeeeeesanbeeeaeeeanneeeaeeeannreeeaaeaannes 3
22 009558 PRINT ADJUSTING ASSEMBLY ..ottt ettt ettt e e e st e e e s et e e e e e snsteee e e e snreeeas 1
23 078542 BUSHING ... .ttt e e e ettt e e e et te e e e e e s tee e e e e s ntaeeeeeeaannteaeeeannnseeeaaann 1
24 078541 SPRING - Compression, .418 1.D. X 2.000 O.A.L. oo 1
25 076856 HOUSING ...ttt e e e ettt e e e e s et e e e e e s nteeeeeesasbeeeaeesansseeeeeeannsaenaeeannnres 1
26 014921 PIN - Roll, .135 O.D. X .890 O.A. L. ..ottt tee e e e e s e e s nnae e e e e e sneeean 1
27 009559 ROD ASSEMBLY ...ooiiitiieitiee et see e sttt e e ste e e st e e st e e e steeesaseeesnteeeaseeeannseeeanseeeasaeesnneenesnsenenn 1
28 001987 PIN - Roll, .167 O.D. X .890 O.A.L. i 1
29 196248 SCREW - Vertical Copy Adjust KNOD .......cc.ooiiiiiiiiiieiee e 1
30 018575 RING ASSEMBLY - LH. ettt e e et e e et e e e e e e e e e e e nnneeaas 1
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FIGURE 28
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Hand Wheel and Drive Shaft Assemblies

Index Part Figure 28 Units
No. No. Description Per Assy.

1 401997 HANDWHEEL ...ttt ettt sb e st b e st e et e e et e e beesnbeenaeenaee s 1

2 400975 BEARING HOUSING ASSEMBLY .....ooiiiiiiiiiite sttt sttt sttt nbe e st nneenane s 1

3 400979 SHAFTEXTENSION ASSEMBLY ....c.uuiiiiiiiieiiee ettt sttt sttt et aeesnaeeneesneeenes 1

4 400977 SPLINE = DiSC ..uteeuteiutee ittt ettt ettt ettt st sae e et s bt e te e s be e e bt e sae e ea b e e saeeeabeeshbeeneesaeeebeenaeennres 1

5 400978 SPLINE = SHAft ...ttt sttt b e st ae e enae e 1

6 403631 S o o B I USSR 1

7 400984 BRACKET - SWItCh ASSEMDIY ....uviiiiiiiieieee ettt sttt aeesaee s 1

8 403292 BLOCK = Ball PUINGET ..ottt s 1

9 403293 BALL = PIUNGET ittt ettt e s e e bt e s s e e e anne e e s ne e e e nne e e nnneas 1
10 102029 SCREW - AllEN HEAM ......ceiiiieeeeii ettt s e e s nn e s nn e e e anre e e e 4
11 254315 1T O TSR 1
12 100961 SCREW - SWitch MOUNTING ....eeeiiiieiiee e 2
13 190731 NUT PLATE = SWILCH ...ttt sttt sttt et be e et e e b e et eenaeesaneas 1
14 254475 INSULATOR ...ttt ettt et b et b e et e e bt e sa bt e st e sab e e sbeeemte e beeembeebeesnbeenseesanean 1
15 111053 SCREW - Mounting BIOCK ......ccuuiiiii s 2
16 111055 SCOREW ..ttt et b ettt h e bt ae et eh et et e ket et e e ebe e s beenaee s beenaeeenreetes 2
17 101331 L PRSP 1
18 080191 (G101 o USSR 1
19 196633 2] = I SO PR 1
20 083316 PULLEY .ttt ettt sttt sttt et h ettt b e st e e bt e s e bt e bt e sab e e sb e e eab e e beeembe e b eesnteeneenaee s 1
21 001523 SETSCREW ...ttt sttt s bt bt e s ae e e bt e s ae e et e shbeebe e s be e e beenaeeenrs 1
22 191963 KEY - Pulley, 3/16 SQUAIE X 1-3/8 .......oiiiiiiiiiie ettt ettt st st st bt esneesnneas 1
23 100648 WASHER ...ttt sttt e st e bt e sate e bt eeate e bt e sateeaeesnbeesaeeenteesbeeeneenreean 1
24 001847 N L U SOTRURPRR 1
25 080522 HOUSING ASSEMBLY ....eeiiiieitii ittt ettt ettt st e s be e sae e st e e sbeesnteesbeeeseesbeesnbeenneesabeas 1
26 100185 SCOREW .ttt bttt b et e e he e b e ehe e et e b et e b e e ebe e be e nae e e be e aeeeareeees 1
27 191481 SLEEVE ..ttt e a e e eh e bt b et e b e st e e nae e b e naeeeaeeenres 1
28 190179 BEARING ...ttt st ettt et h e et e e h e e et e e e h e e et e e she e e te e be e e beenbe e et e e nneennrean 1
29 100646 RING = RETAINING ...ttt ettt e e et e sne e e e ann e e e anne e e nnneas 1
30 079866 SPAGCER ..o e a e e b e et e b e e et e e b sabeeae e nab e e reenaeeenres 1
31 014799 WASHER ...ttt b et a et h e s at e ekt eeate e bt e sabe e bt e sabeenaeeeaneesbeeeneenreean 1
32 196221 N L SRR ORI 1
33 071398 HANDWHEEL DISC ...ttt ettt sttt et e et e s bt e teenbe e enbeesneesaneas 1
34 195088 SCREW = HANAWRNEEI .....coiiiiiiiiiie ettt e s nn e e e e e 1
35 001781 SINAP RING ...ttt b e bt a e bt sae e st e e s b et et e e be e s abeesae e sabeesaeeeaneenees 1
36 196633 2] = I TR 1
37 403294 LEAD BALL ..ttt ettt sttt bbbt et a et h et e b et et e e nbe e enbeenneenabean 1
38 102379 SETSCREW ...ttt ettt bt bt e s ae e et e e sae e et e e shbe e beesaeeebeenaeeenres 1
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FIGURE 29
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Impression Cylinder Assembly

Index Part Figure 29 Units
No. No. Description Per Assy.
1 e IMPRESSION CYLINDER ASSEMBLY = (8915) ..eiiiiiiiiiiie ettt 1
1 e IMPRESSION CYLINDER ASSEMBLY - (8920) ......ceeiiiiieiiieesiieesieeeseeeeesreeesseeessseeeesnseeesnnens 1
2 014175 SCREW - 10-82 X 7/8 ettt ettt e et e e e e sttt e e e e e s et e e e e s e aseeeeeseansaeeaeeaannes 4
3 073724 BEARING BLOCK ....eoiiiiiieeie ettt et ettt e et e st a e snteeeeseeesneeeesnteeeanseeeenneeeennseeeanseeennneas 2
4 014205 SCREW = 10-32 X 13/16 .eeeiiiiiieiiiie et et e tee e st e e s eee e s e e e sste e s s nte e e snnaeeenneeeeanseeeennenesnanenan 4
5 014808 N1 I 1 0 72 SRR 4
6 078611 FINGER - 174" ettt et e e et e e et e e e e nte e e s teeeesteeeesneeeansaeeesteeennnneesnneeenn 2
7 078608 L o oy RS L S 1
8 001095 RING - Retaining, .2451.D. X .500 O.D. X 027 .....cooiiieiiiiieeiiet et 2
9 001207 SCREW - Set, 8-32 X B/16 eeiiiiiieeeiee e stee sttt e et e e st e e e ste e snae e e snteeeeseeesnnneeesnneeean 1
10 078750 L1 I Y PR SUUSRRN 1
11 078741 BUSHING ...ttt et e e e sttt e e e st e e e e e e esanteeeeeesntaeeeaeeaasseeeeeeaanseeeeeeennsaeean 2
12 078721 SHAFT ASSEMBLY = (8915) ...eiiiiiiiee i et e eseee sttt e it e s et e e s see e seneee e snaeeeensaeesnneeeesnneenan 1
12 073970 SHAFT ASSEMBLY = (8920) ...cciiiiiieieeeiiiiiee ettt e e e ettt e e e s et e e e e seeeeeassssneeeeeeeannseeaeesnnnnes 1
13 000006 PIN - Taper, .0850 O.D. X .562 O.A.L. ..ot 1
14 078609 FINGER ASSEMBLY = (8915) ..itiieeiiieieiieestiee et e estee e steeessseeessstea e snteeeenaeesneeeesnseeennseeesnnes 1
18 014165 SCREW - 1/4-28 X 1.000 ...coiiiiiiiiiiee ettt e et e e e e et e e e e e s eeteeeeeseanbeaeeeesasnneeeeeeeannnes 3
19 078711 (] N RSP 1
20 078712 L 1 SR 1
21 001066 RING - Retaining, Internal, 2.320 O.D. X .0871 ....occiiiiiiiiiie e 2
22 078520 BEARING - .9843 [.D. X 2.0472 O.D. ...ttt e e e 2
23 078744 SPRING - Tension, .406 O.D. x 1.937 O.AL. X .049 ....cooiiiiee e 2
24 076100 ANCHOR - SPHNG, (BI15) w.eoeureeeeeceeeeeieeeseeeeeeeeees e eeae e eeses e eenee s eseseseneenenesenaennanes 1
25 014174 SCREW = 1032 X 5/8 ..oeeeie ettt ettt e et e et e e e e st e e e ante e e e nneeeasaeeeanteeennnaeesnneeenn 2
26 078742 BRACKET ASSEMBLY ....oiiiiieiii et see ettt et e st e s ete e st e e esnte e e snneeesneeeennseeennnenesnseeean 1
27 078756 ARM ASSEMBLY ...ttt ettt e e e ettt e e e e e s aete e e e e e s s beeeae e e nbaaeeaeeeanteeeeeeaannreneaeaan 1
28 001429 BUSHING ...ttt e et e e e st e e ste e e essee e s saeeenseeeanseeesnseeeesseeannneeesnneeenn 2
29 078730 SPRING - Tension, .453 O.D. x 1.031 O.A.L. X .063 .....cciiiiiiiiiieiienie et 1
30 078735 SEGMENT ASSEMBLY ...ttt ettt ettt e e e e sttt e e e e s be e e e e e s naaeeeaeeasnnseeeeeeannneeeens 1
31 078746 S L0 1 1 ) PSS STRR 1
31 194679 ANCHOR - SPHNG, (8920) .......cueeeeeeeeeeeeeeeeeeeeeeeeeeeeeteeeeeeseeeesaeeeneeeenaeeenaseeras e snasaenanees 1
32 111055 SCREW = 10-32 X 9/16 ..eeieiiieiieiiiiiee ettt e ettt ettt e e e e et e e e e e st e e e e e s enneaeeeesannaeeeaeeannnes 2
33 076195 3 11 5 RS 1
34 195837 WASHER - 17/641.D. x 3/4 O.D. X 1/8 (8920) .....ceeiteeiuiiiiieiee ettt 1
35 194678 [N 21 2 0 ) PSRN 1
36 076544 CYLINDER SUB ASSEMBLY = (8920) ......ceeitiieeiiieeniieeiieeessseeessseeesseeessseeessseesesnsesssssesesnnees 1
36 076392 CYLINDER SUB ASSEMBLY = (8915) ....ueeiiiiiieeiiee ettt 1
37 111054 SCREW - 10-32 X 1/2 (8915) .iiiieiiiie ettt ettt e e et e e e e e e e e e s nnnaeeaaeenn 6

*** Not Available As An Assembly
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Impression Cylinder Shaft and Support Arms

FIGURE 30
Impression Cylinder Shaft and Support Arms
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Impression Cylinder Shaft and Support Arms

Index Part Figure 30 Units
No. No Description Per Assy.
1 080496 STUD - 3/4 Dial. PiVOL ..ottt e e ettt e e e et e e e e s e nnteeeeeeanneeeeaeeaan 2
2 001845 NUT 5 B/8-24 ..ottt e e et te e st e e e e ste e e sseeeeteeeenteeeesseeeanteeeenaeesneeeennseennnes 2
3 014750 WASHER - Lock, .398 I.D. X .695 O.D. X .040 ....ccciiiiiiiieiiie e 2
4 014121 SCREW = 3/8-24 X 1.000 ... .cciiiiieiiiireiiieeesteeeeeieeeseteeeateeesneeeessseeeaeeeesneeesseeeeanseeeaneeesneeenn 2
5 150089 L 7 2 S SSRS 2
6 014172 SCREW = 1/4-28 X /4 ..ottt ettt e e e ettt e e e st e e e e e e nnte e e e e e nnnraeeaaeaan 2
7 001821 N1 1 2 SRS 2
8 072416 GIUIDE ...ttt ettt e st e e et e e st e e e asteeeanteeeaaneeeeseeeeantee e e neeeenteeeeanaeeenneeeeanreenann 2
9 193392 SPRING - Comp., .822 O.D. x 2.390 O.A.L X .098 .....oooiiiiiiieeeiee e 2
10 014173 SCREW = 5/16-18 X 1-1/4 oottt et e s e e e e enee e snee e e nnaeeennneeesnneaean 2
11 080447 PIN - Separator (8920) ........cccuiiiiueieiiiie ettt ee ettt s e e e et snn e nnn e s anre e nanees 2
12 001840 NUT = B/ 18-18 ittt e ettt e e e e e et e e e e e sast e e e e e e sntaeeeeesanssneeaeeeannsaeeeeeannnres 2
13 080486 BLOGCK ASSEMBLY. . ...ttt ettt sttt sb e eae e et e e s e e e b e e sabeeneesaneerbeenaeesars 2
14 001981 PIN - Roll, .199 O.D. X .827 O.A L. ittt e e e snree e e e e eneee 2
15 080498 SUPPORT ARM - 3/4 Dia. PIVOL .....oiiiiiiiiiie ettt 2
16 016158 SCREW - SHOUIAET ...ttt st b e st e sae e ean e e beesneenneeaa 1
17 001649 SCREW - Sems, 10-32 X /2" ..ottt et e e ettt e e e s e e e e e s s nnaeeeaeeaan 2
18 010269 CAM ASSEMBLY = (8915) ..eeiiiiiiiiiiiiee ittt e b e s e e s e snne e 1
18 010295 CAM ASSEMBLY = (8920) ...eeeeiveieeeereiitieeasieeeeseeesseeeasseeesasseeessseeasseeesassessssseessssesessseessnsseeenn 1
19 014206 SCREW - Set, 1/4-28 X 3/8 ..ottt e e e e e e e e e e s snaaeeaeean 3
20 073969 COLLAR = LOCK (8920) ........eoovoceeeeeeeeeeseseseseeee s es e s eses s nesne s s eenesne s enenenen 1
21 078713 T A OSSR 1
22 078715 CAM ASSEMBLY = (8915) ..eeiiiiiiiiiieee ittt sttt e b e e e e snn e e e e 1
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Gap Control - Impression Cylinder
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FIGURE 31
Gap Control - Impression Cylinder
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Gap Control - Impression Cylinder

Index Part Figure 31 Units
No. No Description Per Assy.
1 014808 LI L I 0T 2 PSSP SPPPUR 1
2 190768 S 110 0SSR 1
3 101051 LA L I 0T RS SRRPPRRRN 1
4 001702 WASHER - .1951.D. X .500 O.D. X 031 ciiiiiiieiei et e e e 1
6 077301 SPRING - Compression, .269 I.D. X 718 O.A.L. i e 1
7 080452 L L | PSSR 2
8 150085 SCREW - ShoUlder, 10-32 ....ccciiiieiieiiiie et e e s tte e e s e e seee e st e e esaee e s snseeesnseeeenseeesnnseeesnneenan 1
9 150085 L 1 2 SRS 1
10 193323 STUD ittt ettt et e e e et —— e e e e e e a——eeee e e e ateeeeeeaataeeeeeeaanbeteaeeeaanteaaeeannteeeeaeaanre 1
11 010172 DIAL AND CAM ASSEMBLY ....ooiiiiieeiiieeeiee e seeee st e e stea e seeaassaeesnnteaesnseeeasenesnseeessseeeanseeesnses 1
12 * DIAL ASSEMBLY ...ooiiitiieiitite ettt eee e ettt e s ste e e st e e st e e ansteeasaseeesnseeeasseesnnsaeeanseaeansseesnnseeesnsenann 1
13 001992 PIN - Roll, 135 0.D. X 1.015 O.A L. it e e e e e e 2
14 001980 PIN - Roll, .135 O.D. X .B40 O.A L. ..eoiiiiie et tee e e e e e et e e e e e snaeean 1
15 141573 PIN - Roll, .199 O.D. X .890 O.A L. et e e e e e snree e e e e eneee 1
16 080448 L0 Y © 0 PR 1
17 080449 (0N Y e N TSP 1
18 073551 3 7 SRR SPRR 1
19 * T SRR 1
20 196334 ALLEN WRENCH - Special, 1/4" HEX ...cccueeeeiieeeiie ettt et e e 1

* Not Procurable Separately
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Counter and Feed Levers

FIGURE 32
Counter and Feed Levers
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Counter and Feed Levers

Index Part Figure 32 Units
No. No Description Per Assy.
1 150085 N L I I PR 2
2 072442 SPRING - Tension, .343 O.D. x 2.000 O.A.L. X 040 .....ccoioieeiiieeeee e eee e seeeeeiee e 1
3 072247 311U LSS OTPPRRN 1
4 072239 DOUBLE LEVER ASSEMBLY ...ttt ettt sttt ne b b e nneenane s 1
5 001412 BUSHING - .4471 1.D. X .564 O.D. X .375 c.uteiieiiieeee et eeeeseee e e e e e et e e enee e sneee s 2
6 190149 WASHER - 441 1.D. X .687 O.D. X .029 ...ttt e 1
7 001075 RING - Retaining, .397 L.D. X 027 .....ooeieiiie ettt ste e e eee e st e et e e snae e e eneeeennes 1
8 401984 STUD - SPriNG, ANCROI ...cuiiiiiiieieeitee ettt sttt sae e et see e e neesaeeebeenaeeenns 1
9 196430 SPRING - Tension, .359 O.D. x 3.000 O.A.L. X .049 .....coiiiiiiiiiiieeeeee e 1
10 072440 S 10 15 OSSR 1
11 010163 I Y TSR 1
12 001095 RING - Retaining, .2451.D. X .500 O.D. X 027 ...ooiiiiiiiiieeeeiiee e 1
13 001766 WASHER - .3251.D. X .500 O.D. ..ooeiiiiiie ettt e e e s e e e nae e e nnaeeean 1
14 010166 ROD = COUNTET ...ttt ettt e bt e st e e sar e e e et et e sne e e e snn e e e anne e e nnnees 1
15 014464 RING - Grip, 240 1.D. ittt e e e ettt e e e st e e e e s e ant e e e e e e snnteeeeeesnsneeeas 1
16 072426 COUNTERASSEMBLY ...ttt sttt st e sb ettt e st e b e sab e e neesaneebeesnneenees 1
17 072429 I SRR TUPRR 1
18 072414 WHEEL - Reset, RediNgtOn ..........coci i 1
19 110114 SCREW = 4-40 X 5/16 .eeeeeiiiieeeiie ettt e st e e s e e st e e st e e e st e e eanteeesnseeeeseeesanseeeanneeeansenennn 4
20 150083 N1 I 0T SRR 1
21 195359 N 1O I Yo F=T o] (= S TP PRSPPI 1
22 010165 1Y O S S 1
23 111056 SCREW = 10/32 X 5/8 eeeeiieeieee ettt ettt e e ettt e e e e ettt e e e e e anbeaeaeeeesnnteeaeeesntaneeaeaannes 1
24 014230 SCREW = 1/4-28 X 1/2 oottt ettt e e et e e st e e e stte e et e e snneeeenteeesnnaeeeanneeeanseeennns 1
25 101612 SCREW = 1/4-28 X 7/16 .oeeeeeeiee ettt et ee st e e e tee e st e e e nateeennte e e snseeeensaeeennaeeesnneeeasenennns 2
26 100228 N1 I PR 4
27 076711 ANCHOR = SPHING .ttt sttt sttt sae et eeaee e bt e sabeebeesabeesbeesaneesbeesnneenee e 1
28 190395 SPRING = SPECIAI ...cuteeieiiiee ittt st rb et b et e b sabe e ae e sab e e beeeaeeenrs 1
29 076704 ROD - FEEA CONIIOL .....eeiiiieeeiiee ettt e e et e e s e e e b e naneas 1
30 001060 RING - Retaining, .208 I.D. .527 O.D. X .027 ....ccciiiitiiiieeie ettt e 2
31 021203 WASHER - 254 1.D. x .500 O.D. X .029 ...t 2
32 072531 SPRING - Tension, .312 0.D. X 2.812 O.A.L. X .042 ... 1
33 001080 RING - Retaining, .302 1.D. X .60 O.D. X .037 ...cociiiiiiiiiiieeiie et 1
34 076709 LEVER ASSEMBLY = SUPPOI ...uviitiiiiiesiie ettt ettt sttt st see e saae et este b e snbeenaeesane s 1
35 041774 SPRING - Tension, .250 O.D. X .7871 O.A.L. oot 1
36 010160 LEVER ASSEMBLY = FEEA ...ttt ettt ettt sttt st sae e et e e e enneas 1
37 011371 N[ = PP PRRRN 1
38 072052 0 | RSP 1
39 014761 WASHER - .628 1.D. x 1.000 O.D. X .029 .....oiiiiiieiiiieesiieeseieeseee e e seee e sneeeenseeesnneeeesnneeeas 1
40 014510 RING - Retaining, .4831.D. X .940 O.D. X .044 ...t 1
41 196424 STUD - Feed CONrol PIVOL .......ooiiiiiiiieeie ettt nnes 1

8915/8920 Parts Catalog 65



Control Levers and Impression Cylinder Latch

FIGURE 33
Control Levers and Impression Cylinder Latch
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Control Levers and Impression Cylinder Latch

Index Part Figure 33 Units
No. No. Description Per Assy.
1 020444 SPRING - 468 O.D. X 1.937 O.A.L. oot 1
2 072146 CONTROL LEVER ASSEMBLY ...cctiiiiiieeeiitesiee et e e eiee e saeeesstaeessnseeesnseeesnseeesnnsesensseessnsesennns 1
3 100554 PIN - Spiral, .136 O.D. X .760 O.A.L. ..oiiiiiiee e 2
4 *072147 I SRR 1
5 192895 SCREW - Shoulder, 1/4-28 X .327 ..oooiiiiieiieeiee ettt sttt s 1
6 192896 TRUGCK ..ottt ettt e e ettt e e e e aate e e e saanteeee e e s nteeeeaesansseeeaesaannsseeaeeanseeeeeeaannnes 1
7 150085 L I o P 1
9 *072149 I SRR 1
10 *072151 T SRR 1
11 111054 SCREW = 10-32 X /2 e eee ettt ettt ettt e e st e e e nee e s s e e ennte e e snsaeesnneeeeaseeeenneeeesnneennn 6
12 001812 LI L I 0T 2 PSSR SPRPRRN 3
13 072152 HOUSING AND BUSHING ASSEMBLY .....ooiiiiiiiiiiieeie ettt 1
14 001422 BUSHING - .379 I.D. x .504 O.D. X .312 O.A.L. oot 2
15 072442 SPRING - .343 O.D. x 2.000 O.AL. X 040 .ot e 2
16 001080 RING - Retaining, .302 I.D. X .660 O.D. X .037 ..ot 1
17 014727 WASHER - .3851.D. X .760 O.D. X 032 ...cciiieiiieiiieeciieeeieeeseee e se e e s eee e snee e sneeeenneeeesnes 1
18 072362 LEVER ASSEMBLY = POWET ....ooiiiiiiiiitiie ettt e s e enne e s e e snneeenee 1
19 001446 BUSHING - .379 I.D. x .503 O.D. X .875 O.A.L. oo 1
20 192323 SCREW - Shoulder, 1/4-28 X /4 .ottt e e r e e e raeaeaea s 1
21 072367 TRUGCK ..ttt ettt e e e ettt e e e e aateeeesaanteeeeee s nteeeeaesansseeeaesaannsaeaaeeanseeneeeannnes 1
23 072368 STU D ittt ettt e e et e te e e e aa—eeee e e e ateeeeeeaasbeeeeeeaanateaeeeaannteeeeeaanteeeaaeaanta 1
24 014808 LA L I 0 PSRRI 2
25 072413 ANCHOR = SPFING ..o e s e 1
26 072354 LEVER ASSEMBLY .....iiiiiiieeeit e eee sttt ettt e et e e s aeeesteeeenteeesnseeesnseeesnnaeesnnseeennsensanes 1
27 071561 I RS RRR 1
28 072357 STUD = ECCENIIC ..ee ittt ettt et e s e e s e e et e e snn e e e snneeeanreeenans 1
29 072358 I 101 SRR 1
30 001818 N1 B 7 2 P 1
31 001740 WASHER - Lock, .267 I.D. X .506 O.D. X .080 ....ccciiiiiiiiiiieeeiiiiiiee e e 1
32 100891 SCREW - 1/4-20 X 1.000 ...oiiiiieeiiie et eee e ettt e et e st e e steeessaeesseeeeasteeennneeesnseeeenaeeennnes 1
33 072412 STUD = SPFING . oeeeeiiiiie ettt b e aa e e st e e e s ne e e e s be e e eas e e e s ne e e e beeennneeeanneeean 1
34 073325 SPRING - .375 0.D. X 1.375 O.A.L. X 037 it 1
35 073326 SPRING - .312 0.D. X .781 O.A.L. X 0371 oot 1
36 072129 ANCHOR = SPFING ittt s e e e b e e s nee e e sane e e ebe e e enr e e e anneas 1
37 001046 RING - Retaining, .283 1.D. X .027 ..ottt 1
38 072379 LEVER ASSEMBLY .....tiieiiiieeit e eee e see et ste e tte e st e e enneeesteeeennteeesnseeeanteeeeanaeesnnseeensseeennes 1
39 014174 SCREW = 10-32 X 5/8 ..eteiiiiiiiiiiee ettt et e ettt e e e e sttt e e e e aae e e e s e snntaeeeeeansaeeeaeaan 1
40 072375 LEVER ASSEMBLY ..ottt ettt ettt ettt e e e e et e e e e e ssta e e e e e sasbeeeaeeeanseeeaaeeannnseeaeeannres 1
41 072378 1Y | SR 1

* Not Procurable Separately
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Side Frames and Tie Bars

FIGURE 34
Side Frames and Tie Bars
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Side Frames and Tie Bars

Index  Part Figure 34 Units
No. No. Description Per Assy.
1 193601 SCREW - ShoUlder, 511624 ......ccociiiiiieeeiieeceee e eeeesee e seee e see e e se e e ssae e sneeessneeeennneeesneeean 6
2 016205 FRAME - Maching, N.O.S. .ttt e e e s e e e s st e e e e e snsaeeeas 1
3 084406 LI 7 AN SRS 3
5 111071 SCREW = /4228 X /2 oottt ettt e st e e etee e st e e e s e e e eanae e snneeeenneeeennneeesnneeenn 2
6 072799 LI L0 =7 2N SR 1
8 150081 LI L I 2 PSRRI 4
9 101165 SCREW = 107168 X 5/8 . .eeeieiiiieeiee ettt et e st e e et e e esee e e st e e e s te e e snaeesanseeeanseeeesaeesnneeenn 2
10 111036 SCREW - 8-32 X 1/ 2 ittt ettt e et e e e ettt e e e e b e e e e e eensae e e e e e nnntaeeeaeaan 4
11 072055 [T 7 {5 T O TR TSR 1
12 072056 GUARD - N S, o ettt e e e ettt e e e e et e e e e e e e aeeeeeeeaannseeeeeeannaeeaaeaan 1
13 111073 SCREW = /4228 X 5/8 ..ottt ettt et e e e s e e et e e s e e sae e e e enteeenneeeeenneeean 4
14 150085 L 1 2 OSSR 13
15 195296 SCREW - DOWEl, 1/4-28 X /4 oooeee et etee ettt eea et e e e te e e essae e st e e s nsaeesnnnaeesnneaean 4
16 001555 SCREW = 10-32 X /2 1ottt ettt ettt e e e e nee e e st e e e nte e e saneeesneeeeanseeeaneeeesnneaean 2
17 011055 BRACKET - FOOt, O.S. i iie st eee et s e st e e et e e s ente e e snteeeanseeeeneeeennaeeennseeennneas 2
18 011056 BRACKET - FOOt, N.O.S. oottt e e et e e e e et e e e e e e nnbeee e e e snreeeas 2
19 011229 BRACKET = FOOt, CONIEI ...eueieeiieteteieeiieiee et ettt e e e e e e e eaeeaeseeeeeesesessssssssesanrnnnes 2
20 402764 R Y AN | Y/ F= Vo o 1T U= T © 1R T 1
21 193808 SPACER - 318 1.D. X 9/16 X 152 ..ot st e e e e e 6
22 111089 SCREW = 5/16-24 X 5/8....eeeeeeeiee ettt ettt e e ste e et e e st e e e tee e s neeeesnaeeeanteeeenaeeennneaenn 2
23 190116 STOP - Height REQUIALOT ......couiieii ittt ettt enee e 1
24 001824 NUT = LOCK, 5/168-18 .ottt e e ettt e e e e et e e e e e s e abe e e e e e e s nnneeeaeeesnnteeeeaeannens 4
25 196393 SCREW - Dowel, 1/4-28 X 5/8 (8915) ...ccciciiiecieeiitieeesieeeeeee e steeesee e e seee e saeeeennaeesnneeeesnneeens 4
25 195296 SCREW - Dowel, 1/4-28 X 3/4 (8920) ....ccccuereeieeeiirieeesieeeeeeeesieeeesseeessseeesseeessseeesnsseeesnseeens 4
26 076864 SWITCH ASSEMBLY = REEA ...eiiiiiiiiiiii ettt ettt e e e e e e e e snneeeeeeean 2
27 014808 NU T = 1032 it ettt e e e ettt e e e e e an et e e e e e e nbeeeee e e e nseeeeeeaannneeeeeeannreeaaaeaannns 2
28 007989 COVER = SWILCN 1eieiiie ettt e sttt e e st e e et e e st eeenteeennseeesnseeeesseeeneeeesnneanan 1
29 007932 SHIELD - SWICH ..ot e e e st e e st e e e e e e ne e e e nnaeeeanteeeenneeeennneeenn 1
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Buckle Adjusting and Lever Assemblies

FIGURE 35
Buckle Adjusting and Lever Assemblies
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Buckle Adjusting and Lever Assemblies

Index Part Figure 35 Units
No. No. Description Per Assy.

1 001075 RING - Retaining, .397 L.D. X .027 ....ooiiiiieiieeeertie ettt ettt s saee s 1
2 190149 WASHER - 441 1.D. X .687 O.D. X .029 ...cciiiiiiiiiiiee ettt e 1
3 007743 LEVER ASSEMBLY - FOrwarding ........ccoeoueeiiiiieeiee ittt sttt st s 1
4 001493 BUSHING ...ttt b ettt b et e b e e sab e e sbe e eab e e sb e e emeeebeesbeeeneennee s 1
5 *072790 LT Y = OO PR PRUROT 1
6 072176 TRUGCK ..ttt ettt bt she e et e bt et e e bt e et e e bt e sa b e e bt e sabe e sbeeeneeenbeesaeeennee e 1
7 072175 BUSHING ...ttt b ettt b et e bt e sab e e sbe e eab e e sbe e emseebeesbeeeneenaeean 1
8 001847 NUT = B/8-24 ettt et b e bbbt e eae e e bt e e ab e e be e sabeeneenbeeebeenneeenrs 2
9 190110 STUD - Forwarding Lever ASSEmMDIY .........coooiiiiiiiii e 1
10 078744 SPRING - Tension, .406 O.D. X 1.937 O.A.L. oot 1
11 001047 RING - Retaining, .340 1.D. X .027 ..ot 3
12 072199 HUB ASSEMBLY - Buckle AQUSIMENT ......ooiuiiiiiiiii et 1
13 150085 NUT = /4228 ettt s h et e b e eae e e bt e e ae e e b e e sab e e neesbeeenbeennneenrs 1
14 072201 STUD - Buckle AiUSTMENt HUD ........ooiiiiiie e e e 1
15 014808 N 1O I 0T 72 USSP 2
16 072186 SPRING ANCHOR - Buckle Adjustment HUb SPring........ccoceeiiiiiiiiiiiiieeee e 1
17 001062 RING - Retaining, .258 L.D. X .027 .....ooiiiiiieiieeie ettt sttt s e e saee s 1
18 016574 WASHER - 315 1.D. X .B87 O.D. X 047 ..oiitieieii ettt sttt s 1
19 072382 LEVER ASSEMBLY - Counter Operating .......cccceeueeieeriieeiiie et 1
20 014844 L e 2 OSSPSR 1
21 001722 WASHER - Lock, .172 1.D. X .375 O.D. X 020 ...c.ceiiiiitiaiieeiieiieeiee sttt seee e 1
22 072427 PIN = ECCENIIIC ..eeiiiiieeeeee ettt et et e s e e e e 1
23 014219 SCREW - 1/4-20 X B/4 oottt et st b e et nb et et nae e eane e 1
24 005071 WASHER - 253 I.D. X .500 O.D. X .059 ...ccciiiiiiiiiiiieiieeie ettt 1
25 072383 LEVER - CoUNtEr OPErating .....ccceeiueerieeriierieeeieesteesteeiee st essee st saeesaseesbeeeseeebeesaseenseesaneas 1
26 073333 SPRING - Tension, .296 O.D. X 1.187 O.A.L. oot 1
27 072488 LEVER ASSEMBLY = DOUDIE .....ceiitiiitieee ettt st s e 1
28 001691 SCREW - 10-32 X 1/4 oottt bttt b e s bt ae e san e e be e s neenneeea 2
29 072491 PLATE - Contacting ReguIAtor ...........c.ooiiiiiiie e 1
30 072482 SPRING ANCHOR - Double LEVET SPING ...cueiiiiiiiiiieeiiee sttt 1
31 080153 STUD - DOUDIE LEVET ...ttt et e e 1
32 196247 SCREW - Buckle Adjust KNOD ..........cooiiiiiiiie e 1
33 i KNOB ASSEMBLY - BUCKIE AGJUSTING ....eeeiiiieiiiiiieitie ettt e 1
34 014529

35 017750 ] N T I 1 Te TR | ST 1
36 017738 KNOB - BUCKIE AGJUSTING ....eeiiieeeteieieeiee ettt sttt st b e 1
37 150083 N 1O s 0T 72 SRR 3
38 076605 CAM SHAFT AND HOUSING ASSEMBLY ...ttt 1
39 001046 RING - Retaining, .283 L.D. X 027 ....ooiiiiiiiieiii ittt 1
40 195645 WASHER - Spring, .324 [.D. x .510 O.D. X .085 .....ciiiiiiiiiiiieiieeiee it 1
42 072207 HOUSING ASSEMBLY - CaM ..ottt ettt st e ae e s bt saneenee e 1
43 072205 SHAFT ASSEMBLY = CaM ..ottt bttt bt et sb e b e sae e ebe e saneeanee e 1
44 001991 PIN - Roll, .1835 0.D. X 515 O.A.L. ittt e 1
45 014902 PIN - Taper, .110 O.D. X .720 O.A.L. ittt 1
46 014149 SCREW - 10-32 X 11/16 ettt ettt st b e st ae e sae e b e saeesane e e 3

* Not Procurable Separately

*** Not Available As An Assembly
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FIGURE 36
Paper Feed Mechanism
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Paper Feed Mechanism

Index Part Figure 36 Units
No. No. Description Per Assy.
1 001095 RING - Retaining, .245 1.D. X .500 O.D. X .027 ..ooiiiiiiiiiiesieeeenie et 2
2 073373 LINK ASSEMBLY ...ttt et e et e et e bt e ae e seeaeeeaeeeesaeeasesaeeasesmeesseeneeaseensenseaneeeeenes 1
3 001472 BUSHING ...t e e et e e e e e ettt e e e e s ateeeaee s sseeeeeeasnsseeeaeeannsbeneaeaannrenean 2
4 073381 SPRING - .500 O.D. X 4.887 O.A.L. oot e e nnaee s 1
5 001049 RING - Retaining, .227 L.D. X .027 ....ooiiiiiieiieiee ettt naee s 2
6 072471 BUSHING ...ttt e e e et e e e e e et e e e e e s beeeeee s nsaeeeeesasnnseeeeeeansteneaeaanrenens 1
7 072472 BUSHING ..ottt st et et e e et e e s se e e s s e e e s teeenaseeesnseeeanseeeanseeeanseeeanseeennnees 1
8 072589 LEVER ASSEMBLY ...ttt ee ettt et et eae e st aneesaeeeeseeaneesaeeaeesaeenseaneenseensenseeneeneeanes 1
9 001469 BUSHING ...ttt et e e e ettt e e e e e e e e e e s te e e e e e s ntaeeeeeseanneeeaeeannnseeeaaaan 1
10 072512 SPRING - .343 O.D. X 3.031 O.A L. oo e e e e nnaee s 1
11 041777 SPRING - .312 0.D. X 1.344 O.A.L. oottt e nae e ennee s 1
12 072504 LINK ASSEMBLY ....iiiieiteeie sttt et e et et et aseeeneesseeneesseeaesseeneesneenseeneesseensenseaneenseanes 1
13 017803 HAND CRANK ASSEMBLY ......eiiiiiiiieiiereeieie ettt et et esee e e see e e seesneeseeeneesseensesseenseeneenes 1
14 017715 HANDLE ...ttt e e e e ettt e e e e e sttt e e e e s ateeeeeeaasbeeeeeeeannneeeeeeaannteeaeeeanreeeaaann 1
15 003042 SPRING LOCK ...ttt ettt et et e et esaeeeeseeeneesaeeneeseeensesseensesseenseeneanseeneenneenes 1
16 102307 PIN - Driv-LOK TYPE H T11/2 . e 1
17 017801 CRANK ARM .ttt e ettt e e e s ettt e e e e s nte e e e e e s asaeeeeesasbeeeaeeaansseaeeeeesnsaneens 1
18 001048 RING - Retaining, 463 1.D. X 087 ..o 1
19 017644 RATCHET AND GEAR ASSEMBLY ...ttt ittt eesaeeseeeneeseeeneeseeeneas 1
20 014158 SCREW = 10-82 X 1/2 ettt ettt ettt e e e et e e e e e nne e e e e e e snnteeeeeesnteeaaeean 3
21 080144 L] PSR 1
22 017645 N ] | SRR 1
23 072544 SPRING - 406 O.D. X 3125 O.A L. oottt e e e e e 1
24 064590 SPRING - 218 O.D. X .937 O.A.L. oottt e e seee e st e e e nnee e ennneeesnneeean 1
25 072586 SCREW - ShOUIAEI, 1/4-28 .......oeiiiiie et e et e st e seee e see e e s e e e ssaeesneeeeasseeennneeesneeean 1
26 150085 NUT = /4228 .ottt e ettt e e e s et e e e e e sntaeeeeesasseeeaeeeansaaeaeeeannsaeeaeeannres 2
27 072580 ANCHOR = SPFING ittt ettt sttt s b et e e ae e e beesae e eabeesbeeeneenaee s 1
28 017647 PAWL ASSEMBLY ...ttt ettt et ettt e sae e eesaeeeeseeemeeseeemeeaaeenseeseenseeneanseaneeaneaneenseaneas 1
29 072576 LEVER ASSEMBLY w.....iiiiiieiteie sttt tee et ettt ettt e et et e seeeneesseaeesseensesseentesseeseensenseeneenseanes 1
30 001470 BUSHING ...ttt ettt e et e e st e e st e e e aste e e easaeesnseeeeasteeeanseeesnnaeeansanesanseeennnes 1
31 072579 STUD = SPFING . oeeeeiiiiie ettt e e e s e e s s e e e s ne e e e s e e e s aane e e sane e e e neeennneeennneeean 1
32 010185 S 1 SRR 1
33 001080 RING - Retaining, .302 I.D. X .660 O.D. X 037 .ioiiciiiiiieeeie e eee e e 1
34 075836 P AWV ettt ettt e ettt e e e e e e e e e e e ettt e e e e e baeeeeeaanaeeeeeeaantteeeeaannreaeeeaanraeean 1
35 192202 WASHER - .3851.D. X .625 O.D. X 0710 it 1
36 001094 RING - Retaining, .388 I.D. x .800 O.D. X .040 .....cccceriiiiiieiienie et 1
37 010142 I SRR 1
38 001785 RING - Crescent, .880 I.D. X 1.130 O.D. X 044 ...t 1
39 017125 L ] S 1
40 054147 SCREW - Shoulder, 8-32 ...ttt e e e e e s et e e e e e annaeeeaeean 1
41 006987 SPRING - 296 O.D. X 1.468 O.A.L. oo et e e e nneeeeas 1
42 017783 1 O OSSR 1
43 190329 SPRING - Compression, .310 O.D. X .500 O.A.L. ..ooiiiiiiiiiieeeieiee e 1
44 072620 SCREW - ShoUlder, 10-32 ...ccciiiiieiieiiieeeeiie e ee sttt e e s e s e e s reeeesaee e senseeesnneeessenesnnseeesnneeean 1
45 111073 SCREW = /4228 X 5/8..eeeeeeee ettt e e st e e st e e s tee e st e e e nste e e snseeesnseeeenseeeenneeeennneeean 1
46 194868 SPACER - .520 I.D. X 887 O.D. X 125 ..ottt e 1
47 072624 SHAFT ASSEMBLY ...ttt eieite et ettt ettt et e e e s et e neeateemeeeseenseeseaseeneeaneaneesaeaneesaeenseseeansesseans 1
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FIGURE 37
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Feed Link Assemblies

Index Part Figure 37 Units
No. No. Description Per Assy.
1 001047 RING - Retaining, .340 1.D. X 027 ...cciiiirieieieirieieteeee sttt e se e ssesese e e sete e e saeseseneen 7
2 001075 RING - Retaining, .397 L.D. X 027 ..cccciieiieeeeiee et seeeeseeeseete e see e e s teeesnneeeesnaeaeanteeesnneesnneeenn 1
3 014703 WASHER - .384 I.D. X .562 O.D. X .029 ...cciiiririririiirenieieneneeteieenesesiesese et e st e e ssesesenees 4
4 190149 WASHER - .441 1.D. X 687 O.D. X .029 ..cooiiiiiiieiiieiriciee s en 1
5 072177 FOLLOWER LEVER ASSEMBLY .....oiiiiiiieiiee st ees st tee e s e s e e e e snee e snnaeaenneeeennnaeesnneeenn 1
6 001412 BUSHING ....eceteeeeieteieree ettt st e st s se e saeses e e e se e es et seeaesane e saesese e seebetene s esneaneneen 2
A 0 £~ 4= 0 T = 1 Y ST 1
8 072176 L I T 1
T 0 - b 4 T = U 1 o 1 [ ST 1
10 111035  SCREW = 8-32 X 7/16 ecueiiieieieueeieirieieeene et tee e es e e e estenesesseeese e ssseeseneasseeseseneseseese e e eansenennaen 6
12 072233 ADJUSTING PLATE ASSEMBLY ....ooiiiiiiiiiiie et etee ettt e st e e sete e s saee e e ssteeessaaesnaeesnnteesnnnaeesnneeean 2
13 001404 BUSHING ...ttt e e sese e seesese s e se st es e e eeeaesene e saesese e seebetene e eeesaneneen 2
14 072243  LINK ASSEMBLY = LONQ utttiitiieiitiieesieiestieesstteesssteeesseeesteeesanseesssseeesnseeesaneeesnsseeeansesesnseessnsenenn 1
15 072189  LINK ASSEMBLY ...ttt ettt e e e ettt e e e e sttt e e e e e aasteeeaee e nbeeeeeeaasnsaeeeeeansneeens 1
16 072210  BEARING ...oeoiiiiiiieicteiree ettt ettt ettt es e st e et e s e st s e te s e e s e eaesese e seeseseaese et es e e asetesene s seesnsesasaeas 1
17 072230 LINK ASSEMBLY = SNOM ...uiiiiiiieiiiie et st et e et e st e e st eesnee e e sneeeesnteeeeneeeenneeeeanseeesnnaeesnnenenn 1
18 014835 FASTENER ...ttt ettt ettt e et e e e s e et e s e nese s et e neee e s eaese e e e seseneseseetenesessneenens 3
19 150085  NUT = 1/4-28 ..ottt ettt e et s e e et e se st s s et e s e e s s e s ese s ss e e et e e e e tesesensessseseneen 2
20 076887  STOP BRACKET ...ctiiiiitiiieireetetetreeeeteeaesaeteseaesesseeeesessesaseasssesasensssssesanesesseseneasesesesensssssnsanessssssanens 1
21 L0425 7 R 1 TSRS 1
22 084092 LATCH LEVER ASSEMBLY ...ttt ettt ettt e e e e sttt e e e e e emste e e e e e e nbeeeeaesannseeaaeeannnsneeens 1

* Not Procurable Separately
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Main Tie Bar Assembly - Part |

FIGURE 38
Main Tie Bar Assembly - Part |
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Main Tie Bar Assembly - Part |

Index Part Figure 38 Units
No. No. Description Per Assy.
1 072154  SCREW - DOWEI, 1/4-28 ...ttt sttt sttt ettt e be e s beesbe e sate e sbeeenneenees 4
2 111073  SCREW - 1/4-28 X 5/8 ..ttt ettt st st sae e s ane e be e s neeneeaa 1
3 001080 RING - Retaining, .302 I.D. X .660 O.D. X .037 ..ccceiiiiiiiiiiieiieeee et 1
4 001047 RING - Retaining, .340 1.D. X 027 ....ooiiiiiiiiii ettt 1
5 014727 WASHER - .3851.D. X .760 O.D. X .032 ...ooiiiiiiiiiiiieenie ettt s 1
6 072126  GEAR ASSEMBLY ...ttt ettt sttt et sttt bttt e e bt e et e e e ae e et e e naeeeaneenees 1
8 111074 SCREW - 1/4-28 X 3/4 ..ottt bttt ae e bttt e e e e e be e saeesanee e 1
9 016572 WASHER - 260 I.D. X .885 O.D. X 084 ....cocuoiiiiiieiiiieie ettt s 1
10 072220  STUD ..ttt a ettt s bt e et e e b et e bt e bt e ookt e ehe e e et e e ehe e eab e e bt e eabe e be e eh bt e beenhe e e beeeneeenres 1
11 080578 SPRING - .369 O.D. X 1.234 O.A.L. X 057 ittt 2
12 050435 SPRING - .250 O.D. X 1.375 O.A.L. X 028 ....cueiiiiiiiieiieiie ettt 1
13 071556 LEVER ASSEMBLY - .S, ittt sttt et b et e e sbe s st e saeeenns 1
14 001649  SCREW - 10-32 X 1/2 ittt ettt ettt e b e bt e be e st e e sae e st e e saeeeaneennes 1
15 074400 BEARING ASSEMBLY ...ttt ettt b e st b e s beebe e sab e e sbeenaeeenns 2
16 078301 LEVER ASSEMBLY - N.O.S. .ottt sttt st et b e et e sbe e st e saeeenns 1
17 078424  SHAFT ASSEMBLY ...ttt ettt sa e st s b e e e e e b e e e e e e be e s e beenbeesaneebeesaneenns 1
18 100554 PIN - Spirol, .136 O.D. X .760 O.A.L. .ottt e 2
19 071551 ROLLER ASSEMBLY - Upper FOrWardiNg ........cooocuueeiiieeeiiieenieee e esiiee e e s seee e 1
20 001074 RING - Retaining, 430 L.D. X 027 ..oiiiieeiieeeiiee e e st e eeee et e s eesnaaesneeaesseeeennneeesnneeean 1
21 001067 RING - Retaining, 1.641 O.D. X .052.....ccciiiiiiiiiiie ittt st 1
22 072124 BEARING - 4724 |.D. X 1.4567 O.D. .ioiiiiiiiiii ettt et st 1
23 072120 ROLLER ASSEMBLY - LOWET w..utiiiiiiiiieitie ettt ettt sttt sttt e e nbe e sabeesaeesabeesaeeenneennes 1
24 100554 PIN - Spiral, .120 O.D. X .760 O.A.L. ettt e 1
25 079910 GEAR - (Field Repl. ONIY) ...ooiiiiiiiiie ettt st s 1
25 042150 PIN - Roll, .103 O.D. x .765" (US€ 079910 GEA) ....cccerrrieriirrieeriieeieenieeeieesiee e s 1
26 196461  STUD - SPriNG ANCROL .....cuoiiiiiei e e e e s 1
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Main Tie Bar Assembly - Part I

Index Part Figure 39 Units
No. No. Description Per Assy.
1 072107  SHAFT ASSEMBLY = FEEIEI...coi ittt e e e e e ae e e e e s e e e e e e enneeeas 1
2 001980 PIN - Roll, .1350.D. X 578 O.A.L. coouiiiieeeieeeeeeceeee ettt 1
3 071504 LEVER ..ottt ettt ettt ettt a ettt a ettt ae et ettt e et et et e e s et et et easee et et esn st tesens 1
4 001650 SCREW - Set, 10-32 X B/16 eieiiiieeiiiee e etee ettt et e st e e s ete e s enee e e snteeeeneeeeanneeesnneaenn 1
5 001687 SCREW = 8-32 X 1/2 oottt ettt sttt ettt a e ss et et e e s et b essas s sesene s 4
6 071578  PAPER CHUTE ...ttt ettt e e ettt e e e e ettt e e e e e s s et e e e e s nsaeeeaeeeasntaeaeeeanseeeaeeaannrenens 1
7 001542  SCREW = 10-832 X 7/16 wocvcuieieeeieeeeeeeteteeeeete ettt ettt ettt e bt e s st sn e s 2
8 191808  SPACER ...ttt ettt ettt ettt ettt ettt et e ettt ae et ettt e ettt er e e n et esenn s 2
9 016328  PAPER CHUTE ...ttt ettt e e ettt e e e e ettt e e e e e s s be e e e e e s nsaeeeaeeasnsaeeeeeanseeeeeeaannrenens 1
10 072160 SCREW - SHOUIEE, 1/4-28 ......ocuiieeeeieeeeeeeteeee ettt ettt n ettt eae s s aes s s 1
11 001688 SCREW = 10-832 X 3/8 ..eovoeieieieetceeeeeeteteee ettt ettt e ettt ae s st eases et te s s st esnan s 1
12 072159 LEVER ...ooiieeeeeee ettt ettt ettt et e et ae et e st e s e et eteseas et et e s eas et et et eaeer s etesean st esean s anenas 1
13 001080 RING - Retaining, .302 [.D. X .660 O.D. X 037 ...ciiiiiieiiiieeiieeesieeesieeeeseeeeeseeeeeseeeessnaeesneeens 3
14 014372 SCREW - Set, 20-32 X /4 ..ottt ettt s s tesenanenas 2
15 072099  PIVOT oottt ettt ettt ettt ettt se st et s et e sees e st ese s st et eseas et et eseas et ea et ese s esetesean s esesean s anenas 2
16 072106  ANCHOR = SPHING teiitiitiiiieeitie ittt ettt ettt et e sh e e bt e s ae e et e e sbeesabe e saeeeaseebeesabeenaeeebeenneeentis 2
17 071505 BEARING ASSEMBLY ..ottt et e e e e et e e e e e st e e e e s tae e e e e sasnntaeeeeeannseeeeeeaanraneas 1
18 001046 RING - Retaining, .283 1.D. X .027 ....ocoooeuiieieceeeeeeeeeteteeeee et es et aes et eas st enanenas 1
19 014158  SCREW - 10-32 X /2 oottt ettt ettt aees et ae st et eas s s sesn s anenas 4
20 073712  BRACKET ASSEMBLY ..ttt ettt e e e e st e e e e s aa et e e e e e anseaeeeeeanseeeeeesnsaeeeas 2
22 001462 BUSHING .....oovivieieieieeeecteee ettt ettt ettt et e e et et e s s et et esess et et esess et eaetess s e tetesessesssetessasaseteneas 1
23 014562  ANCHOR = SPHING teiutiiiiiiiieiee ettt ettt e e bt she et e e sae e e beasaeesabeesbeeeaseesbeeeateesaeeabeeaneeents 1
24 072133 SHAFT ASSEMBLY ...ttt et e e e e et e e e e e ss bt e e e e e s nteeeeeeeassseeeeeeannseeeeeeannsaeeeas 1
25 000020 PIN - Taper, .124 O.D. X .625 O.A.L. ..ocoeuiieeeceieieeeeeteteeeeee ettt bbb es 1
26 001984 PIN - Roll, .103 O.D. X .840 O.A.L. woooiiieeeieieeeeceeeeeee ettt es 4
27 080411 T [0 ] 8 I I N SRR 1
28 001106 SCREW = 10-32 X 5/16 c.ooicueeiieeieeeeeeeietetet ettt ettt ae ettt et et s et seassn st ess s ssetesens 6
29 072140  APRON ASSEMBLY ...ttt ettt e e e ettt e e e e ettt e e e e easaeeeaeeaanneeeaaeeaanseeeeeeeannenens 1
30 072143 FINGER AND TUBE ASSEMBLY ..ottt e e st e e e e et e e e e e s nnae e e e e e enreeeas 4
31 071577  TIE BAR = MAIN c.ouoititieieteeeeee ettt ettt ettt e et e ettt ese s e st ese s esebebe s s esesesnanns 1
32 072511 SPRING - Tension, .250 O.D. x 1.125 O.A.L. X .018..ccioiiiiriiiieecceeeeeeeeee e 1
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FIGURE 40
Sucker Foot Assembly

80 8915/8920 Parts Catalog



Sucker Foot Assembly

Index Part Figure 40 Units
No. No. Description Per Assy.
1 073483 TUBE ASSEMBLY - HEAEK ..coiiiiiiiiiie ettt ettt e e et e e e e et e e e e e anseeeeeeeanneeeas 1
2 001956 PIN - Taper, .155 O.D. X 968 O.A.L. ...ooiiiiiiiieiii ettt e 1
3 073478 PLUG ...ttt ettt ettt et et a st s et et et et et e et et et e se st et eae s et et et esn st et eseae et eseaenn s 1
4 191867 STUD .ottt ettt ettt e ettt et s e e e et ebeasee et et ese s e s et e s e ae s es et e s e e s e tesesn s enenesenn s 1
5 072712 TRUGCK .ottt ettt ettt ettt ettt et st e s ee et et e s s et et eseas et et eseasseetebesn s stetesnasssesesenees 1
6 150085  NUT = /428 ..ottt ettt ettt e et et ese e e st et ae et et et et e s esetetesennenesesenn s 1
7 403214 SUCKER TUBE ASSEMBLY ....eeiiiiiiieieiieeetie e sttt e e site e e st e e steeesseeesnneeeessteeesnsaeesseeaeassesssnsnnesnsenenn 9
8 102171 O RING ...ttt ettt ettt ettt ee et et et e e et et e s e ae st ebes et et et et e et e bebese e et et eseasee et et ese e st sens 9
9 102031 O RING ...ttt ettt ettt ettt e e et e seee et et ese s e s et et eaeesesebes e s esetesese s et et esensesesetensasetetens 18
10 084248 FOOT - Sucker TUbE, RUDDET .........oiiiiie et aee e et e e nnae e sneee s 9
11 073507  SHAFT ASSEMBLY - FEEA ...t ettt e e et e e e e e e e e e e e s nnneeens 1
12 101331 PIN - Roll, .567 O.D. X .890 O.A.L. woooiiieieieieeeeeeeee ettt ettt en 1
13 001495 BUSHING ....ooviuiiictceeee ettt ettt ettt ae et s et et s e s s s e s et ese s es et et eas s esesese s ss et et ens s etesesnanns 2
14 000014 PIN - Taper, .146 O.D. X 1.094 O.A.L. c.coooiiiiriiieeeeeteeeeee ettt 1
15 014372 SCREW - Sel, 10-832 X 1/4 oottt ettt ee et n et es st etenanenas 4
16 072422  COLLAR ...ttt ettt ettt ettt ettt e et et e s e e et et s ae et et et a et s et es e s st et eaenn et eteteanananas 1
17 111055  SCREW = 10-32 X /16 ceouiiiieeeieieeeeetceeee ettt ettt es ettt as s st et e s st sesnan s 6
18 150083  NUT = 10-32 ..ottt ettt ettt ettt e as e e et et ese s et et esese et esesessenesetese s eseteseananans 6
19 076894  HOUSING ASSEMBLY ...coiiiiieiieeeiiee ettt sete e sttt e s ssae e s st e e asteeessteesnsseeeasteeeaseeesseeeeassessanseeesnseennn 2
21 072748  COLLAR ..ottt ettt ettt et a et et et et e s et et et e ae s et et eae e et et et ean e et et esnas st eaenn s 1
22 073486 SPRING - Tension, .581 O.D. x 2.437 O.A.L. X 080 ..cooiiiiiiiieeeiiiee et 1
23 072442 SPRING - Tension, .343 O.D. x 2.000 O.A.LL. X .040....cccoioiiiieiieeeereeeee et 1
24 101611 RING - BOWEA, 756 LD, oottt ettt en et aeaene s 2
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Paper Height Adjustment

Index Part Figure 41 Units
No. No. Description Per Assy.
1 LEST0 1071 T 1O I B 0T 12 SRS 5
2 015034  SCREW - 10-32 X 1/2 ittt ettt sttt et b e bt e bt st e e nbe e sab e e saeeeaneennes 3
3 080402 BEARING ASSEMBLY - Table RaiSING LEVET .......ceiiiiiiiiiieiieesiee ettt 1
4 001412 BUSHING ...t ettt ettt e et e st e b e sh bt e s ae e s abe e s be e eabeebeesabeeneenaneas 2
5 080396  LEVER ASSEMBLY ..ottt ettt st sae e st s b e e s et b e e s aeeebe e sabeenbeesabeebeenneeenrs 1
6 014921 PIN - Roll, 1/8 O.D. X 7/8" O.A.L. oot s 1
7 080404  LEVER ASSEMBLY ..ottt ettt ettt sae e st b e ettt e e st e e be e s abeenbeesabeebeesaneents 1
8 150085  NUT = 1/4-28 ...ttt ettt a ekt e s ae e e bt e s ae e e be e shbeeneesabeeabeesaeeenbeesaeesanee e 2
9 080409  PIN = PIVOL ..ttt sttt sttt b e st sae e s e bt e s he e et e e b e e et e e be e sabe e bt e sabe e saeeenneeees 1
10 011405 LEVER ASSEMBLY - DWell CONIOl .....cccueiiiiiiiiiieeiee ettt 1
11 081152 [ PSPPSR 1
12 072052 LOCK = SPIING ..ot s sbe e s s e e s ne e s 1
13 011371 HANDLE ...ttt h ettt h e et esae e sa b e e s bt e et e e sbe e eabeeabeeseeeeneennne s 1
14 190116 STUD - Eccentric, Paper Height Reg. STOP ...cccuiiiiiiiiiiieee e 1
15 010238 STOP ASSEMBLY - FEEA TaADIE ..cueiiuiiiiiieiietie ettt et s 1
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FIGURE 42
Feed Table Release Lever

84 8915/8920 Parts Catalog



Feed Table Release Lever

Index Part Figure 42 Units
No. No. Description Per Assy.
1 100576 RING - Retaining, 415 1.D. X .053 ...t e 1
2 072561 MITER AND SPUR GEAR ...ttt ee sttt ree e e et eee e eeteaae e teeseenseeneeaseeneeaneaneesneeneas 1
3 150089  NUT - B/8-24 ...ttt e ettt e e e e ettt e e e s e beeeeeeeeasnteeeaeesansbeeeeeaaanseeeaeeaannaeeeeeannnes 1
4 111089  SCREW = 5/16-24 X 5/8 ...ttt e e e et e e st e e e snteeesseeesnneeeeanseeeanseeennnees 1
5 LSS L I 5 SR 1
6 194868  SPACER ..ottt ettt e e e e ettt e e e e ta— e e e e e e aa——eeee e e et teeeeeaaanbeeeeeeeanateaeeeannnreeeeeaanres 1
7 194848 SPRING - .680 O.D. X 796 O.A.L. .oiiiiiiiiiiie et eeeee et e e ee e e e srte e e s sae e snaeessnaeeeenseeesnnees 1
8 072626 SPRING - .300 O.D. X 937 O.A L. oottt e e e e s nee e s nee e e nnte e e enaeesnneeenn 1
9 001047 RING - Retaining, .340 L.D. X 027 ....ooiiiiieiiiiie ettt 2
10 013827 TABLE RELEASE LEVER ASSEMBLY .....ooiiiiiitiiiiiiie ettt sttt 1
11 041291 SPRING - Compression, .343 O.D. X .968 O.A.L. .oocciiiiieeeie ettt 1
12 (0720 0 S U USRS 1
13 014810  NUT = B/8-24 ..ottt e ettt e e e st e e st e e sae e e e anteeeaseeesseeeeasteeeanseeesnseeeaseeesnnneneansennnn 1
14 [0S0 L0 U1 PR 1
15 080408 SCREW = 5/16-24 X 7/16 ..uueeeeieieiieieee ettt ettt e e e ettt e e e sttt e e e s e nntae e e e e annseeeeeesannraeeas 1
16 080410 SPRING - Compression, .728 O.D. X 1.062 O.A.L. eoeiiiiiieeee e 1
17 001797 WASHER - 515 1.D. X .812 O.D. X 059 .ooriiiiiiee et 1
18 041777 SPRING - 312 O.D. X 1.344 O.A.L. oot e e eas 1
19 072484  UPPER LATCH LEVER ... ..ottt sttt eae e e eae et e eneenneemeesnesneesneeneas 1
20 191289  WASHER - SPECIAL...cco ittt et e s b e s e e 1
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FIGURE 43
Vacuum Make and Break Control
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Vacuum Make and Break Control

Index Part Figure 43 Units
No. No. Description Per Assy.

1 (O 0T T V1O I I 0 72 1
2 (022 - 1161 5 LN 1
3 072254 HOSE - Neoprene, 3/8 I.D. X 12-1/4" O.A.L. oot 1
5 R R A I T T A o =T o 1
6 072442 SPRING - .343 O.D. X 2.000 O.AL X 040 ...ttt e e e 1
7 150083  NUT = 10-32 ..ottt ettt ettt e e e ettt e e e e et ae e e e e eeetareeeeeesasseeaeeeesbaseeeeeanbsseeeeeansnreneeeesanses 2
8 (02T I 1161 5 LN 1
9 001047 RING - Retaining, .340 L.D. X 027 .oiiocieeiiieeeiee e eeee e st e e seete e seee e e st e e ssaaesneeeesseeeennnneesnneeean 2
10 001755 WASHER - .390 I.D. X .835 O.D. X 0571 ..ottt 1
11 073496 LEVER ASSEMBLY - VacCUUM BrEaK ........uuuuvuiriiiiiiiiiiiieeeee e eee e e e se e e e e e e e e e e e e e e e e 1
12 (O YO T T LV = = TN 1
13 014369  SCREW = 8-32 X 3/8 ..coeiiecteiiee ettt ettt ettt e e e e ettt e e e e et e e e e e e eaba et e e e eetaseeeeeesaabaeeeeesnsreneas 1
14 003850 WASHER - 177 1.D. X 385 O.D. X 064 ..ottt et 1
15 072704 WASHER - 182 1.D. X .835 O.D. X 073 .ooiiiieeee ettt ettt e et e e earaee s 1
16 (00 I N N[O I < e 7 1
17 (027 T T = |\ 1
18 001046 RING - Retaining, .283 [.D. X 027 ..ccoiiooieeiiiie e e etee e s e e ssate e saeee e sate e e esaaesaeeeessteessnnaeesnseaens 1
19 001750 WASHER - .338 1.D. X 572 O.D. X 052 ..ottt 1
20 (O 2 Y N L 1
21 (O£ 7 S T | | <G 1
22 (0224 T 1161 L 1
23 073493  LEVER ASSEMBLY ..ottt e ettt e e e ettt e e e e e aba e e e e e eeeaaseeeeeeenataeeeeesnsreeeas 1
24 021203 WASHER - 255 1.D. X 510 O.D. X 032 oottt 1
25 001049 RING - Retaining, .227 L.D. X 027 .coiiocieeiiee e see e st e eeete e seee e ste e e sneaesneeaesneeeenneeesnneeean 1
26 150085 NUT - 1/4-28 ....coeeeeevriieeeenn,

27 193894 SCREW - Shoulder, 1/4-28

28 072256 TUBE - Vinyl, 7/16 1.D. X 35" O.A.L. (8915) ..eetiiiiieieie e eeeee e see e seee e iee e eeee e seee s 1
28 195241 TUBE - Vinyl, 7/16 1.D. X 43" O.A.L. (8920) ..ccccciieiiiieeeiie et eieee e seeeeee e eree e neeeesnnee e enneas 1
29 250493 TIE - Cable, 7 1/4 OL.AL. et a e e aareeaas 1
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FIGURE 44
Cam Shaft Assembly
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Cam Shaft Assembly

Index Part Figure 44 Units
No. No. Description Per Assy.
1 111055  SCREW = 20-32 X /16 oouiiiieeeieieeeeeceeeee ettt ettt ee ettt s e s s bt e s st s snanans 9
2 150083  NUT = 10-32 ..ottt ettt et aeee et et ese s e s et esese s et esese s eseteb e s s etesesnanans 9
3 073506 HOUSING ASSEMBLY - N.O.S. ... et e e e et e e e e s neae e e e e e nnreeeas 1
4 001456 BUSHING ....oviuiiictceeee ettt ettt ettt e et st et a e s e s et et es e s s e s et ess s et et ese s ssesebesn s atesesnnnns 1
5 072181 HOUSING ASSEMBLY = O.S. .ottt et e et e e s e e s snee e e s e e e sneaesneeeenneeeeennneesnneeean 1
7 014212 SCREW = 1/4-28 X B/4 oottt ettt ne st anas st eaesenn s 3
8 005620 WASHER - 257 I.D. X . 635 O.D. X . 084 .occecvereiierieieieciete ettt 3
9 080878  GEAR ..ottt ettt ettt ettt ettt st ettt ettt e b e et et et eae s et et ete s et ebete e st tesnanns 1
10 014342 SCREW - Setl, 10-32 X 5/8 ...ciiiiecrceieeieieeeee et et et e teae ettt seae st ese s eseteseasesesesesnasanenes 2
11 073937  SHAFT ASSEMBLY ....iiiiiiit ettt ettt e e e e e st e e s te e e s st e e snnaeeeanteeeensaeesnneeeeaneeeennsneesnnenann 1
12 000022 PIN - Taper, .163 O.D. X .790 O.A.L. ..ocoouiuiiiieeeieeeeeieteee ettt en 1
13 000023 PIN - Taper, .176 O.D. X .978 O.A.L. .ocooueieeeeeeeeeeeeetceeee ettt 2
14 000024 PIN - Taper, .177 O.D. X 1.141 O.AL. oottt s 1
15 072336 GEAR SHAFT ASSEMBLY - (Tray DEIIVEIY) .....oeeeeeeeeeeeeeeeeeeeeeeeeeeeeae e esee s eenesesneasenenenen 1
15 016380 GEAR SHAFT ASSEMBLY - (Chain DEIIVEIY) .....uuuiiiiiiiiiiee ettt et 1
16 014902 PIN - Taper, .126 O.D. X .750 O.A.L. .ocooueuieieeceieeeeeieteteeee ettt es 1
17 001992 PIN - Roll, 1/8" O.D. x 1" O.A.L. (Tray DElIVEIY) .....oveveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesee e eenenen 1
17 101333 PIN - Spirol, 1/8" O.D. x 15/16" O.A.L. (Chain Delivery) ........cccceeriieiieeiiiieee e 1
17 000012  TAPER PIN ..ottt ettt ettt ettt es et et ee et sese s e s et ese s ss et et e s esebesess s esesesensasesetennannas 1
18 072333  HOUSING ASSEMBLY ...ttt ettt e e e e sttt e e e e s ss et e e e e s ntaeeeeesaasseeeeeeeannseneeeesnsneeens 1
19 001404 BUSHING ....oovieiiictcecee ettt ettt ettt e et se et et e s se s et et es e s eseteseas et esesesessesetetenseseteseanasns 2
20 076869  GUARD ......cocoieieiiecteeeee ettt ettt et et ettt e e ee et et se e et et e s e s et et et e ae et et et ese et et et e s e et et et essen et et ese s s etesens 1
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Delivery Roller and Stripper Assemblies

Index Part Figure 45 Units
No. No. Description Per Assy.
1 058552 SPRING - Tension, .343 O.D. X 1.750 O.A.L. ..ottt 1
2 111055  SCREW - 10-32 X 9/16 .eoiiiiiiiiiitieiit ettt sttt ettt b et b e st sae e s ab e e sae e eane e s beeeaneebeeaa 7
3 150083  NUT = 10-32 .ottt ettt b e s ettt e s h bttt esae e ekt e e aee e be e sabeeaeesebeesaeeeaseesbeesaneebeean 7
4 072314 PIVOT - Stripper ASSEMDIY ......couiiiiiiiiieiieiie ettt ettt b e be e st esaeeeanes 1
5 072321  CHANNEL ASSEMBLY = SHHPPET . .eeitiiitieiie ettt sttt st s n e sae et e e enns 1
6 071559 STRIPPER CHANNEL ..ottt sttt b e st sae e sab e saeesane e 1
7 064112 LYY = RO P PRSP 1
8 064234 BEARING ...ttt ettt h ettt h et a e et s h e e b e b e et eenbe e b e naeeeane s 1
9 001267 SCREW - 10-32 X 3/4 .ottt ettt et b et b e bbb sae e eare e 4
10 014808 NUT 5 10732 ittt sttt h et bt e s h e bt eehe e e ekt e ehe e eab e e she e e ateesbe e eabeenbeesnbeenaeenaneas 4
11 072346 BAR - Stripper Channel SUPPOI .......coccuiiiiiie et e e 1
12 001044 RING - Retaining, 170 1.D. X 017 it bbb 1
13 014807  NUT = 1/4-28 ...ttt bt b e st sae e e a b e e e be e e ae e e b e e sabeebeesabeebeesaeeebeennneennes 1
14 072328 SPRING ANCHOR - Stripper Channel SPring .......ccceeoieeeeiiieiiiec e 1
15 001048 RING - Retaining, 463 1.D. X 037 ...ooiiiiiiiiiii ettt bbbt 1
16 014712 WASHER - 515 1.D. X .750 O.D. X .029 ...coitiiiiiiiiiiiieiie ettt 1
17 072325 IDLER GEAR ASSEMBLY ...ttt ettt sttt st b e st be e s be bt e st e sbeeeaneennes 1
18 001423 BUSHING - .503 I.D. x .625 O.D. X .750 O.A.L. .ottt 1
19 150088  NUT = 3/8-16 .oiiiiiiiiiiiie ittt ettt ettt et sttt s bttt e eae e e ke e sae e e be e sabeeneesabeeabeesaeeenbeesaeeennee e 1
20 072184 STUD ASSEMBLY - RaiSE, (8915) ..iiiiiiiiiiiiiitii ittt sttt ettt st s ab et es 1
21 001404 BUSHING - 379 1.D. x .504 O.D. X .500 O.A.L. .ot e 1
22 072628 COLLAR - AQJUSADIE ...ttt sae e e ees 2
23 072629  SPRING = FFICHON ..ottt s e e e e b e sne e e e snne e 2
24 001047 RING - Retaining, .340 L.D. X 027 ..cccciieeieeeeie et see e see e st e st e e s teeeseneeeesnaeeesnseeesnaeesnnenenn 1
25 014727 WASHER - .382 1.D. X .750 O.D. X .029 ...coiiiiiiiiiiiiieiie ettt et s 1
26 072333 HOUSING ASSEMBLY - Delivery Roller, (8915) ....ccoiiiiiiiiieiieeree et 2
27 001404 BUSHING - .379 I.D. x .504 O.D. X .500 O.A.L. oottt 2
28 076073 ROLLER AND GEAR DELIVERY - (8915) ...oiiitiiiiiiiee ittt e 1
29 001978 PIN - Roll, .135 0.D. X 840 O.A.L. oo e s 1
31 016378 GEAR ASSEMBLY = (8920) ....ciiutiiitieiiieitieete et ee sttt st sae ettt sae e et sae e b s ibeeneesae e e nbeesaeeenns 1
32 001401 BUSHING - .3791.D. x .504 O.D. X .750 O.A.L. oo 1
35 080192 STUD - Follower Lever Pivot, (8920) ........cueeiiiiiieiieieiieee sttt 1
36 072327  STUD - Idler Gear, (815) ...ciiiiiiiiiiiieitie ettt sttt ettt ettt sae e b e e st eesbe e e beesaeeennis 1
37 196388  STUD = (8920) ...eeeiueeeutieiuieetee sttt e rteestee e bt e sateebeesae e e beesa et e bt e saee e beeeaeeeabeesabeebeesabeesbeesaseesbeeenseebeean 1
38 150089  NUT - 3/8-24, (8920) ...cueeeeeeiueeeitiesieeenteeeteeateesteesteeseteesteesaseesbeeeaseebessnbeaaseessbeesseesnseesbeeeseensensns 1
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FIGURE 46
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Hold Down Roller Assembly

Index Part Figure 46 Units
No. No. Description Per Assy.

1 O LT T N (O B o 2
2 [0TSR T o = X @ = N 2
3 078368  ANCHOR = SPIING .ot e s s s e e e e s r e sae e 2
4 (042 1 T o AV @ B I @ = Yo {13 o [N 2
5 073459 SPRING - Tension, .359 O.D. X 2.062 O.A.L. ..ottt 2
6 014110  SCREW = 1/4-28 X /2 oottt e e et e e e e e e e s e e e a e e s e e e e s e saeaeeeeeesessssnsnnnes 2
7 (022 Y A = 1 7 01 s = IR T 1= =Y N 2
8 050621 SPRING - Tension, .218 O.D. X 1.218 O.A.L. oot 2
9 P 010 LT VL I I I o N 4
10 072348 TINSEL - 13-1/2" FiniShed To 11" ..ottt e et e e e e e nraee s 1
10 e TINSEL - 13-1/2" FINISNEd TO 110 et e e e e e e e e e e e e e e e e eeeeseeanaanes 1
11 013917  ROLLER ASSEMBLY ....ooiiiiiiiiieiiiee ettt ettt e e e e e et e e e e e e s e s e s et a e e sa s e e e eeesasasaseeeeesesassnsnnes 1
12 001060 RING - Retaining, .208 1.D. X .527 O.D. X .027 ..oociieiiieeeeie e etee e e e 3
13 078367 ARM  ASSEMBLY = N.O.S it e e e e et et e e s e s b e rrr e e e e e e e eaaeeeeeeas 1
14 001409 BUSHING - 254 I.D. x .3790.D. X .312 O.A.L e 2
15 078364 F Y Y N oY 1Y =T I 2 © 2 T 1
16 077866 2 (@] I I = S o [0 T o .Y o R 2
17 013915 ROLLER = AQJUSIADIE ...ttt et e e e tae e e e e e snaeeeenseeeenns 2
18 077236 [ IO L C T o] (o] o TR 2
19 077117 CLIP - AdJuStable ROIIET .........coieeiiiiee et 2
20 076683 SHAFT - AdJUSADIE ROIIET .....cceeieeeciiieeeee ettt e e e e s e e e enre e e enneeesnnaeean 1
21 013913 L2 72X 1 i N 4
22 195322 ST g O ! = N 4
23 007236 ROLLER - AdjUStabIE, LOWET .....c.iiiieeiie e ciie ettt e e et e e snee e nneeeeneeeennneas 2
24 014248 L I I Yot 0 2 R 4
25 012913 HUB ASSEMBLY ..ottt e e e e e e e e e e e e e e e e s et b et e aeeeeeeesesaeaeeeeeesesasassssssssssessnnnnnnnes 4
26 101005 RING - Retaining, .397 1.D. X .027 ..oooiiiiieeiiieeeie e etee et e et ee et e et e snee e nneeeenneeeennneas 4
27 111059 SCREW - 10-32 X 1.000 O.A L. ettt ettt e e e et e e e e e aaaeea s 4
28 100388 PIN - Cotter, .060 O.D. X 1.000 O.A.L. ittt e 2
29 100398 PIN - Roll, .1083 O.D. X 577 O.A.L. ettt e e e 1
30 076684 (O] Y2 T~ X N 1

*** Not Available As An Assembly
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FIGURE 47
Control and Switch Box Assemblies - Part |
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Control and Switch Box Assemblies - Part |

Index Part Figure 47 Units
No. No. Description PerAssy.
1 403620 CONTROLBOXASSEMBLY ....oiiiiiiiiiiieeieiiiie ettt ettt e e e st e e e e s e snteea e e e snbeteaaesanseeeeesesnnsaeeens 1
1A 402913 COVER - CONIOI BOX .. ciieieiicciitiitttete ettt ee e e e e e e e e e e e e e s e st a e eeeeeeeeeeaaaaaaeeesesesaesasssssssssrnrnnnes 1
2 402873 SNUBBER PCB ...ttt et e e e et e e e e sttt e e e e e s sbeeeaeesansseeeaeeansaeeaeeaannseneens 1
3 402825 POWER SUPPLY - 24 VDG ...ttt e ettt e e s e st e e e e e e e nbeeeeeesanssaeeeeeesnnseeeaaeann 1
4 402810 DECAL .ottt ettt ettt ettt b sttt b et b et b et be et be et eae et reeneneerens 1
5 014811 NUT = KPS 1.ttt ittt ettt ettt ettt st e s et e saebe s s e se s b e se et esseba e ebese et e ssebessebessebessesessesessessarenea 8
6 254211 STANDOFF ...ttt ettt e e e ettt e e e e s ateeeeeeaasbeeeaaeaansaeeeaeeasseeeaeeeannsaeeeeesannsenens 4
7 402843 (10 ]\ I (0 ] I O PSSR 1
8 001548  SCREW ...ociiiciiiieiieietet ettt sttt ae sttt e b et et e e ebess et e saebeeaebeeaebeebeneebeseebe st ebe e ebenere e 8
Q283857 RELAY oottt sttt ettt et b ettt b et besa b et ebe et ete et eae et ene et e e ebe e ebenebe e 4
10 253952 SWITCH = MaIN POWET ... ...ttt ettt e e e e e e et e e e e e e s et b e e e eeeeeeeeaeaeaaeseseseeaaaassssssssnrarnnnes 1
11 402816  DECAL ..oouecveeceeeeee ettt ettt sttt sttt a e b e bt b et b e et e se et e saebe et ebe et eneebeseebe e eaereereneerenea 1
12 402865 RECEPTACLE ASSEMBLY - PUMP ....ceiiiiiii ettt e e e saee e e s eisee e e e s e snntaeaeessnnsreeeaaean 1
13 402864 RECEPTACLE ASSEMBLY = DFIVE ...itiiieee ittt e e sttt e e e ettt e e e e s ete e e e e sntaeeeaesensteeaesesnsaeeeaeann 1
14 101151 SCREW ..ottt ettt sttt ettt ettt b et b et a e aea e a e s e b e a A e st b e s a et be s ese et eaeeaese et eneerenes 8
15 111033  SCREW = GIOUNG ....coeviuiieiiieiietetete ettt et sttt s aete s s ete st ese st ese et ese et aseebe s ebessebessebessebessesesrenna 2
16 001722 LOCKWASHER ...ttt ettt ettt e et e e st e e e tae e s steeeenseeeanteeeesaeeennseeeanseeeanneeesnnneas 1
17 100529  SCREW ..ottt sttt sttt a ettt ae et e st et e e et e e ebeseebese et e saebesaeseeseseebeneebe e ebe e ebe e ere e 1
18 402866 POWER CORD ASSEMBLY .....uiiiiiiiiiitiiieee ettt e sttt e e e s et e e e e st e e e e e ssbaeeeeesanntneeeeesnnsaeeeanann 1
19 254503  FITTING .oooiieceiieeeicieee ettt ettt sttt et sttt se b et et e e et e e e b e seebesaebesaebesseseesesesbeseebessebeaebeseebenas 1
20 254507  LOCKNUT ..ottt sttt sttt ettt se bt e b e s s e e ae e se st enesbese et enseb et et e s esesesessenessens 1
21 254728 TERMINALSTRIP ..ottt ettt ettt e e e et e e e e e s et e e e e sastaeeeeeennssaeeeeseasnseneeeennnnnes 1
22 111071 SCREW ..ottt ettt sttt ettt et e b e st e et ae et s et e s e b e st A e n A e s ae et be et ese et eaeeaese et eneerenes 4
28 014807  NUT = KBPS c.eviuievieietiiietiitett ittt st et st et ese e se s e se s e sesae st s besesbeseebe s esensese s eseeseseebeseebensebensebensetensesenans 4
24 254211 STANDOFF ...ttt et e e e e et e e e e e sataeeeeeaaasbeeeaeeaasbaaeeeesansseeeaeeeanssaeeaeesnnsseneas 4
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Control and Switch Box Assemblies - Part Il
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Control and Switch Box Assemblies - Part Il

Index Part Figure 48 Units
No. No. Description Per Assy.
1 111083 SCREW ..ottt ettt ettt ettt e st tese e et et et e st ee et et esees s s et esess et et esess s esetese s s eteseananans 2
2 402529  COVER ..ottt ettt ettt ettt ettt ettt a et et et ae et et et et e ettt ean e et eaenn s 1
3 111035 SCREW ..ottt ettt ettt e et e e et et et e as e s et et esses et et eseas et esesessasesetese s s etesesnanans 2
4 402531 STANDOFF ..ottt ettt ettt e et e et et et e asee et et ese e et et eseas et et et ese s et etet e s s eteseannns 2
5 254732 SPEED CONTROL - (230V DFiVE MOOI) ..cucuevivceceieieteeiee ettt tes e tean s aens 1
6 401678 TRANSFORMER ASSEMBLY ....cociiiieietceiietetctee et tetee et te et aess s teteasen et bess s eseseseasessnesenens 1
7 111083 SCREW ..ottt ettt ettt et e s et et et et e s et et eases e s et ese s et et esessasesetes e s eneteseananans 1
8 001722 LOCKWASHER ......oootitiieetetceeee ettt ettt ettt ettt ettt eee et et e et eteteas s et et etensssetetenn s etesesnnens 1
9 252537 CIRCUIT BREAKER = 8 AMD ...cuoiiiitieiieteteeeeeeteteaee ettt s sttt ee et s et s s ss et ebesses e st esn s sesesensans 2
10 250051 CIRCUIT BREAKER = 10 AIMP ....oiuiiiietieceeeeteteee ettt et ss st sesessssseseasssesesensesssesennananas 2
11 253543 CIRCUIT BREAKER = 4 AMD ..ottt e st et eaeas st eteases et tesn s ssesesnnn s 2
12 402815  DECAL ..ocuieieeeeeee ettt ettt ettt et et s as et et et e aeee st eae s et et ese e et et eseas et e s et eases s etesean et etesean s ateras 1
13 254500 TERMINAL STRIP ....cooiiiiititieeeetetcee ettt ettt ee et s e s eae s e s etese s esetesessesstesessasesesesennasanas 1
14 100529  SCREW ...ttt ettt ettt ettt s et tese e et et eae st et et et essesesetese e et et eseeses et etete s e eteseananans 2
15 402134 LABEL ...oooieieeeeeceeeeeeeee ettt ettt ettt ee ettt et et sea et et et e s e e et et eae s enetesean et eseseae s atenas 1
18 253619  FILTER .oouiiecteeieeeeteeceee ettt ettt ee ettt et s s s e et et e s e s et esess et eaessae s esetese s ssebesessasaseseseasasesetensanasas 1
17 111033 SCREW ..ottt ettt ettt s et s et et ea et es et et eases e s et ese s et et esessenesetese s enetesesnanans 3
18 111050  SCREW ...ttt ettt ettt ettt s et et e e s et et ea e et s s et et essesesebese s et etesessesasetete s esetesesnanans 1
19 100997  LOCKWASHER ......ocoiuiiicteeieee ettt ettt ettt et as e e et et e se s s s et eseae et etesese s ssetese s esetesesnanans 1
20 254726 CIRCUIT BREAKER - 1 AMD c.viuiiiiiceiieietetee ettt ae et es et se st sesenssn st essen s sesens 1
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Control and Switch Box Assemblies - Part lll

FIGURE 49
Control and Switch Box Assemblies - Part Il
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Control and Switch Box Assemblies - Part lll

Index Part Figure 49 Units
No. No. Description Per Assy.
1 111083 SCREW ..ottt ettt e e ee e e e e esenee s s esesee s s s aneneses s s asananasasasanasanasananananasnannananaes 27
2 250203  CLAMP ...ttt e ettt e e e e et e e e e e e e t———eeeeaeb——eeaeaaaareeeeeaaabaaeeeeaaaarreaeeaaannreeaeeaanrenes 7
T I I K0 Fc 7 B T = L U 3
Y0P 0L S & I .V | 6
5 250098 CLAMP .......oeeeeee ettt ettt ettt ettt ettt ettt ettt et et b et et et et et e bttt tetetetans 5
6 402862 SNUBBER HARNESS ...... ..ottt e e et e e e e et e e e e e e s abae e e e e eeanseeeeeesnnnaeeeas 1
7 001722 LOCKWASHER ...ttt e et e e e e e e et e e e e e e e aaba e e e e e saataeeeeesessnsaeeeeesanssnneaeann 6
8 250356 CLAMP ...ttt ettt ettt ettt ettt ettt ettt ettt ettt et ettt ettt et e bttt tetetetans 6
9 402860 LOWVOLTAGED.C.HARNESS ......ooi ittt e st e et e e nte e see e e st e e eneeesnnneeeanneeeans 1
10 402861 HARNESS - K11 TO Pl oottt et e e et e e e e st a e e e e e st e e e e e e eeanraeeeeesannreeeas 1
11 L0101 T |1 PPt 1
12 250273 CLAMP ...ttt e e e s s s e e s s s sassess s s ssssssasssasanssssssanssanananssssanananeeanananananees 2
13 402859 HARNESS - TI5VAC ..ottt ettt ettt e e e e et e e e e e st et e e e e s baee e e e eesaneaeeeeeanseneeas 1
14 402858 HARNESS - 230 VAC ..ottt ettt e e ettt e e e e et e e e e e e s ab e e e e e e s taaeeeeeeennsaeeeeeannseneeas 1
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Wire Harness Map
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Wire Harness Map
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Wire Harness Map

Index Part Figure 50 Units
No. No. Description PerAssy.

1 402857 HARNESS - INK/AQUA GUAKT ......ooiiiiiiiiieeeiiie ettt ettt e st e et ene e e sneeeeas 1

2 402830 HARNESS - Chain DEIVEIY ..c.ueiiiieieieeiie ettt ettt sttt sttt st sbe e n e sbe e e b e naeeeans 1

3 402856 HARNESS - CONLrOl BOX/CD .....cocueiiuiiiitieiieeitie sttt ettt sttt et sae e e nbeesaeeenns 1

4 402870 HARNESS - GUAIM ...eeiiiiieiiiieeeiiee et eeeee st e e e et e e seeeeasaeeeeanteeesnneeeeseeeeanseeeanneeeasaeeeanseeeanseeesnsenenn 1

5 402846 HARNESS - J8 10 P21 @Nd P22 ........oiiiiie ettt e et e et e e snee e s s e e e nnte e e snnaeessaeean 1

6 402846 HARNESS - Imp. GUArd (8915 ONIY) ....eiiiiiiiiiiiiieiie ettt ettt e nes 1

7 253475  SWITCH =StOP ..eeeeeuiieieiiieiitieeestieeeetetessteeessteeesssteeessseeesseeeaasteeaasseeesnsaeeaasseesanseeesnseeeanseeesnnennesssenenn 1

8 253474  SWITCH - StOP, ACHVALON ......eiiiiiiiie ittt ettt ettt b e s ae e e b sane e sbeeeaneeees 1

9 253953 SWITCH - Drive & Pump, Hluminated ROCKET .........coiiiiiiiiieieeee e 1
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Base Frames and Hardware
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Base Frames and Hardware
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Base Frames and Hardware

Index Part Figure 51 Units
No. No. Description PerAssy.

* 403640 BASE ASSEMBLY - Complete with Motor, Pump, Compressor etc. 8920 only) (not shown) ................ 1

* 403610 BASE ASSEMBLY - Complete with Motor, Pump, Compressor etc. (8915 only) (not shown) ............... 1

1 011426 BASE ASSEMBLY -WEIAEA .....c.ooiuiiiiiiiiiiei ittt sne e re e 1

2 101913 SCREW - Set, 1/2-20 X 2.000 ...ooiiiiiiiiiiiee et e e et e e e e st e e e e s s te e e e e e seteeeeaeeaanssaeeaeesanseeeeeeaannseeens 2

3 021095  NUT = /2520 ..eeeeee ettt ettt e e e ettt e e e sttt e e e e e saeeeaaeaasssaeeeeeaansbeeeaeesasseaeeaesansssaeeeeansntnnaeeesnn 2

4 111070  SCREW - 1/4-28 X /16 ...ctiieiietieeiete ettt et b e bttt n et nn e nne e 4

5 (O 72 I 1 1 SRR 3

6 001845  NUT = B/8-24 ...ttt ettt e e e st e e e e e ettt e e e e s aete e e e e e nsbaeeaeeaansaeeeeesansstaeeeeesnnsaeeeanann 3

7 400613 BRACKET ASSEMBLY - SUPPOIt, COVET ....oviiiiiiiiiieiirie ettt sr e nee e 2

8 00 B €N = SRR 2
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Feed Table and Feed Adjusting Mechanism

FIGURE 52
Feed Table and Feed Adjusting Mechanism
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Feed Table and Feed Adjusting Mechanism

Index Part Figure 52 Units
No. No. Description Per Assy.
1 403630 FEEDTABLEASSEMBLY ...ttt ettt sttt s ene s 1
2 011431 SUPPORT GUIDE - O.S. .. .ottt ettt st st b e r e e n e nre s 1
3 011432 SUPPORT GUIDE - N.O.S. ..o s 1
4 072029 TRUCK -FEEATADIE ...t sb e e 4
5 001690  SCREW = 10-32 X 5/16 .....oueeieiieeiteeie sttt sttt st st st en e sn e nne s 2
6 073473 BRACKET = THIP 1ttt e bbb 2
7 111073 SCREW = 1/4-28 X 5/8 ...ttt ettt sttt r e n e nne e e e e nne s 12
8 150085  NUT - 1/4-28 ...ttt ettt e e ettt st b s e e bt e e e e bt e s e e bt et e ene e e e sreeneseeenne s 12
9 011052 CHANNEL ASSEMBLY - N.O.S. oo s 1
10 011051  CHANNELASSEMBLY -O.S. ... ettt st sttt r e en e n e e e s 1
11 010080 PANEL - CoVEr & MOTOr MOUNT .......eeiiiiiiiiiiiie ittt et e b e st e e saneas 1
12 016327  SCREW - Shoulder, 10-32 ..ot e 4
13 016060  SCREW - 10-32 X 3/8 ...ttt sttt sttt sr e s b bbb e r e b e sn e eaeenne s 4
14 087266 GUIDE ASSEMBLY -N.O.S. (with MicroLateral) .........cccccmiiiiiieniiienenee e 1
15 072069 GUIDEASSEMBLY -0.S. ...ttt ettt st ne e er e n e nn e 1
16 072024  CHAIN-Table AdUSTING, O.S. ..ottt nre s 1
17 072037 CHAIN-Table Adjusting, N.O.S. ... s 1
18 071576 [ 1V - T (=] PP P PP PRPSPPPR 1
19 072063 BRACKET- GUIdE SCreW BEAING .....cccui ittt s e 2
20 111089  SCREW = 5/16-24 X 5/8 .....oouiiiiiiiitiic e e 4
21 001048 RING -Retaining, 483 LD. ......cooiii e e 2
22 013947 SPROCKETASSEMBLY -Table AQJUSING ...cveitierieiiiiieienit ettt 2
23 001980 PIN-Roll, .1350.D. X .640 O.A.L. ..ccoiiiiiii s 2
24 011077 BRACKETASSEMBLY -N.O.S. ...ttt 1
25 072076 SCREW ASSEMBLY -Feed Table GUIAE .........ccveiiiiieiiiiest et 4
26 000024 PIN-Taper, 176 O.D. X 1.141 O.ALL. ..o 4
27 *072044 SPROCKET - 15 TOON ...ttt sn e nre s 4
28 *072066 SCREW = GUIE ...ttt r e bt eb e sae e sb e e see e b e nbe e renanenneea 4
29 100119  RING-Retaining, .815 LD, ....cciiiiiiiiiic 8
30 072064 BEARING - GUIGE SCIEW .....coiuiiiiiiiiriieiteeie sttt sttt st et sbe e b r e ebeesneeaeenne s 4
31 084473  BEARING - GUIAE SCIEW .....coiviiiiiiiiiiieitiiie sttt ettt st sr e st sb et sr et nb e b s e n e e e nne s 4
32 011076  BRACKET ASSEMBLY - O.S. ..ottt st st st 1
33 001095 RING - Retaining, .245 L.D. ....oo i e e 2
34 017595 CRANKASSEMBLY
35 017594 CRANK ARM ..ttt ettt a e et e e s e s e e e s bt e n e s e e e reee e e neereenne s
36 072052 LOCK = SPIING wetiiiie ittt st b e e e e s e e s e e saeesaneenes
37 011371 HANDLE ..o,
38 196244 SCREW - Special, 10-32 X 1.000 O.A.L. ...oooiiiiiiiiieseeeeseee et s 2
39 039642 RING - Vinyl, .1551.D. X .295 O.D. X .075 ...oooiiitiirierieienit ettt 2
40 150087  NUT - 5/16-24 ..o e e s s b sr e 1
41 400584 BAR ..ot h et a e et e e e a e e b e n e Rt b e et e r e er e e n e e nne s 1
42 001542  SCREW = PRIIlIDS ..ottt sttt ettt st sn et sb et b et b e nn e e nne s 1
43 196999  SPACER ... e e 1
44 014751 SCREW ..ottt b et b e et et e et sb e s s bt et e bt e e nn e e nne s 1
45 150083 NUT ...ttt b et a e et et e s a e s ae e eh e e e e e bt e e s e e b e e s st eb e e st eae e st e anenaeeaneneenenenrenenenreaas 1

*Not Procurable Separately
Supply ltems

9122 - 11"x17" Paper Support Boards, 12 per carton
9123 - 8-1/2"x11", 14" Paper Support Boards 12 per carton
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Table Raising Mechanism
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Table Raising Mechanism
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Table Raising Mechanism

Index Part Figure 53 Units
No. No. Description Per Assy.
1 076607 MITERANDWORMGEARASSEMBLY .....oooiiiiiiiiiie ettt e et e e e e et e e e e e e enaeeeaeann 1
2 100966  PIN - Spiral, .182 O.D. X .822 O.A.L. ..ocvoueuiieciceceeeeee ettt ettt 1
3 F081B07  GEAR oottt ettt ettt ettt a ettt a et et et et e ettt ean et aeaene s 1
4 001920  PIN -Taper, .149 0.D. X.786 O.A.L. ..cccuruiieieerceieeeeeteteee ettt et 1
5 *072569 GEAR = WO oottt ettt e e ettt e e e e e et e e e e e e eaba e e e e e saaaaeeeeseasnsaeeaeeannseeeeseanranens 1
B 072574 SHAFT oottt ettt ettt ettt e et bese e et et e b e e ee et et e s e et e b e s e s et et et e ae st et et e s st s ae e s 1
7 072570 BRACKET - Miter @and WOIM .....cooiiiieiiie ettt ettt e et e e e e e e eaaae e e e e e e nnaeeaaens 1
8 072575  SCREW = 1/4-28 ...ocoviiieeeeeeeee ettt ettt et b et b bttt es bt se e st et ese s s st s 2
9 001555 SCREW = 10-32 X 1/2 oottt ettt ettt ettt en et s st et se s s bt e s s tesesn e s 6
10 024248  NUT = 10-32 ...ttt ettt ettt ettt et ee st b e st et e se s es et ebeasssetebesn s e tesessaseseseseanes 6
11 072599 BEARING ASSEMBLY .....eeitiiiiiii ettt e e e e et e e e e e et e e e e e eetaeeeaeeessntaeeeeesansreneaeann 2
13 403634 SHAFT ASSEMBLY - Table RaISING -...eicueeeiiieeeeiiieeieeesiiee e ie et e et e e seee e s e e e nneeeesneeeesnneeean 1
14 149385  PIN-Spiral, .152 0.D. X 1.250 O.A.L. woueioieereeieeeieeetieeeee ettt aeae s 1
15 080836  GEAR ..ottt ettt ettt bttt ettt ettt b et ettt s sttt e et ettt esn s s s eseae s 1
16 001936  PIN - Taper, 1.250 O.A.L. c.ooooiiiceieieeeeetetee ettt et en et seseas s s seae s 2
17 %072041  SPROCKET ...ooiiiitcteeeeeetet ettt ettt ettt et s e et et esess ettt ese s et esesess s etesess s ssebetesnenesesesnanns 2
18 *0T7150  SHAFT oottt ettt ettt ettt et s e e st e s e s s et et et e s e st ebesese s et esese s es et et ean st sesnanns 1
19 072035 CHAIN ASSEMBLY - Table RAISING .....ueeeiiiieeiiiieiieeesiieeeeiee e seee et e e seee e s e e sneeeesneeeesneeeeenns 2
20 071576 LI LA | S 1Y F= 1 (Y SRS 1
21 072077  WEIGHTASSEMBLY ...ttt e e e ettt e e e e et e e e e e e eaabeeeeeesassaseeeesessnsaeeaeesansreneaaann 2
22 194835  HOOK ..ottt ettt ettt ettt ettt et ettt ettt seae ettt e te et et et ete s esete s e et et sesn s anenes 1

*Not Procurable Separately
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Drive Motor

FIGURE 54
Drive Motor
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Drive Motor

Index Part Figure 54 Units
No. No. Description PerAssy.
1 402844 D.C.MOTORBCORD ASM. ..ottt ettt ettt bbb e bt et e b et eneenne e e see e 1
1A 083822 BRUSH - Leeson Electric THP (Not lllustrated) ..........cccoeiieeiiiiieiiee e 2
1 083389 MOTOR - Drive, T80 V DC .....ocuiieieieeieeeieee ettt s e et ere s 1
2 LI I I T N U USSP SURSURI 3
3 014751 WASHER ...ttt ettt b et b e e e e bt e a b e eb e em st ehe e bt e st e reeeaeeseeemeesaeaneesbeentenaeans 3
4 083394 PIVOTPIN ...ttt sttt b et r e b e et b e e se et e e e e e e e e e et aeen e aesaeerenres 1
5 0017683 WASHER ...ttt b et b et b et b e bt eh e e et e ae e eaeeaeesee e e e sbeenbesbeennenneens 4
6 TOTBB  SCREW ..ottt ettt a ettt e e et et e s et et e s Rt et e sh e e b e eheem b e eheenbeeheenbeeme e bt emeeneeaneesaeenees 4
7 025128 PULLEY ..ttt ettt ettt ettt e ettt e et et e s et et e s et e eeeh e e eeeaeemeeemeeeeemeeaaeemeeeneeneesneeneesneensenneens 1
8 083393  PLATE - MOTOr MOUNTING .....teeeeeiittee ettt e et e e e e e e e e e e e aabne e e e e s e aaneeeeeeean 1
9 001528  SETSCREW ...ttt ettt ettt ettt st st e bt e st e bt e st e ekt ea e e ebeem et ehe e et eaeeaeesaeeseeameeseesneesbeensenaeans 1
10 T0T203  SCREW ...ttt et bt a e et h et f bt e et oh et e eh e e bt ehe e bt eh e e bt ehe e bt eae e st eneesneeanes 2
11 TOBB47  WASHER ...ttt ettt e et bt e e e bt e st e eb e e m bt ebeea bt eheen b e eae e teeneenneeneennenaees 2
12 111074 SCREW ...ttt ettt ettt et e e a e et e s et et e she et e sh e et e eheem b e eheen bt ehe e bt eme e bt emeenneeneesaeeneas 4
13 083392 PLATE = SPACET .....eiutieutitieitieteete ettt ettt et sttt bbbttt eb e e eh e bt eh e e bt e aseebeeatesaeetesaeetesae e benanen 1
14 402845 CORD - DIVE IMOOF ..ottt ettt st e e e st e e e bt e se et e eneeebe e e e eneeneenes 1
15 400093  LABEL - DFVE ...oveiiieieiieeeceies ettt sttt r e e b e e e e n e r e nne 1
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Compressor Assembly

FIGURE 55
Compressor Assembly
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Compressor Assembly

Index Part Figure 55 Units
No. No. Description PerAssy.
1 054479  BELT = COMPIESSOL ....eeiiiiiieaiiieeitee ettt et et e as e e e bt e s st e e be e e e aa bt e e e s eeesne e e e aabe e e eanreesnneeeanbeenanne 1
2 403092 PULLEY ASSEMBLY = IMOOF .....oiitiiiiieitieeiteestie st estte sttt sttt ste b e ssbe e saeesateesbeasnseenbessnteenneesanes 1
3 001523 SCREW - Set Cup Point, 5/16-18 X 3/8 (W/KEY) .....eeeriiiiiieiiirie ettt 1
4 014183 BOLT - Motor Mounting, 5/16-18 X 5/8 ........ccciiiiiiiei e 8
5 014784 WASHER - .328 [.D. RUDDET ...ttt sttt sttt e st nee s 4
6 025496  INUT PLATE ...ttt et b et b et e bt e s e b e e s an e sb e e e n e e s be s sereeneenane s 2
7 402145 MOTORASSEMBLY - PUMP ittt sttt st sttt st e be e st e nb e s nteenaeesanas 1
8 402158  CORD = IMOOF «..eeeiittie ettt ettt et e ettt sae et e s bt e e e a bt e e eae e e e s b e e e e s be e e aaneeesabeeeenreesanneeesnneeean 1
9 150085  NUT = 1/4-28 ...ttt st b e b e e e bt e s an e en e e s b a e e bt e sre s e r e e snneears 4
10 402522 BASE - PUMP & IMOTOT ..ottt ettt e e b e nnnee s 1
11 072840  GROMMET .....ootiiiiiieite ittt et et e et e et e bt e sttt e steesaee e beeeseeeabeesmeeaaseesabeeaseeemeeebeeanseenbeesnseenseennenan 4
12 072838  INUT PLATE ...ttt ettt et b ettt e b e et e bt e s bt e sse e s ar e e sb e e en e e sbe s sereenreenane s 2
13 010175  SHIELD = BASE ...c.ueeeuiieitiiiieeiee sttt sttt ettt et e bt st s bt e s abe e s he e eabeesbe e e abeesaeesnbeesaeeenbeeseeeenbeenaanan 1
14 111073  SCREW - 1/4-28 X 5/8 ...oei ittt ettt ettt sttt et e e ettt e et e bee s beenaeesnbeesseeeneeenns 1
15 111069  SCREW - 1/4-28 X B/8 ..ottt ettt ettt sttt b e bt be e s be e b e sab e e sbeenaeeenrs 1
16 193810  SLEEVE - GIrOMIMEL ....eeiiiiiiiiiiee ettt ettt s e e e s be e e aab e e eneeesaneeeas 4
17 073661  SLEEVE ...ttt ettt b e st h et h et n e b e s 1
18 196827  KEY - 3/16" X B/168" X 1-1/4" L.ttt ettt sttt st e sbeesane e e 1
19 402293  SHIELD ASSEMBLY ....ooiiiiitiiiiieitie et stee ettt sttt st she e bt sbe e e beesbe e e beesaeeeabeesateenbeesseeenbeeeneesntes 1
20 400092  LABEL = PUMP ..ttt ettt ettt n e 1
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Oil-Less Pump Assembly

FIGURE 56
Oil-Less Pump Assembly
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Oil-Less Pump Assembly

Index Part Figure 56 Units
No. No. Description Per Assy.
1 402301 OIL-LESS PUMP ASSEMBLY (NEW DESIGN) ..cecueeiiiiieiiiiie ettt 1
2 072261  GASKET .ottt ettt sttt ettt ettt ettt s st e e be e e b e s s e s s ebesaes e ssesesseseesen s esensesesseb e s esensese st senseneesens 2
3 072852  BOTTLE .oictiicticicte ettt ettt ettt ettt st s a et st et st ae s b e s s b e se e b e se b et et e e be et ebe et be st ebenre s tenerens 2
4 072161  COVER ..ottt ettt sttt ettt se et e se b et et e se b e sa et e saebe et ebe et ebe st ebesteseetennereneas 1
-- 402300 VANE (NOt HIUSTrAtE) ....eeeiriieeeee ettt e e e nne e nne e e e nnneeeas 4
-- 072920  SHIM (NOt HIUSTFrAIEA) ....eeeeiiii i e e b e s e e e rnnee s 1
7 072826  ELBOW ....ooiictiicteecte ettt sttt et b et ettt se b e e e b et et e a s e beae bt et e e b e be e be st been et e ere e e 2
8 402400  FAN oottt ettt sttt sttt e et b et b et b et be et teeeebe s eaeeaeseeaeReeaeneebeneebeneebe e ebe e se e erenns 1
9 102282  INIPPLE ..ottt ettt bbbt ae et e st e s b e e s e s e s e b ese e b ese b ene et ene e bene et e s et e e erenns 2
10 072265  FILTER ASSEMBLY ...ttt ettt et e e e e sttt e e e e e st e e e e e s ntaeeeaesasssaeeeeeannsteeeeennsaneeas 2
11 072855  FILTER .oiiouiiiiiiieiiteie ettt ettt ettt sttt s et s et e e e b e e s e s ebesses e esesessese s essesass et ensesensesensesesesessenessenis 2
12 016569  CAP = PIASHC ..cveveviietiieeticietes ettt ettt sttt et b e b se b e se st esesbe e sbese et esesbe e esannans 1
13 190398  KEY = 3/16" X 3/16" X 1-8/8" ....oeeitieeeieeteetete sttt sttt st ss s s s s s ans 1
14 403091  PULLEY = PUMPD .ottt ettt sttt ettt bbb se et se st se e be e sbe et esesbe e se s e 1
15 001523  SCREW - Set, 5/16-18 X B/8" ..ottt et e ettt e e e e ettt e e e s et ee e e e s e snntaeeeeesnnneeeas 1
16 073417  ADAPTER = TUDE ...ttt e et e e e e st e e e e et be et e e e e sbeaeeeesanssseeeeeeansneeeas 2
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Air and Vacuum Valve Assembly
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FIGURE 57
Air and Vacuum Valve Assembly
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Air and Vacuum Valve Assembly

Index Part Figure 57 Units
No. No. Description Per Assy.
1 016897 AIR AND VACUUM VALVE ASSEMBLY ..ottt 2
2 013010 PLUG = AIr @Nd VACUUM ...ttt ettt ettt st b e san e sne e sereenneenane s 1
3 080481 SPRING - Compression, .400 O.D. X 2.437 O.A.L. . 1
4 013007 VALVE SPOOL- VaIVE BOGY ......coiiitiriiiitieiintieiete ettt sttt st r e nne e ene e 1
5 013434 VALVE BODY - Air @nd VACUUM ......oiiiiiiiiiitieiietieie ettt sttt 1
6 016898 ST Vol I N =T aTo Y =T D10 o ST P PRI 1
7 001990 PIN - Roll, 131 O.D. X .485 O.A.L. oottt 1
8 021911  WASHER - .578 1.D. X . 875 O.D. ...ttt e 2
9 LS 4 T V1O IR 1N/ o o PSRRI 2
10 076142  VALVE - VACUUM ..ottt ettt ettt ettt b et bbbt eh et ae e bt eae e et eaeenne e 1
11 072257 HOSE - 18.000 O.A.L. ittt ettt et bbbt b e e b bt e ae e bt e ae e b e sae e 3
12 072256 HOSE - 35.000 O.A.L .ottt ettt eb et h et ae et ne e nne e 3
13 017735 KNOB - Air @nd VACUUIM ....cocuiiiiiiiiiiiie ettt st et sae e sen e sbe e e e nnes 2
14 196246 SCREW - DOWEN, 1/4-28 ......oiiiiiieiieieeeee ettt ettt nne e 2
15 039642 RING - VINYl, 135 LD, ciiiiiiiiiieee ettt sr e nn e 1
16 075405 HEADER ASSEMBLY ..ottt b e b et ae e e ne et nae e 1
17 111073 SCREW = 1/4-28 X 5/8 ....eeeiiieiiiiee ettt ettt s et e e ettt e e e s e st et e e e snsbeeeeeeeanbaaeeaeeannnteeeeeesnnnes 2
18 195197 TUBING - 5/16 |.D. X .469 O.D. X 6-3/8 O.A.L. ..ctiiiiiiiiii et 6
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Sprocket Shaft and Paper Guide Assemblies

FIGURE 58
Sprocket Shaft and Paper Guide Assemblies
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Sprocket Shaft and Paper Guide Assemblies

Index Part Figure 58 Units
No. No. Description Per Assy.
1 016290 GUIDE ASSEMBLY = PAPET ...cutiiiiiiiiieitieete ettt sttt r e sn e s s neenane s 2
2 016291 GUIDE ASSEMBLY = UPPEI ..itieiiiieitie ettt sttt sttt sttt st e sbe s s beesaeesnbe e sseesnneeneeas 1
3 016293 GUIDE ASSEMBLY = LOWEK ..ttt s 1
4 041776 SPRING - Tension, .343 0.D. X 1.375 0.A.L. X (047 oot 1
5 001060 RING = REAINING ..ceviiiiiieiie ettt r e s ae e s r e sanesanee e 1
6 111087  SCREW = 5/16-24 X /2.t et 1
7 014784 WASHER - Plain, .328 [.D. X .812 0.D. X .092 ..ottt 1
8 111055  SCREW - 10-32 X 9716 .oiiiiiiiiiiiieiie ettt ettt ettt sttt et s e e te e s bt e bt esae e s beesaeesnbeesseeenneesees 6
9 016376  BEARING ......ooitiiiieete ettt et s et e bt s a et e b e e e e e r e n e s b e ner e r e nren s 2
10 150083  NUT = 1032 ..ttt sttt sttt e b sttt s et e e bt e sae e e beesaeeeab e e saeeeabeesebeenbeesaeeenbeenneeentes 6
11 016374 GEAR - SPrOCKET DIIVE .....eoiiiiiiiiiie ittt ettt e et e sae e e raneeesnneeeeaes 1
12 005620 WASHER - .254 1.D. X .625 O.D. X 1059 ....oiiiiiiiiiiiieriecee ettt 3
13 001731 WASHER - Lock, .256 1.D. X 453 O.D. X .046 .....cccceiiiieiieniitiieesee ettt 3
14 014219 SCREW - Cap, 1/4-20 X 3/4 ....ooeeeeiee ettt 3
15 016511 SPROCKET AND SHAFT ASSEMBLY = DIIVE ....ccciiiiiiiiieceeetie ettt s 1
16 102111 PIN = DIIVE LOK 1ttt ettt ettt ae e bt e s et e st esbeeenbeesbeesneeennee e 2
17 001784 RING - Retaining, .584 1.D. X 037 ...coiiiiiiiiiiie ettt ettt nee s 2
18 014761 WASHER - Plain, .628 [.D. x 1.000 O.D. X .029 .....ccccotiitiiiiiiierrieree e e 2
19 016368 CAM ASSEMBLY = GHPPEN c.vtietieiuieeiteeeiteetee st siee sttt steessee e beeseeebeessteeseesateesbeesaseesbeesnsesnsessns 1
20 014608 BUSHING - .6291.D. x .754 0.D. X .B750.AL. oot 1
21 001046 RING - Retaining, .283 1.D. X .027 .....cociiiiiiiieeieei sttt 1
22 196386  STUD - Cam SUPPOIT ..eeeeiiiiiitiee ittt ettt st e st e e see e e s be e e e st e e e saneeesabeeeeanreesanneeesaneeeas 1
23 111054  SCREW - 10-32 X 1/2 .ttt ettt st sr e 1
24 016542 BEARING - O.S. (Machines w/Doubles Detector SWitCh) ...........coocciiiieeiiiiiiiee e 1
25 014327 SCREW - Flat Head, 10-32 x 1/2 (Mach. w/Doubles Det. SWitCh) .......c.ccccveiiiiiniiiiiieeecieeee 1
28 016429  TAPE - NON TIACKING «.iiiiutteeieeiaiitete ettt e et e e s et e e e e s e et e e e as b e e e e e e s anneneeeeesnreeeeeenan 2
29 014741  WASHER - SPeCial, SPriNG ...eeeiiiiiiiiiieiiiie ettt s e st e s snr e e e e e e anree e e 1
30 081664  PIN - GUIAE PIVOL ...c.eeiiitiieiieiie ettt st e et e bt e s te e s st e sabeesseeenteesseeenseesneean 1
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Gripper Bar and Chain Assemblies

FIGURE 59
Gripper Bar and Chain Assemblies
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Gripper Bar and Chain Assemblies

Index Part Figure 59 Units
No. No. Description Per Assy.
1 016381 CHAIN ASSEMBLY - GrpPPer Bar #471 ..ottt 2
2 196473 LINK ASSEMBLY - Chain Coupler #41 ........oi it 1
3 100976 SCREW - Hex Head, NYIOK 10-32 X 5/16 ....ciiciiiiiiiiieiierie ettt sttt 6
4 016646 GRIPPER BAR ASSEMBLY .....oiiiiiiiiiiietie ettt ettt sttt st b et e e b e sabeenaeeeans 3
5 073934 SPRING - GrPPEI TENSION .cuuiiiitiiiieiiiie ittt ettt ettt ettt e sae e bt esaeesabe e sbeeeareesbeeeneenaee s 1
6 041750 SCREW - ShoUIAEr, 8-32....cciiiiiiiiiieitie ettt ettt b e b e ae e saa e et esaeeenrs 2
7 016644 BAR ASSEMBLY - GFIPPEL .ottt ettt ettt ettt sttt sttt sae et sae e st e saeeeaneesbeeaneennee s 1
8 080218 SPRING - GrPPEI TENSION .uviiiitiiiieiitieitee ettt ettt et sttt e sae e et esaeesabe e sbeeeaseesbeeaseennne s 1
9 001049 RING - Retaining, .227 L.D. X 027 ..oooiiiiiiiiienie ettt sttt s 1
10 196412 TRUCK - Cam FOIOWET ...ttt et ettt st e be e e e nnee s 1
11 016501 CAM  FOLLOWER = GIIPPET .eutieieeiitie sttt ettt sttt sttt sttt e st et ssaeeeabeeseeeeneesaee s 1
12 080564 STUD = Cam FOIOWET .....ceeiiieiiiee ittt e et s e s e e e ne e e snn e e e snneeeas 1
13 014504 RING - Retaining, 146 L.D. X 027 ...ooiiiiiiiieeiie ettt naee s 2
14 014164 SCREW = 8-32 X 7/16 .ottt sttt sttt sttt st bt et b e et e e b snbeenae e st s 5
15 081764 BEARING - GrPPEr Shaft .......oeiiiiiieei e e 2
16 001046 RING - Retaining, .283 L.D. X 027 ...ooiiiiiiiiieeitie ettt saee s 1
17 071585 SHAFT ASSEMBLY = GHPPET ..eeuiiitieiiteeiee sttt eieesiee sttt e sttt st e st esbe e sabeesaeesabe e saeesaseenees 1
18 081762 (TR o o =1 S N - T = PO PP OPPPPTRTPPN 3
19 014576 PIN - Driv-LoK, .093 O.D. X 9/16 ..oiiiiiiiiiiieiie ettt sttt enee e 3
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Idler Shaft Assembly

FIGURE 60
Idler Shaft Assembly
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Idler Shaft Assembly

Index Part Figure 60 Units
No. No. Description PerAssy.

1 150083  NUT - 1082 ..ttt ettt et e et sttt s ht e et e e s ae e e ke e eaeeeab e e saeeembeesebeenbeesaeeenbeenneeenres 4
2 001260  SCREW ...ttt ettt b et b e s a bt s ae e s ae e e ke e e aee e b e e s e b e e bt e sab e e aaeeeabe e sbeeeaneenbeesabeeneenanean 4
3 081528 SCREW - Tension Adjusting, 5/16-18 ........cooiiiiiiii e 2
4 081527 BLOCK - 1dIEF TENSION ....eeieiiiieeeiieeetiee et e e eeeeestee e e teeeesnteeesseeeeteeesaneeeesnseeeanseeeanseeeanneeeanseeenne 2
5 001840  NUT = 5/18-18 ..ttt ettt ettt ettt st h e e e bt e s bt e e bt e sbe e et e e eaeeeab e e saeeeabeesbeeenneenanean 2
6 081623 RETAINER = SPFNQG ..ot s s 2
7 081836 SPRING - Compression, .750 O.D. x 1.500 O.A.L. X 156 ...ooeeiiiiiiiie e 2
8 190157 SPACER - [dIEF TENSION ....eiiiiiiieiciiie et e ette e ettt e et e e st e e st eesneeessneeeesnteeesseeesneeeeanseeeannneesnneeenn 2
9 016397 LEVER - Tension, N.O.S. ..ttt e et e e e et e e e e st re e e e s e snneaeeaeesnnaeeaaenan 1
10 001076 RING - Retaining, .815 1.D. X .044 ..ot b 2
11 LS L0 o AV @ N B (¥ o E PRSPPSO 2
12 016398 LEVER - TenSIioN, O.S ... ettt re e e e e e e e e eaaaeaeeeeeeeesasaasnnnssnsnrnnnnnes 1
13 001784 RING - Retaining, .559 [.D. X .037 . ...ooiiiiieiit ettt sttt st sb e sbe e nae e nane s 7
14 014761 WASHER - Plain, .628 1.D. x 1.000 O.D. X .029 .....cccciiiiiiiieriieeiee ettt 7
15 016393 SPROCKETASSEMBLY ....ooiiiiitiiiie ettt ettt et ettt be e sabe e sbe e s abe e sb e e s aseebeesabeenneesaneas 1
16 001420 BUSHING - .629 1.D. x .754 O.D. X 1.000 O.A.L. ..ooiitiiiiiiiiiieeieeee e 1
17 150080  NUT = B-32 ...eiiiiiiitii ittt bttt st h e bt b e et e eebe e s et e e sae e sabe e she e e aee e bt e eabeebeesabeenbeesabeesbeesnneeees 2
18 016507  HUBASSEMBLY ...ttt ettt sttt sttt st e b e et e b e e st e e bt e sabe e saeeeabeesbeeenbeenbeeanbeenneesnneas 1
19 014247 SCREW - Set, 10-32 X 1/4 oottt ettt et b e s e neenaee s 1
20 016502 ARM - ROIEE GUITE ..coeiieieiiee ettt et e e et e e e e s et e e e e e st e e e e e e snsbeeeaeesannneaeeeeasnnseeeeaesnn 1
21 101947 SCREW - Flat Head, 6-32 X 1-1/8 ...ccciiiiiiiiiitie ettt sttt sttt s ns 2
22 016504 CAMASSEMBLY - REIEASE .....eeeeueeieieieeeiiieeeiie e see et e e ettt e st e e seee e sneeeessaeeeenseeesnnneeansenenanes 1
23 018676 D] RSP SPRR 1
24 016447  SHAFT = TAIET ..ottt et h e et e e she e et e e eae e et e e saeeeabeesbeeenneennne s 1
25 016391  ROLLERASSEMBLY ...ttt ettt ettt sttt b e st nbe e sab e e sbeesae e et e e saeeeaneesbeeenneennae s 1
26 0168549  TIEBAR .ottt s bt bt e et e e bt e et e e bt e e e b e e eR et et e nhe e e beenbe e snbeenneenane s 1
27 001094 RING - Retaining, .394 [.D. X (044 ...ttt st e e e e e e e e ntee e snneee e snneeenraeennns 2
28 081553  SCREW - DOWEI, 1/4-28 ...ttt sttt a e st be e et e b e s b e e nbe e sabeenneesane s 2
29 190220 SPRING - COMPIESSION ....oeiiiiiiiiitiee ettt ettt ss e ase e e et e e e s nr e e s ne e e e anr e e e snneesneeens 1
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Back Jogger Mechanism - Part |

FIGURE 61
Back Jogger Mechanism - Part |
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Back Jogger Mechanism - Part |

Index Part Figure 61 Units
No. No. Description Per Assy.
1 100731 BUSHING - Flanged Nylon, .501 I.D. x .562 O.D. X .078 ....ccceooiriiiiriireeeneeeeeee e 2
2 016299 HOUSING - BaCK JOGGET . .eeiuuiiiiiiiiiieiiie sttt ettt ettt sttt st she e et e sbe e bt esbe e s beesae e st e e saeeenneenees 1
3 084406  TIE BAR ... .ottt sttt h ettt h e bt e s ae e b e Rt e e be e sh et et e ehe e e be e he e eabe e saeeeaneeres 1
4 193601 SCREW - ShOUIEr, B5/16-24 .......ooiiuiiiiieiieeit ettt sttt ettt sae e sab e e saeesanee e 2
5 (Ol IS o Y o L PRSP RPN 2
6 001776 RING - Retaining, .273 1.D. X 027 ....ooiiiiiiiitiiiieeie ettt b 4
7 016430 ROLLER - REAI .ttt sttt ae ettt s he e et e sb et et e e ebe e s abeesaeesabeesaeeeaneenees 1
8 196399 ROLLER - RACK, UPPET .ottt ettt ettt sttt st sae e s an e beesaneeneeaa 1
9 211052 SCREW - 10-32 X 3/8 .iiiiiiiiiiiieiee ettt ettt sttt st b e et b e s bt be e st e e nbe e sab e e beenneeenrs 4
10 016421 RACK ASSEMBLY = JOQOE . .tiiiitieiieiiiteitie ettt sttt sttt be e st sb e s aeeebe e sabeenbeesaneesbeesneeenrs 1
11 014808  NUT = 10-32 ittt ettt bt b et bt e be e o st e e sae e ea b e e s bt e eabeeeb e e eabeeabeesabeenaeesabeesaeeenneenees 2
12 081107  CLIP = SPIING et s e a e s s r e sae e 2
13 050621 SPRING - Tension, .218 O.D. X 1.218 O.A.L. .ottt 2
14 o TINSEL - 13" FiniShed TO 10-5/8".....cooiiiieie ittt sttt 1
15 111054  SCREW - 10-32 X 1/2 ittt sttt st b ettt ae e st e sbe e sane e s beeenneebeeaa 2
16 100960  CLAMP = /4 oottt a e e i bt b e e e et e be e et e e ae e sab e e saeeeaneesbeeeaneebeeaa 1
17 016514  SHAFT ASSEMBLY = JOQOET -.ciutiiiieiiiieitie it tee sttt sttt st et e s st sae e e abe e sbeeeneesae e snbeesaeeenrs 1
18 000009 PIN - Taper, .110 O.D. X 750 O.A.L. oottt e 1
19 100521 PIN - Taper, .156 O.D. X 1.375 O.A.L. oot 1
20 100969 RING - Retaining, .447 1.D. X 087 .ottt sttt st saeesne e e 3
21 196397 BUSHING - Special FIange ..o e s 2
22 101938 RING - Retaining, BOWET.........ooiiiiiiiiiiie ettt st et b e saeesnee e 2

***Supply Iltem Number 0670 (2 rolls = 12 yds. or 10.9 M each)
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Back Jogger Mechanism - Part Il

FIGURE 62
Back Jogger Mechanism - Part Il

124 8915/8920 Parts Catalog



Back Jogger Mechanism - Part Il

Index Part Figure 62 Units
No. No. Description Per Assy.
1 014510 RING - Retaining, 483 1.D. X 044 ..ot 1
2 081789 WASHER - Plain, .630 I.D. x 1.000 O.D. X .0684 ......ceooiiiiiieiieeeeiee e 1
3 016376 BEARING - Sprocket Shaft ... 1
4 111054  SCREW - 10-32 X 1/2 ettt ettt bbbt ae e s ab e e sae e ean e e beeeaneeneeaa 5
5 150083  NUT = 10-32 L.ttt ettt ettt e s a et e b e e sae e e b e e e aee e be e sabeeae e sabeesaeeeaneesbeeenneebeeaas 5
6 402900 LEVER & PAD ASSEMBLY ..ottt ittt sttt sttt st st bttt sbe e s beesae e st e saeesnneenaes 1
7 054350  ROLLER ...ttt bbbt a e bt he e b e bt e et he e b e e bt e nae e e bt e naneenres 1
8 001049 RING - Retaining. .277 1.D. X 027 ....ooiiiiiiiitie ettt s 1
9 402955  GEAR ASSEMBLY ...ttt sttt sttt bttt bttt nb et b e e e ae e e b e naeeeaneeees 1
10 081597 PAD = FFICHON ..ttt s sr e e e n e snr e e s nnn e e e are e e e 1
11 149319 PIN - Spiral, 3/16 0.D. X 1/2 O.A.L. oottt e 1
12 017582 KNOB ASSEMBLY - Back Jogger AUStING ........cccocoiiiiiiiiiiiicie e 1
13 016574 WASHER - .3151.D. X .887 O.D. X .047 ..ottt 1
14 016933  KNOB - BACK JOGQET .. .eeiiiiiiiiiiee ittt ettt ettt e e st st e e bt e s ann e e e sane e e ebeeesnneeesnneeeas 1
15 016494  LINK ASSEMBLY = DIV ..ueeiitiiiiieiiie ittt ettt sttt sttt st s st b e bt be e s beenae e sabe e sbeesnneenees 1
16 196405 SPRING - Tension. 15/32 O.D. X 2-7/8 O.A.L. oo e 2
17 001472 BUSHING - .3151.D. X .439 O.D. X 250 ...iicieiiiiiienieeeiee ettt ettt st s s 2
18 001095 RING - Retaining, .245 1.D. X 027 ....ooiiiiiiiitii ettt bbb 2
19 026472 CAM CRANK ASSEMBLY ...ttt ettt b et ettt e b st e sbe e san e e sbeeeaeeenrs 1
20 001956 PIN - Taper, .157 O.D. X 1.000 O.A.L. .ottt sttt s 1
21 016441  BEARING ASSEMBLY ..ottt sttt sttt et s e et s b e bt e nbe e s beesaeesnbeesaeeenneenees 1
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Dolly Table Crank Assembly
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FIGURE 63
Dolly Table Crank Assembly
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Dolly Table Crank Assembly

Index Part Figure 63 Units
No. No. Description Per Assy.
1 017714 CRANK ASSEMBLY - Table RAISE .......oiitiiiiiiiiiiieeiie ettt 1
2 017715 HANDLE - Crank ASSEMDIY ......couiiiiiiiieiieeie ettt neenaee s 1
3 003042 SPRING LOCK - Crank HandIE ...........coiiiiiiiiiieieeie ettt s 1
4 194835 HOOK - Chain WEIght ......coiiiiiiiie ettt a e s e be e sae e e 2
5 072035  CHAINASSEMBLY ....oiiiiiiitieitit ettt ettt ettt b e e e e b e st e e bt e sa bt e aheeeane e sb e e e s e e abeesabeenneenanees 2
6 071576  LINK - Chain COUPIEE ...ttt ettt ettt ettt et sb et esae e et e e saeeeabeessreenneennne s 1
7 001054  WASHER ...ttt ettt e sttt e s et et e s bt et e e bt e m e e eteem e e eaeem e e eae e et emeeaeeemeeseeameesaeentesaeensenaeans 2
8 072036 TABLE CONNEGTOR ....cootiiitiiitieitie ettt ettt sttt s n e sae et e s ae e et e e saneeabeeseneeneennne s 1
9 403632 SHAFT ASSEMBLY - Table RaiSe Crank .........ccceeiiiiiieiiieiee et s 1
10 000014 PIN - Taper, .146 O.D. X 1.127 O.A.L. oottt e 2
11 001983 PIN - ROIl, 167 O.D. X 1.015 O.A.L. ettt 1
12 016410 MOUNT ASSEMBLY - GEAI PAWI .......eiiiiiiiiiiiieieeeee ettt ettt ne e s 1
13 014504 RING - Retaining, .095 X L.D. X .01 ..ottt 1
14 018720 SPRING - PAWI PrESSUIE ......uiiiiiiiiiiitii ettt ettt et st et e be e 1
15 016412 GEARASSEMBLY - Crank Saft ......ccouiiiiiiiieiieeieeiee sttt s ne b n e saeesane e 1
16 101281  PIN - Drive Lock, .250 O.D. X 750 O.A.L. ..ttt 1
17 196397 BUSHING - SPeCial FIANGE .....eeiiiiiiiiiiiii ettt ettt et 2
18 101938 RING - Retaining, BOWE .........c.oiiiiiieiiii e s e seee e e st e e s nee e e nneeeeanteeeenneesnneeean 2
19 016399  WEIGHT ASSEMBLY ..ottt ettt ettt b e st sbe e ear e e sb e sn e e b e e anbeenneenane s 2
20 400579 GUARD - Chain, N.O.S. .. ittt e e e ee e et e e st e e e ssee e e nneeeesnseeeeseeeenneeeenneeeenn 1
21 400578 GUARD - Chain, O.S. (NOt illUSTrated) .......ccceieiieeiiiiiie et 1
22 101165 SCREW = 10 X 5/8 ..ttt ettt ra et b e e e e bt e s et e e bt e sa et e ne e sae e e beennneeans 4
P2 Tl I 01T T 1O I B 2 S 1
24 400644 HUBASSEMBLY .....ooiiiiiiiitiiiet ettt et st te st e tesae e bt sa e e beeaeeeaeemeeeaeemeeeaeeneeaneeaeesaeeaeesneeneennean 1

**If (old design) spacer 196396 is present, both 197038 and 400644 are used as replacements for spacer.
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Dolly Table Control

FIGURE 64
Dolly Table Control
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Dolly Table Control

Index Part Figure 64 Units
No. No. Description Per Assy.
1 016416  SUPPORT = WOIM GBI .....eiiiiieeiiiie ettt ettt et et e s se e e sne e e e aab e e e eanneesaneeeas 1
2 001432 BEARING - .504 [.D. X .629 O.D. X 500 ...cciiiiiiiiiiiiieiee ettt 1
3 196398 BEARING - FIANQEA ........ooiiiii e 1
4 081553  SCREW - DOWEI, 1/4-28 ..ottt sttt et b et be et e b e san e e sbeeeaneennes 2
5 016418  SHAFT ASSEMBLY - WOIM GA .....ceiuviitiieiiietieiteetee st stee sttt et seesbeeseneesseesaeeesbeesaneenns 1
6 001920 PIN - Taper, 149 O.D. X 750 .ttt sttt neesaee s 1
7 001981 PIN - ROIl; .199 O.D. X .827 ittt ettt sttt b et sae e eabe e seeeeneenaee s 1
8 081609 PIN = HANAIE LOCK ...ttt s e e s e e s e snn e e s nnne e e e 1
9 016481 SHAFT ASSEMBLY - Table Control RatChet .........ccccoiiiiiiiiiieiii e 1
10 001978 PIN - ROIl, (135 O.D. X 765 ...ttt ettt ettt seeeeneenaee s 1
11 001095 RING - Retaining, .245 [.D. X 027 .ottt e e e e e e e e e e e e e e e nnneeens 1
12 081575  LEVER = LOCKING ...coiiiiiii it s 1
13 016521 LEVER - Table CONMIOL.......coiiiiiiiiiie ettt ettt st be e st saeeenns 1
14 021369 SPRING - Tension, .250 0.D. x 1.062 O.A.L. X .033 ..ccciiiiiiiiiieiee e 1
15 014248  NUT - LOCK , 10-32 ...ttt sttt ettt sttt s e e e e s bt e st e e be e s beesbeesabeesaeesaneenees 2
16 081604 RATCHET - Control Lever HOIAING .......cooeiiiiiiiiiieeee ettt 1
17 196403 SPACER ...ttt bbb e e he e na bt e nbeenae e e beesaeeeree e 2
18 111058  SCREW - 10-32 X 7/8 .eeiiiiiiiii ettt sttt ettt bt st e e s et e ae e sate e sbeesaee e beesneeennee e 2
19 001552  SCREW - 8-32 X 3/8 ..eiiiiiiitiiiiieriie ettt ettt sttt st sa e s ab e s b e e eae e e b e e sateebe e sabeebeesaeeebeenaneenns 1
20 016921 KINOB = BIOWN ...cutiieiieeitit ettt sttt ettt et sb et e bt st e e sae e s abe e s bt e eabe e be e s abeebeesabeenbeesabeesaeeenneenees 1
21 001047 RING - Retaining, .340 L.D. X 027 ....ooiiiiiieitii ettt s 1
22 001755 WASHER - .3851.D. X .625 O.D. X .047 ..ottt s 1
23 014461 RING - Retaining Bowed, .526 [.D. X .037 ......cooiiiiiiiiiie s 1
24 196402 BUSHING - FIANGE ... ittt ettt st ae e sab e e sbeesan e e b e e saeesanee e 1
25 016477 MOUNT - RatChet PaWl ......coouiiiiiiiii ettt bbb e 1
26 014639 BEARING - .504 1.D. X .629 O.D. X .307 ..eoiiieiiieriieiieeiee ettt s 1
27 081833  SPRING - PaWl TENSION .....eiiitiiiitieiee ettt ettt sttt st ettt he e e e b e e beesbeesabeesbeesabeebeesaneennes 1
28 081567 PAWL - RatChet HOIJING ......oooiiiiiiieeei et 1
29 001049 RING - Retaining, .227 1.D. X 027 ....ooiiiiiiiitiiiiieee ettt st st 1
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Paper Guide Assemblies

FIGURE 65
Paper Guide Assemblies
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Paper Guide Assemblies

Index Part Figure 65 Units
No. No. Description Per Assy.
1 195401  BUSHING = FIANGE .....oieii et 2
2 101023 RING - Self Locking, PUSh-On .827 1.D. ....cccuiiiiiiieii ettt 2
3 016450  KINOB - 1/4-28 ...ttt sttt st e s he e e bt e b et et e e be e sabeesbeesabeesbeeeaneeees 2
4 016462 JOGGER ASSEMBLY - N.O.S. oottt a e st 1
5 016461 JOGGER ASSEMBLY - .S, .ottt ettt e e b et e e bt st e e naeeenns 1
6 (O LSy I = = N U SPRROPR R 1
7 081553  SCREW - DOWEI, 1/4-28 ..ottt ettt b et be e s be e bt e san e e saeeeaneennes 1
8 (O LT E T TS | Y e PRSP RPTOPRRTPON 1
9 001094 RING - Retaining, .394 1.D. X 044 ..ottt e 1
10 014712 WASHER - Plain, .515 1.D. x .750 O.D. X .029 . ...oiiiiiiiiiiit et 1
11 196443 SPRING - Compression, 3/64 1.D. x 2.000 O.A.L. .oooiiiioiieee e 1
12 196397 BUSHING - FIANGEU...... oo e 2
13 101938 RING - Retaining, BOWEM.........ooiuiiiiiiiiiieeiee ettt st sbe e se e b e saeesanee e 2
14 196444 SPRING - Compression, .382 I.D. X 1-5/32 O.A.L. oot 1
15 001080 RING - Retaining, .302 1.D. X 037 ..coiiiiiiiiie ittt sttt ettt ees 1
16 001771 WASHER - Plain, .385.D. x .875 0.D. X .059 ..ccoiiiiiiiiiiiieiie e 2
17 016471  LEVER ASSEMBLY ...ttt sttt sttt st b e et e b e st e be e sabeesbe e sabeebeesaeeenrs 1
18 016470 ROLLER ASSEMBLY ...ttt sttt ettt st e ettt et e e b e s abeenbeesabeebeeeneeents 1
19 001095 RING - Retaining, .245 1.D. X 027 ....ooiiiiiiiitii ettt 1
20 TOBA53  SHAF T ittt et b e bt ebe e sh bt ekt e she e ekt eeate e b e e sa b e e ae e ehbe e eheeeateenbeeeaneereeaa 1
21 001060 RING - Retaining, .208 1.D. X .027 .....ccoiiiiiitiiiieeie ettt s enns 2
22 016458 SUPPORT ASSEMBLY - PiIVOL ....oiiiiiiiitieie ettt st et 1
23 111052  SCREW - 10-32 X 3/8 ...eiiiiiiiiieitieiiie ettt sttt sttt st b et b e st e bt e sabe e sbeesaneesbeesaneenbeean 2
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Chain Delivery Frame Assemblies
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Chain Delivery Frame Assemblies
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Chain Delivery Frame Assemblies

Index Part Figure 66 Units
No. No. Description Per Assy.
1 402916  FRAME - C.D., N.O.S ..ottt es e e e e s s e s s s s enen s s s enenen s s s ananen s s s ananenanas 1
2 402915 FRAME - C.D., O.5. oot ettt ettt ettt nnnnn 1
8 402917 BRACKET = LAICH ...eouieieiecececececececececececteecaceceeactcaeaesessasseseaessasasassessssassssesesesssssssesesesssssssesesesesssnseses 2
4 402918  PLATE = LATCH .ottt ettt ettt ettt s n ettt s s e st se s nnaes 2
5 402919 STUD .ottt e e ae e sa s ae s sessssaeasassssssessaessasasasseanssasssssaessasananssaeaesessseteteseseanenteees 4
B8 111071 SCREW = 1/4-28 X 1/2 oot eee e sesaea e sasass s sssasssssssssasasssssssssssssssssssasssasananens 4
7 180085  NUT oottt ettt ceeeeectetcteseasaeaeaesesessseaesesssesssssesssssssssssesesesesssssesesesssssesesesesssssssesesesssssnsnsesesnsnsnseses 8
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Safety Screens and Back Stop - Part |

FIGURE 67
Safety Screens and Back Stop - Part |
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Safety Screens and Back Stop - Part |

Index Part Figure 67 Units
No. No. Description PerAssy.
1 403650 GUARD = CD VEIHICAI ...cuviiiiiiitieiiee ettt sttt sen e e n e st sne e nans 1
2 403648 SHAFT - CD €Cam = GUANT .....c..ueiiieeiiieitie ettt sttt st s e re e sse e s b e e sereereesen e nneesaneenes 1
3 403651 GUARD - CD Mid ASSEMDIY. .. .ciiitiiiiiieitieiieeiee sttt st sttt e sae e e be e sneeebeesnaeeneenanis 1
4 403653 GUARD - CD WiIiNdOW ASSEMDIY ......cooiiiiiiiiiiiiiieiie sttt s 1
5 403655  CLAMP = WINAOW ..ottt ittt sttt sttt b e see e bt st et e e sae e e b e e ear e e r e e seneeennenans 2
6 403656  WINDOW .....oeiiiiiiiieetie ettt sttt e et s ke et e e bt e s teesseesateesheeeabeesheeenseesseeanbeeemeeenbeesaeeenseesneeenseenneennts 1
7 100961 SCREW = 8-32 X 7/8" ...ttt ettt ettt a e b e r e e be e sar e saeeeaneennes 6
8 101689 SCREW - WINAOW ClIamMP .....eiiiiiiiiiiee ettt ettt e e sse e e s nbn e e e sab e e s snneesaneee s 8
9 100716  NUT - WINAOW CIAIMP ...eeeiiiiii ittt sttt st et e bt e s eabe e sab e e e e beeesanneeesaneeeas 8
10 402779 RETAINER - GUAId VEICAL ........ccviiiiiiiiecieee ettt 1
11 111054  SCREW - RELAINET ...ttt et e e ettt e e e st e e e e s taee e e e eessssaeeeeeannstaeeeeannnraneas 4
12 150083  NUT ettt ettt b e st b e s et e b e e s ae e e e b e e e ae e e b e e s aneeab e e s eneebeenre s e reeeneenars 8
13 TOTAB8  STUD ..ottt b ettt b et a e e s et s bt e e et e bt e s an e e bt e s r e e b e e re e r e e e ans 2
14 402761  BUMPER ...ttt ettt h e e bt s bt et e e bt e b e e e ae e e be e saeeebeenrteebeenaeeenres 2
15 402780 RETAINER = CD ...ttt ettt sttt b e s s b e er e nb e e n e e eneenans 1
16 O74717  STUD ..ottt ettt e e a et e bt e s a e e e b e e s he e e bt e she e e bt e eae e e b e e saneeaneesbneeneennnn s 2
17 402755  BUMPER ...ttt bttt et bttt e e bt e be e at e be e sRee e beennteebeenaeeenres 2
18 190731 NUT PLATE ..ottt et et e et b et e n e b e e r e e s be e s r e saeesaneennes 3
19 254475  INSULATOR ...ttt ettt st h ettt he e et e e e b e e e b e e e ae e e b e e sar e e b e e nen e eneeereenans 3
20 253211  SWITCH - Safely GUAKIT ........oiiiiiie ettt s e e e e et e sne e e e snneeeas 3
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Safety Screens and Back Stop - Part |l

FIGURE 68
Safety Screens and Back Stop - Part Il
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Safety Screens and Back Stop - Part |l

Index Part Figure 68 Units
No. No. Description Per Assy.

1 101944  BUMPER - VINY oottt ettt e e e et e e e e e sttt e e e e s nte e e e e e e eanneeeaeeaannnes 4

2 408657  GUARD = ENG ..ottt ettt ettt ettt e ettt ettt et e ettt e e s bt n s 1

3 111071  SCREW - Threaded, 10-32 ...t ee e e e st e e st e e e snee e e s se e e sneeeenseeeeanseeennneas 4

4 111055  SCREW - 10-832 X 9/16 ...ocvviiieeeieieeeietetee ettt ettt ee et st et se s st benas s s sene s 1

5 016572 WASHER - Flat, 1/4 1.D. X 7/8 O.D. X .059 ....coiitiiieie et e e an 1

6 016469 DEFLECTOR ...ttt ettt se ettt e et e e eae e e e sm e e e s s eeeaneeeenteeeanseeeanneeeeaseeesnneeeennneeenn 1

7 150083  NUT = 1032 ...eieiiiiiciiee ettt ettt ettt e ettt et et e s e s es et et e e eeebebesess et sesesses s et esess s esesesnaeas 11

8 196454  SPACER - GUAID STOP ..eciiiiiiiiiiieitieitit ettt ettt b et b et e enne e sa bt e sbeeean e e sbeeeaneeneeaa 6

9 111060 SCREW = 10-32 X 1-1/8 ..eiiiiiieiiiie ettt ee ettt e et e e et e e st e e e tee e e nte e e enneeeaseeesanseeennneas 5
10 111052  SCREW - 10-32 X 3/8 ...ocveieieeeeieeeeeie ettt ettt sttt es ettt s et sees et eb e s s s sesenn s 4
11 016480 ARM - SPriNG, 0.8, i e e e et e e e ne e e e naee e e eneeeeanneeenn 1
11 016545 ARM - Spring, N.O.S. (NOt HUSLrated) ........cceeiriiiiiiiiiiierie e e 1
12 1968449 SPACER ...ttt ettt ettt ettt b et ettt a e et et s et ettt e ettt e e s s nesene s 2
13 014514  RING - Retaining, .094 1.D. X .270 O.D. X .017 .eeii i seee s 4
14 TOBA50  SHAFT .ottt ettt ettt ettt ettt et s et et e se s s e s st et e ssse et et ese s e st esese s es et es e e es et eb e s st s esnan s 2
15 081553  SCREW - DOWEN, 1/4-28 .....cooieevieiieeeteeieeeete et ettt et s et se st ese s st seas s sesesn s anenes 2
16 LG5 I 1 SR 1
17 100969 RING - Retaining, .447 L.D. X .581 O.D. X .037 w..ocveveieirieceeeeietetee et 2
18 016364 DOOR ASSEMBLY ...ooooiivititiiietetieete ettt st teteee st ee s et sese s e st et e s et ebebess s ssesessasasesesensssesesennanasas 1
19 016450  KINOB = 1/4-28 ... ettt et e e sttt e e et e s eae e e e sn bt e e aseeesneeeeanteeeanseeesnseeeaseeesaneneeanneeenn 1
20 016744  STOP ASSEMBLY - PAPET ...oitiiiiiiiieiit ettt ettt ettt et b e sn e e be e st e e bt e san e e sbeesneeenns 1
21 001080 RING - Retaining, .302 I.D. X .660 O.D. X .037 ...coeiiiieiieeeiee e e e e eeaeee s 1
22 001715  WASHER - LOCK 10 . iiiiiiiiieiiee e iiee et e et e et e e st e e st e e s nte e e sneeeesnteeesneeeeaneeeeanseeeennneesnneeenn 4
23 150085  NUT oottt ettt ettt ettt e ettt et et se s st eteseee et ebess s et et esess s esesese s esebebess s e bt esnasasasesenn s 4
24 402766 NOTCH GUARD - O.S. .ottt e et e et e st e e st e e s n e e e s aaeeeeanteeesaneeesneeeeanseeeaneeeeanneeenn 1
25 402767 NOTCH GUARD - N.O.S. .. ittt e s e et e e s ne e e e sae e e e ante e e s aneeeaneeeeaneeeeannneesnneeenn 1
26 111036  SCREW ..ottt ettt ettt ettt ettt s et et e e as et sebeasse et et ese s e s et eseas et et esessesesebebe s s tesesnanans 2
27 111054 SCREW .ttt ettt e e et e st e e e bt e e nee e e eaeeeeamteeeeneeeeaneeeeanteeeeneeesnneeeeanseeeanseeesnnees 4
28 150083  NUT oottt ettt et e ettt et s s es et s et e seee et ebess s et et esess s e s e s es e s esebesess s e besesnasssasesenn s 4
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Covers (C.D.) and Chain Support

Gﬁ 4
B |
12 /—3
\l:. z 4 /;_
O
//
-
O
el —/—8
© O OO0
T
O ’—E
L—9

FIGURE 69
Covers (C.D.) and Chain Support
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Covers (C.D.) and Chain Support

Index Part Figure 69 Units
No. No. Description PerAssy.
1 402980 COVERASSEMBLY -Chain Delivery, O.S. ..ot 1
1 402980B COVER ASSEMBLY - Chain Delivery, O.S. (BIACK) ........cocutriiiriiiiieiie e 1
2 172850 DECAL - BACK JOJ -..cuteeutieiiteetie ittt ettt ettt ettt et sat e e nbe e sae e e be e eae e et e e saeeeabeesebeebeesaneebeenneeenns 1
3 172852 DECAL - Table RAISE/LOWET ....cccuiiiiiiiiiiitieeiie ettt sttt ne e sae e e b e e e e eans 1
4 016546 DECAL - Table DECENT .......eeiiiiiitieeie ettt st sb ettt n e r e enneenane s 1
5 017018 DECAL - FEEA AUXITIAIY ...eueeeieiiiieiee ettt ettt ettt sae e er e seneeneennne s 1
6 402966 DECAL - MaxXimum LOAA ......cccuiiiiiiiieiiiieieestet ettt ettt re e r e seneen e st nneesaneeans 1
7 402981 COVERASSEMBLY - Chain Delivery, N.O.S. .......ooo et 1
7 402981B COVER ASSEMBLY - Chain Delivery, N.O.S. (BIACK) .......ccceriuiriiiiiiiiee et 1
8 402962 SOUND MATERIAL-0O.S.andN.O.S. .. oot s 2
9 101144 CLIP - SPEEA NUL ...ttt e saeenars 6
10 016446 TRACK = ChaiN (LOWEK) ...eeiiiiiiiieiieit ettt sttt sttt esr e sbeeeneennne s 2
11 016445 TRACK - Chain (UPPEF) ...eeeeeiiiie ittt ettt sttt e e st e s ne e e e anb e e e saneeesneeeeanneeeanee 2
12 831018  NAMEPLATE (A.B.DICK) ....uteetiiitieiie ettt ettt sttt st ettt e bt e et seeeeneennee s 1
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Dolly, Table and Frame Assemblies
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FIGURE 70
Dolly, Table and Frame Assemblies
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Dolly, Table and Frame Assemblies

Index Part Figure 70 Units
No. No. Description PerAssy.
1 016448 DOLLY ASSEMBLY ...ttt ettt sttt ettt st s bttt e s b e et e e e b e e sabe e beesabe e sbeesaseeabeeenseeneean 1
2 081516 CASTER - DOIlY, SWIVEI ...oiuiiiiiiieieeiie ettt st st bt ae e b e beesaeesnrs 2
3 197185 SCREW - Phillips, Flat HEad ........ccoiiiiiieie ettt st 1
4 400902 BASE - DOIIY, TOP ..ttt ettt ettt ettt b et b e s te b e sa bt e bt e sab e e bt e eae e et e e smbeebeesebeebeenaee s 2
5 400903 BASE - DOIlY, BASE ...coueeieitieeeiee ettt et e et 16
6 081515 CASTER - DOIlY, FIXEA ...eeiiieiieeie ettt r e b st sae e b ae e sane e 1

7 014809 NUT e

8 403475 PANEL - Blank

8 403055 PANEL - Blank (For Black Machineg) ..........c..eoiiiiiiiiieiiiie et 1

9 100871 NUT = 1/4-20 ...ttt sttt b ettt b e st e s ae e e et e s bt e e bt e sb e e e bt e beesabeenbeesaeeebeenaeeents 4
10 016438 CARRIERASSEMBLY - N.O.S.. ..ottt sttt s b ettt s st e et sraeebeesaee s 1
11 016437 CARRIERASSEMBLY - O.S. ...ttt sttt ettt et st ae e et e e sbe e st e e beesneeennee s 1
12 101943 NUT = ACOM, 1/4-20 ..ottt sttt st ae e et e e s he e e ate e sb e e e bt e nbeesnbeenseesnbeesaeeenneenees 4
13 (O 4 T | BT = R o] (= RO STRSOT 2
14 001845 NUT - 3/8-24 ...ttt sttt st ettt e b e e a e e e b e e s a b e e bt e sab e e abeeeabe e ke e eabeebeesnbeenseesanean 2
15 016440  YOKE - C. D oottt ettt sttt sttt sae e ekt e s a e e et e e s h e e et e e sab e e bt e eateebeeameeenbeeseeeenseenaeean 1
16 111091 SCREW = 5/168-24 X B/4 ..ottt ettt sttt sttt sttt e st e bt e s nteebe e s e beenbeesabeenbeesneeentis 4
17 150087  NUT = 5/168-24 ...ttt ettt b ettt b e bt e s ae e et e s bt e e ate e sb et e abe e beesabeenaeesnbeesbeesaneenees 4
18 001060 RING - Retaining, .208 1.D. X .027 ....cccueiiiiiieeiiieriee ettt sttt sttt e e e e be e seeeeneesaee s 6
19 196390  ROLLER = NYION .ottt sttt sttt sae e st e e sbe e eate et e e et e e be e snbeesneesnrs 4
20 111073  SCREW - 1/4-28 X 5/8 ....ccieieiiiiii ettt ettt st b e sttt b e be bt e sae e e nbeesaeeenrs 2
21 016434 ROD = CAITIE ..eeiiiiiieeeeee ettt e e st e e bt e s ab e e e sa bt e e e bt e e snte e e sane e e aabeeesnreeeanneeeanbeeenans 1
22 016401 FRAMEASSEMBLY - Carrier, O.S. ...cooii ittt ettt st e et e sneeebeeseeeenseesaee s 1
23 016402 FRAMEASSEMBLY -Carrier, N.O.S. ..ottt ettt st s aee s s 1
24 402891 COVER ASSEMBLY - C.D.LOWET, N.O.S. ..ottt ettt 1
24 402891B COVER ASSEMBLY - C.D. Lower, N.O.S. (BIACK) ......certeiiieiieiiiieriie et 1
25 402890 COVER ASSEMBLY - C.D.LOWEE, O.S. .. ittt st st 1
25 402890B COVER ASSEMBLY - C.D. Lower, O.S. (BIACK) ....cccceruieriiiiiieitiesieeiiee et 1
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Worklight Assembly

FIGURE 71
Worklight Assembly
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Worklight Assembly

Index Part Figure 71 Units

No. No. Description Per Assy.
1 402914 WORKLIGHT ASSEMBLY - Flexible, 115 V. .o eees 1
oL Vo A = 1 U TR TTTT 1
T 01 T 7~ o | OSSO 3
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Index

Part Page Part Page Part Page

No. No. No. No. No. No.
000006 23, 59 001409 93 001784 117, 121
000009 37, 123 001412 65, 75, 83 001785 39, 73
000011 39 001413 39 001797 31, 85
000012 89 001416 19 001804 25

000014 25, 81, 127 001420 121 001812 27, 39, 47, 49, 67
000020 79 001422 67 001818 51, 67
000022 89 001423 91 001821 45, 61
000023 89 001429 59 001824 69

000024 89, 105 001432 31, 129 001832 23
000666 39, 47 001446 51, 67 001834 45

000884 5 001456 89 001840 61, 121
001044 91 001462 79 001845 61, 103, 141
001046 41, 67, 71, 79, 87, 117, 001469 73 001847 57, 71
119 001470 73 001920 107, 129
001047 29, 71, 75, 77, 85, 87, 001472 73, 125 001936 107

91, 129 001473 37 001956 29, 81, 125
001048 31, 47, 73, 91, 105 001486 99 001976 31

001049 29, 73, 87, 119, 125, 001493 71 001978 19, 33, 35, 37, 91, 129
129 001495 81 001980 33, 35, 63, 79, 105
001054 127 001497 25, 31, 39, 41 001981 61, 129
001060 11, 15, 43, 47, 51, 65, 001523 57, 109, 111, 113 001983 127

93, 117, 131, 141 001542 79, 105 001984 79
001062 51, 71 001548 95 001987 55, 81
001065 43, 53 001552 7, 129 001990 115
001066 53, 59 001555 69, 107 001991 71

001067 77 001575 17 001992 63, 89
001073 15 001577 33, 35 003042 7, 73, 127
001074 77 001594 13 003268 43

001075 65, 71, 75 001649 61, 77 003578 21

001076 41, 121 001650 79 003586 55
001080 17, 21, 23, 51, 65, 67, 001687 79 003850 87

73, 77, 79, 131, 137 001688 79 004074 21

001094 23, 25, 29, 41, 45, 73, 001690 105 005071 71

131 001691 71 005620 89, 117
001095 47, 59, 65, 73, 105, 125, 001702 27, 43, 63 006987 73

129, 131 001715 137 007236 93
001096 19 001721 31 007743 71

001097 11 001722 71, 95, 97, 99 007745 49

001098 29 001731 117 007932 69

001099 21 001740 51, 67 007958 19

001106 79 001750 21, 87 007966 21

001207 27, 59 001755 9, 87, 129 007989 69
001220 9 001763 109 009558 55

001260 39, 49, 121 001766 65 009559 55
001267 91 001771 131 010080 105
001279 9 001772 21 010142 73
001292 43 001776 123 010148 21

001401 91 001778 27 010150 39
001404 75, 89, 91 001781 7, 57 010151 39
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010155 39 013915 93 014529 7, 71
010156 39 013917 93 014562 79

010158 47 013947 105 014570 55

010160 65 014108 33, 35 014576 119

010163 65 014110 93 014605 23

010165 65 014111 43 014606 49

010166 65 014121 45, 61 014608 117

010172 63 014149 71 014639 129

010175 111 014151 53 014646 39

010177 19 014157 31 014703 75

010185 73 014158 73, 79 014709 47

010221 11 014164 43, 119 014712 91, 131
010223 11 014165 59 014721 53

010225 11 014172 45, 61 014727 51, 67, 77, 91
010226 11 014173 61 014741 29, 117
010238 83 014174 59, 67 014748 53

010269 61 014175 59 014750 31, 61
010295 61 014180 29 014751 105, 109
010321 5 014183 111 014754 43

010364 11 014192 53 014761 65, 117, 121
010378 15 014205 59 014784 111, 117
010379 15 014206 45, 61 014793 23

010384 15 014207 31 014799 57

010388 15 014212 89 014805 23

010402 17 014219 71, 117 014807 49, 51, 91, 95
010420 17 014225 3 014808 17, 23, 41, 47, 51, 59,
010421 45 014230 3, 65 63, 67, 69, 71, 87, 91, 123
011051 105 014247 121 014809 141

011052 105 014248 17, 31, 93, 129 014810 85

011055 69 014257 55 014811 87, 95
011056 69 014304 23 014819 33, 35
011076 105 014311 5 014835 75

011077 105 014313 53 014844 71

011229 69 014327 117 014902 29, 71, 89
011371 7, 19, 23, 41, 65, 83, 105 014342 89 014910 3

011405 83 014350 47 014912 33, 35
011426 103 014369 87 014921 7, 15, 31, 41, 55, 83
011431 105 014372 19, 21, 37, 45, 79, 81 014966 7

011432 105 014390 21, 25 014972 45

012141 19 014450 45 015034 83

012422 21 014461 129 016060 105

012703 53 014464 65 016158 61

012705 53 014504 43, 119, 127 016205 69

012913 93 014507 19, 37 016206 49

013007 115 014510 65, 125 016207 49

013010 115 014514 137 016290 117

013434 115 014518 19 016291 117

013827 85 014520 47 016293 117

013913 93 014523 25 016299 123
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016318 17 016507 121 017715 7, 73, 127
016327 105 016511 117 017735 7, 33, 35, 115
016364 137 016514 123 017738 7, 71
016368 117 016521 129 017739 7, 41, 55
016374 117 016528 137 017744 7, 47
016376 117, 125 016542 117 017747 19
016378 91 016545 137 017750 7, 71
016380 89 016546 139 017783 73
016381 119 016549 121 017797 9
016391 121 016569 113 017799 9
016393 121 016572 77, 137 017801 73
016397 121 016574 7, 41, 51, 71, 125 017803 7, 73
016398 121 016644 119 017806 7
016399 127 016646 119 017819 7, 47
016401 141 016744 137 017820 19
016402 141 016897 115 017859 111
016410 127 016898 115 017990 29
016412 127 016921 7, 129 017998 111
016416 129 016933 7, 125 018062 47
016418 129 017018 139 018195 97
016421 123 017077 45 018229 9
016429 117 017125 73 018360 39
016430 123 017150 107 018362 39
016431 123 017163 9 018364 39
016434 141 017537 5 018366 39
016437 141 017537B 5 018368 39
016438 141 017539 5 018378 39
016440 141 017539B 5 018469 55
016441 125 017541 5 018575 55
016445 139 017542 103, 141 018577 55
016446 139 017548 23 018579 55
016447 121 017582 7, 125 018676 121
016448 141 017594 105 018720 127
016450 131, 137 017595 7, 105 020138 55
016453 131 017603 5 020379 47
016458 131 017604 5 020444 67
016461 131 017605 5 021095 103
016462 131 017606 5 021150 23
016467 131, 137 017607 5 021203 23, 29, 37, 43, 51, 65,
016469 137 017608 5 87

016470 131 017636 39 021268 49
016471 131 017639 29 021369 129
016477 129 017640 29 021861 47
016480 137 017644 73 021911 49, 115
016481 129 017645 73 022343 47
016494 125 017647 73 024248 107
016501 119 017702 41 025123 109
016502 121 017708 19 025405 5
016504 121 017714 7 025496 111
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025525 9 071570 87 072152 67
025667 15 071576 105, 107, 127 072154 77
026472 125 071577 79 072159 79
039642 7, 33, 35, 41, 55, 105, 071578 79 072160 79
115 071579 79 072161 113
039655 9 071585 119 072170 49
040782 23 071594 37 072175 71, 75
040868 19 071595 37 072176 71, 75
041291 41, 85 071596 47 072177 75
041750 119 071598 47 072181 89
041774 65 071601 47 072184 91
041776 117 071603 47 072186 71
041777 51, 73, 85 071606 47 072189 75
042150 77 071610 47 072197 3
043097 23 071611 47 072199 71
050435 77 071648 37 072201 71
050621 93, 123 071649 37 072205 71
054147 73 072024 105 072207 71
054350 125 072029 105 072210 75
054388 109, 113 072035 107, 127 072220 77
054409 29 072036 127 072230 75
054479 111 072037 105 072233 75
055535 37 072041 107 072239 65
057507 23 072044 105 072243 75
058552 91 072051 17 072247 65
061452 93 072052 7, 19, 23, 41, 65, 83, 072254 87
064059 19 105 072256 87, 115
064112 91 072055 69 072257 115
064189 21 072056 69 072261 113
064234 47, 91 072063 105 072265 113
064589 47 072064 105 072271 33, 35
064590 73 072066 105 072272 33, 35
066035 11 072069 105 072277 35
070125 23 072076 105 072278 35
071181 41 072077 107 072292 3
071398 7, 57 072099 79 072314 91
071504 79 072106 79 072321 91
071505 79 072107 79 072325 91
071511 31 072120 77 072327 91
071513 31 072124 77 072328 91
071514 25 072126 77 072333 89, 91
071516 25 072129 51, 67 072336 89
071551 77 072133 79 072346 91
071556 77 072140 79 072347 93
071559 91 072143 79 072348 93
071560 51 072146 67 072349 49
071561 67 072147 67 072350 51
071566 23 072149 67 072354 67
071567 23 072151 67 072357 51, 67
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072358 51, 67 072580 73 073246 23
072362 67 072586 73 073248 23
072367 51, 67 072589 73 073250 23
072368 67 072599 107 073252 23
072369 51 072610 85 073308 19
072370 51 072620 7, 39, 73 073316 33, 35
072373 51 072624 73 073320 33, 35
072375 67 072625 29 073325 67
072378 67 072626 85 073326 67
072379 67 072628 91 073327 33, 35
072382 71 072629 91 073333 71
072383 71 072704 87 073338 33
072386 51 072712 81 073339 27
072388 51 072734 87 073373 73
072389 49 072748 81 073381 73
072392 45 072790 71, 75 073385 3
072394 45 072799 69 073394 3
072411 41 072826 113 073411 39
072412 67, 87 072838 111 073417 113
072413 67 072840 111 073443 35
072414 65 072852 113 073444 33
072415 45 072855 113 073445 35
072416 45, 61 072920 113 073446 33
072422 45, 81 072953 23 073459 93
072424 49 073004 27 073467 3
072426 65 073011 25 073468 3
072427 71 073012 25 073469 3
072429 65 073014 25 073472 3
072440 65 073029 37 073473 105
072442 43, 51, 65, 67, 81, 87 073037 31 073478 81
072471 73 073043 31 073482 31
072472 73 073048 29 073483 81
072482 71 073059 29 073486 81
072484 85 073078 41 073493 87
072488 71 073091 29 073494 87
072491 71 073094 29 073496 87
072504 73 073097 33, 35 073497 87
072511 51, 79 073098 33, 35 073498 87
072512 43, 73 073107 29, 47 073506 89
072531 65 073108 27 073507 81
072534 75 073116 27 073512 39
072544 73 073120 29 073524 47
072561 85 073123 29 073530 19
072569 107 073140 49 073532 19
072570 107 073152 27 073540 19
072574 107 073193 25 073542 19
072575 107 073234 27 073551 63
072576 73 073244 23 073661 111
072579 73 073245 23 073710 31
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073712 79 076535 43 078527 53
073724 59 076544 59 078532 53
073894 31 076605 71 078533 53
073934 119 076607 107 078541 55
073937 89 076683 93 078542 55
073969 61 076684 93 078551 53
073970 59 076698 47 078552 55
074323 49 076702 47 078553 55
074324 49 076704 65 078554 55
074400 77 076709 65 078556 55
074652 3 076711 65 078608 59
074717 13, 17, 135 076727 29 078609 59
075405 115 076734 41 078611 59
075643 47 076755 43 078711 59
075644 47 076761 43 078712 59
075836 73 076762 43 078713 61
075886 3 076769 43 078714 43, 53
075887 3 076774 43 078715 61
075888 3 076821 19 078721 59
075890 3 076825 49 078730 59
075931 31 076856 55 078735 59
076026 25 076864 69 078741 59
076029 25 076869 17, 89 078742 59
076073 91 076887 3, 75 078744 59, 71
076083 53 076888 3 078745 47
076092 53 076889 3 078746 59
076093 53 076890 3 078750 59
076100 59 076893 3 078756 59
076109 43 076894 81 078908 43
076122 43 076898 17 078909 43
076126 43 077037 11 078955 45
076142 87, 115 077117 93 078960 45
076184 19 077236 93 079866 57
076189 25 077301 63 079905 31
076191 25 077459 29 079910 77
076193 25 077866 93 079912 29
076194 25 078301 77 080144 73
076195 59 078363 93 080153 71
076199 29 078364 93 080191 57
076218 31 078367 93 080192 91
076315 21 078368 93 080218 119
076386 37 078415 55 080263 25
076388 37 078424 77 080295 25
076389 37 078429 3 080297 27
076392 59 078466 127 080298 27
076397 43 078520 53, 59 080299 27
076399 37 078524 53 080317 27
076403 55 078525 53 080336 107
076481 33, 35 078526 53 080349 31
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080378 89 081567 129 100529 95, 97
080396 83 081575 129 100554 67, 77
080402 83 081597 125 100576 31, 85
080404 83 081604 129 100579 3
080407 85 081607 107 100583 3
080408 85 081609 129 100646 57
080409 83 081623 121 100648 57
080410 85 081664 117 100657 17
080411 79 081762 119 100716 135
080433 31 081764 119 100731 123
080447 61 081789 125 100835 9
080448 63 081833 129 100863 39
080449 63 081836 121 100871 141
080452 63 082050 21 100891 51, 67
080473 31 083313 45 100960 123
080481 115 083316 57 100961 13, 17, 57, 135
080486 61 083392 109 100966 107
080496 61 083393 109 100969 37, 123, 137
080498 61 083394 109 100976 119
080504 19 083822 109 100997 97
080505 19, 21 084089 55 101005 93
080522 57 084092 75 101023 131
080524 21 084248 81 101033 35
080536 19 084289 49 101051 27, 63
080537 23 084291 49 101144 139
080539 19 084406 49, 69, 123 101145 5
080541 19 084407 47 101146 45
080564 119 084409 45 101151 95
080578 77 084412 25 101165 69, 127
080581 19 084413 25 101170 109
080583 19 084421 29 101203 109
080591 21 084422 29 101281 127
080599 21 084473 105 101331 57
080630 41 084484 43 101332 29
080634 41 087266 105 101333 89
080635 41 087496 27 101494 17
080694 25 087497 27 101611 81
080695 25 1-3665 53 101612 65
080698 25 100119 105 101689 135
080699 25 100141 45 101869 109
080715 45 100177 3 101913 103
080972 45 100185 57 101921 143
081107 123 100228 65 101938 123, 127, 131
081152 83 100388 93 101943 141
081515 141 100392 53 101944 137
081516 141 100398 93 101947 121
081527 121 100400 33, 35 101976 17
081528 121 100485 5 101983 15
081553 121, 129, 131, 137 100521 123 102029 57
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102031
102111
102171
102282
102307
102333
102379
102431
102607
110114
111033
111034
111035
111036
111050
111051
111052
111053
111054

Page
No.

81

117

81

113

73

39

57

27

17

65

95, 97
99

75, 97
69, 137
97

39

131, 137
29, 57
17, 59, 67, 117, 123,

125, 135, 137

111055 3, 31, 55, 57, 59, 81,

89, 91,
111056
111057
111058
111059
111060
111068
111069
111070
111071
111073
73, 77,
111074
111075
111076
111077
111079
111087
111089
111091
111099
141573
149319
149385
150080
150081
150083

117, 137

13, 65

53

17, 129

93

137

23, 37

111

15, 103

69, 95, 133, 137

13, 21, 25, 27, 55, 69,

105, 111, 115, 141
25, 49, 77, 109
3
27
27
27
117
11, 21, 69, 85, 105
141
49
63
125
107
121
69

13, 29, 53, 55, 65, 71,
81, 83, 87, 89, 91, 105, 117, 121,

Part Page
No. No.
125, 135, 137

150085 3, 13, 15, 17, 21, 23,
25, 27, 29, 35, 41, 47, 49, 51, 63
65, 67, 69, 71, 73, 75, 81, 83,

87, 93, 105, 111, 133, 137

150087
150088
150089
172850
172852
172857
190103
190110
190116
190118
190148
190149
190157
190179
190220
190236
190254
190329
190382
190383
190387
190395
190398
190646
190699
190731
190768
191034
191289
191308
191367
191384
191427
191428
191473
191481
191500
191586
191808
191844
191934
191963
192142
192202

105, 141
91

45, 49, 61, 85, 91
139
139

5

23

71

69, 83
23

51

65, 71, 75
121
57

121
53

31

43, 73
37

37

25

65
113
39
143
13, 17, 57, 135
63

47

31, 85
79

81

21

49

49
115
57

5

19

43

87

47

57

3

73

Part
No.

192323
192766
192798
192895
192896
192900
192919
192997
193007
193323
193392
193397
193600
193601
193606
193647
193774
193808
193810
193823
193894
193917
194590
194678
194679
194823
194835
194848
194868
194897
195088
195197
195241
195296
195322
195327
195359
195367
195385
195396
195401
195645
195721
195837
195930
196171
196221
196222
196230

Page
No.

51, 67
27
37
67
67
27
43
43
47
63
61
47
45
49, 69, 123
23
109
29
69
111
9

87
35
37
59
59
49
107, 127
85
73, 85
3

7, 57
115
87
69
93

3

3, 65
3

31

19
131
71
45
59
35

3

57

5

99
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196244 7, 105 250273 99 402024 47
196246 7, 33, 35, 115 250356 99 402134 97
196247 7, 71 250493 87 402155 13
196248 7, 41, 55 252537 97 402196 39
196249 7, 47 253211 13, 15, 17, 135 402197 39
196264 39 253365 9 402293 111
196334 63 253474 101 402300 113
196386 117 253475 101 402400 113
196388 91 253543 97 402522 111
196390 141 253619 97 402529 97
196393 69 253857 95 402531 97
196397 123, 127, 131 253952 95 402754 13
196398 129 253953 101 402755 13, 135
196399 123 254211 95 402761 135
196402 129 254315 57 402764 69
196403 129 254475 13, 15, 57, 135 402766 137
196405 125 254500 97 402767 137
196410 121 254503 95 402768 135
196412 119 254507 95 402779 135
196424 65 254726 97 402786 13
196430 65 254728 95 402803 5
196443 131 254732 97 402810 5, 95
196444 131 400092 111 402812 5
196449 137 400093 109 402815 5, 97
196450 137 400545 5 402816 5, 95
196453 131 400578 127 402819 9
196454 137 400579 127 402825 95
196461 77 400584 105 402829 9
196470 11 400613 103 402830 101
196473 119 400641 103 402843 95
196475 25 400644 127 402844 109
196495 85 400646 25 402845 109
196633 57 400656 3 402846 101
196827 111 400657 3 402856 101
196999 105 400658 3 402857 101
197038 127 400902 141 402858 99
197041 25 400903 141 402859 99
197185 141 400975 57 402860 99
197318 17 400977 57 402861 99
197456 7, 47 400978 57 402862 99
197458 135 400979 57 402864 95
197472 27 400984 57 402865 95
211052 123 400991 51 402866 95
211054 49 401678 97 402870 101
250051 97 401920 9 402871 5
250085 93 401984 65 402871B 5
250098 99 401997 7, 57 402873 95
250203 99 402016 15 402874 5
250204 99 402020 15 402889 47
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402890
402890B
402891
402891B
402900
402913
402914
402915
402916
402917
402918
402919
402941
402941B
402947
4029478
402955
402959
402960
402961
402962
402963
402964
402965
402966
402978
402978B
402980
402980B
402981
402981B
403045
403055
403091
403092
403106
403107
403108
403109
403214
403292
403293
403294
403475
403476
403477
403610
403615
403616

Page
No.

141

141
141

141
125
95
143
133
133
133
133
133
5

5
5

5
125

5, 139
5

5
139

139
139

139
17
141
113
111
27
29
33
35
81
57
57
57
141
5
5
103
5
5

Part
No.

403620

Page Part

No. No.

5, 95

403620B 5

403621
403622
403623
403624
403630
403631
403632
403634
403640
403642
403646
403647
403648
403650
403651
403653
403655
403656
403658
403662
403669
403670
403672
831018

9

9

9

5
105
57
127
107
103
13
15
15
135
135
135
135
135
135
17
39, 49
29
29
29
139

Page
No.
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